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. This manual may not be copied partially or fully without the permission of Ryobi.
. The contents of this manual are subject to change without any notification.
. This manual's contents have been carefully checked but if you notice something

that is unclear, a mistake, or something is left out, please contact Ryobi.

. We are not responsible for any machine poor operation results.
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Ryobi 2700/CD-2800/CD
PARTS LIST

IR, Va—vrHMNEEERBEWLETFEHELY RS TS WET,
NR—=Y OEXRIDONN—= IR E2TFHBETEW,

D= Y ZRRZEFE, A7V o THLEEEs e icEEL T
7,

Thank you for purchasing our press.
Please use this parts list when ordering any parts or consulting a service technician.

This parts list also includes optional accessories in the related section.
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How to use the parts list

1. Section number

This parts list is divided into machine sections and each section has a number.

(Example) Section number

5290G 892

.[—// The section number

‘E—/'/‘ The machine model number

* This number includes
the section number.

2. How to use the parts list

both the machine model number and

1) To find the part number(when ordering the part)

Part to replace

Find the section number needed
on this illustration of the machine.

542 242
541 244
540 350 240 360

5290 36 340

220 310 617

8 x / CONTENTS

B # L / SECTION INDEX
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2) To find the section number and the position identificaiton number
of the part in the illustration when knowing the part number

To find the section number and
the position identification number
use the part number index at the
end of this manual.
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<]Bed section[>

Bed frame section
Variable speed section
Pump piping section

<]Main section>

Cylinder pressure (OPS) section
Cylinder pressure (NOPS) section ------ooovroeninn,

Impression cylinder section

Blanket cylinder section
(Ryobi 2700/CD, S Type) (itek Graphix 950/CPD, S Type)
Blanket cylinder section
(Ryobi 2700/CD, B Type) (ltek Graphix 850/CPD, B Type)
Blanket cylinder section
{Ryobi 2700/CD, G Type) {ltek Graphix 950/CPD, G Type)

Blanket cylinder secion
(Ryobi 2800/CD) (ltek Graphix 960/CPD)

Driving section

Cam shaft section
Main frame (OPS) section
Main frame (NOPS) section
Feed table section
Paper table section

Paper guide section -
Suction driving SECHION -+ -

Counter driving section

Feed roller, feeler finger section
Feed table lifting section
Bar, feed lever section

Eject roller section

Paper delivery section

<JInk section]>

Ink fountain section

Ink roller section

tnk oscillating roller section - -----ccoooooo i

Form roller section

Operating and clamp lever section

Wate' adiusti ng section .............................................

Water roller section
(Ryobi 2700/CD) (itek Graphix 950/CPD}

Water roller section
(Ryobi 2800/CD) (ltek Graphix 960/CPD)

Water roller (With 2-Stage speed change drive) section
Super Aqamagic section
(Only for Ryobi 2800
Master cylinder section
(Ryobi 2700/CD, S Type) (ltek Graphix 950/CPD, S Type)
Master cylinder section
(Ryobi 2700/CD, B Type) (itek Graphix 950/CPD. B Type)

5290Z
5290Z
52902

52907
5290 Z
52907

5270Z

52702

52702

5290 Z

5290Z
52902
52902
52902
5290G
52907
52902
52902
52907
52902
5290G
52907
52907
5290G

5290G
5290G
5290G
5290G
5290G
52907

5270Z

52902

52702
52902

52702

52702

110
120
170

210
220
230

240

241

242

240

250
260
290
295
310
312
320
330
350
360
370
380
410
440

510
512
514
516
520
522

530

530

531
535

540

541
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Master cyinder section

(Ryobi 2700/CD, G Type) (Itek Graphix 950/CPD, G Type) 138
Master cylinder section TP 142
(Ryobi 2800/CD) (itek Graphix 960/CPD)
Ink frame section ... 146

<] Electrical equipment « Cover section>
Electrical section -« oo vrerii i e 148
Electrical section (For Germany) -~~~ oo 152
Static eliminator SECHION <« ccorvrrorriiiaiii i 156
Cover SOOI ON e e 160
Safety COVEr SECHION -+ - v o v e 164
Safety cover (Bed) section -+ - 168

<]Accessories section>
ACCESSOTIES SECLIONM  ~ - - e et sttt 170
Roller box and work shelf section -~ - oo 174
Tape inserter Section ............................................. 176
BIANKEt CIOAMEE  ++ v v v rvsrerirrrannetaaenateeitreraneeanass 180

<]Chain delivery section[>

(Standard type]
EPAME SECHOM -« ccvvvvmteemttntttrae e ettt a et et aineans 184
Driving and driven shafts section -+ - .ol 186
Chain gripper Section <« - reoreiei 188
Paper delivery table SeCtion -« v worerorirmeiiiia 192
Stand lifting driving section -----...c.conn 196
Side guide SECHONM vt e 200
Back guide section oo 204
COVer SECHION - e e 206
Cover (With safety cover) section - -« oo 208
[Deluxe type)

Frame SECHIOM o o crrerr i i 212
Driving and driven shafts section - - .- . i 214
Chain gripper section -~ -+ oo 218
Paper delivery table section -~ - 220
Stand lifting driving section -« 224
Side guide SeCHon - v o 228
Back guide section - oo 230
COVEE SECLION - - vttt e 232

The master cylinder section and blanket cylinder section of Ryobi 2700/CD

or Itek Graphix 950/CPD are classified into three categories as below.

Type

Plate Size

S

Type

270 x 394mm (10 5/8 x 151/2"}

8

Type

254 x 381mm (10 x 15")

G Type

250 x 370mm (9 13/16 x 14 9/16")

52702

52907

52907

52907
52907
5290G
5290G
5290Z
5290 Z

5290G
5290G
5290G

5290 Z

5290Z
5290Z
529027
5290G
52907
5290G
52902
52902
52902

5296 Z
5296 Z
5296 Z
5296 G
5296 G
5296 Z
5296 Z
5296 Z

542

540

550

617
618
630
700
750
755

650
652
680

820

860
870
872
880
830
892
894
896
898

860
870
872
880
890
892
894
896
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o arES

NWYRSTL-4 oLy SECTION NUMBER 5290z 110
BED FRAME ssc:é%&r&é.z:sa.ﬁﬂ: BELTEICLADT, € FESTEXLTF &0,

Note: When ordering items marked * indicate the set number because they are available only as a set.
No. St e /PARE NO. BEEH /EOMBONENT PARTS NO. PART NAME gﬂﬁ
1 5290 11 110-4 ANYRY ASSY BED ASSY 1
4 9670081608 VEYbKRNILE M8X16 SOCKET BOLT M8X16 4
15 9710100008 YN vz M10 SPRING WASHER M10 4
16 9672102014 gYhosM bk M10X20 HEXAGON BOLT M10X20 2
17 9670102008 yeYbENibE M10X20 SOCKET BOLT M10X20 16
18 5290 13 111 INSH9h BRACKET 4
19 9672065014 gYhat bk M6X50 HEXAGON BOLT M6X50 2
20 9660060014 TYE M6 NUT M6 2
21 5290 31 217 IV559b BRACKET 1
24 5290 14 120 IVPYF-AN-2 JACK BASE 4
25 9660100014 FYk M10 NUT M10 4
28 5290 31 213 w1 - WHEEL 2
29 5290 31 214 A3 BUSHING 2
30 9721070008 E-Y2% E-7 E-RING E-7 2
31 5290 31 215 AN SHAFT 1
32 5290 31 216 243594 BRACKET 1
33 5300 76 001 1IN OIL PAN 1
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N2
VARIABLE SPEED

o g

SECTION

o a A HS .
SECTION NUMBER

5290z 120

KA IDBREBERBTREBRELTEEHLADNT, £y PEHEBSTERXLTTAL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

vy P ES

S
NO.  gET NO.

PART NO.

wmaz /BRES

PART NAME

COMPONENT PARTS NO.

bk
Qty

5290 12 310-1

NDVIUNT ASSY

VARIABLE SPEED SHAFT ASSY

1

12-14,21

5300 12 210

NIVI9F-L ASSY

VARIABLE SPEED WORM ASSY

3-6

1 9650052014 R332 M5X20 SCREW M5X20 1
2 5300 12 220-1 Nob“lb (PAhNY=) HANDLE (IVORY) 1
2 5310 12 220 NobM L (20) HANDLE (BLACK) 1
3 9410302008 A7°yuovEey 3x20 SPRING PIN 3Xx20 2
4 5300 12 212 FPAPA SHAFT 1
5 5290 12 213 Fhp- GEAR 1
6 5290 12 211 INSHYE BRACKET 1
7 9710060008 NN YR M6 SPRING WASHER Mé 5
8 9670061208 VEYRERNILE M6X12 SOCKET BOLT M6X12 6
9 9642061614 FANIRYN MEX16 SCREW M6X1$6 1
10 5290 12 317 1o 5-2~ INDICATOR 1
11 5290 12 315 AR BUSHING 2
12 5290 12 311-1  ov7Fh SHAFT 1
13 5290 12 312 FhP- GEAR 1
14 9411403600 F-N°-E°y 4X36 TAPER PIN 4X36 2
15 9660080014 FYr M8 NUT M8 2
16 9721100008 E-Hyo™ E-10 E-RING E-10 1
17 5290 12 413 £y PIN 1
18 9721070008 E-UugY E-7 E-RING E=-7 1
19 5290 12 412-1 =9 SCREW 1
20 5290 12 411 Eeo PIN 1
21 5290 12 313 P-4 ARM 1
23 5290 12 314 bFANS- LOCK COLLAR 1
24 9660060014 TYPr M6 NUT M6 5
25 9670064508 Y5YRENILE M6X45 SOCKET BOLT Mé6X45 1
26 9684060608 FARIN M6EX6 SET SCREW M6X6 1
27 5290 12 316 APYNe - STOPPER 2
28 9672061614 gYho&“ Ibr M6X16 HEXAGON BOLT Mé6X16 4
29 9716060014 ES“h“R M6 PLAIN WASHER M6 4
30 95100 t-2- sCc-KS 100v 300W MOTOR SC-KS 100V 300w 1
30 95101 T-2- SC-KS 115y 300W MOTOR SC-KS 115v 300w 1
PORNUANN=-F530 WITHOUT SAFETY COVER
30 95102 £-2- SC-KS 230V 300W MOTOR SC-KS 230V 300w 1
30 97033 t-2- 115v 300W MOTOR 115V 300W 1
31 5290 15 200-1 NDYIIO -1~ VARIABLE SPEED PULLEY 1




s v arBS L
NoV7 ~a SECTION NUMBER 5290z 120
SECTION
VARIABLE SPEED AZDBRIBLETRBFELTEIHLANDT, v FBETETXLTTFAE L,
Note: When ordering items marked %, indicate the set number because they are available only as a set.

no. ST /ERES .. BREH /COMBONENT PARTS NO. PART NAME gﬁ'
32 9684082008 PAzra™ M8X20 SET SCREW M8X20 1
33 5290 11 163 hn™ - COVER 1
34 97093 AR=bAIYF SWITCH 1
35 5300 12 224 2°L-b PLATE 1
36 5300 12 223 gNyY2° (PALEMY-) GRIP (IVORY) 1
36 5310 12 223 o%ywle (2g) GRIP (BLACK) 1

10
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PUMP PIPING SECTION

5290z 170 |
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ReO7°NThY
PUMP PIPING

oiar

SECTION
A IDWREHATREIBELTEICADNDT, T FEBSTEXLTTFA L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o3 HE
SECTION NUMBER

{

52907 170 |

o P ES /BRARS

NO.  sgT No. /PART NO.

RS
gs"ﬁ'%%/COMPONENT PARTS NO.

PART NAME

b=
Q'ty

5290 16 200-3

Hweue

ASSY

PUMP ASSY

1

7-9,12-14,29-35,37-48,62,63,67,68

27 9716060014

ESvhpnx M6

PLAIN WASHER M6

91100-1 7° 570 PUMP 1
48,67,68
1 9684082008 FAZZY M8X20 SET SCREW M8X20 1
9660080014 FTwh M8 NUT M8 1
3 90101 VASILE A-35 V-BELT A-35 1
60HZ 60HZ
3 90102 VASILE A-36 V-BELT A-36 1
50HZ 50HZ
4 5290 16 111 7°-1y- (60HZ) PULLEY (60HZ) 1
4 5290 16 112 70—y~ (50HZ) PULLEY (50HZ) K
7 91233 45 TLES 3/4 ELBOW 3/4 1
8 91240 20-2%297°1 3/4 NIPPLE 3/4 5
9 5290 16 212 £pyye cap 2
10 91222 EN=-WHi-A 15X22X700 _ HOSE 15X22X700 1
11 91212 K-ANST RS 25 HOSE CLAMP 25 2
12 91200 K-A=YI°I PT3/4 HOSE NIPPLE PT3/4 1
13 91232 TANRILAS 3/4 ELBOW 3/4 1
14 5290 34 152 —yyoy, NIPPLE 2
15 91220 EM=-L#-A 10X17X500  HOSE 10X17X500 1
16 91211 F-ANSTES 16 HOSE BAND 16 5
17 91226 IMLhyfi-A 9X15X485 HOSE 9X15X485 2
19 9642051014 $ANI2IY M5X10 SCREW M5X10 3
20 9710050008 NV rYWANR M5 SPRING WASHER MS 9
21 5290 17 120 IP=-R=-ZFW AIR TERMINAL 1
23 9670052008 UEYRESLE M5X20 SOCKET BOLT M5X20 2
24 91221 ENZ-W#Hi-A 10X17X420  HOSE 10X17X420 2
25 9672061214 QUAZHESILE M6X12 HEXAGON BOLT M6X12 4
26 9710060008 NS RYSANE M6 SPRING WASHER M6 4
4
1
1

28 95100 t-2- sc-KS 100v 300W MOTOR SC-KS 100v 300W

28 95101 E-2- sC-KS 115v 300W MOTOR SC=-KS 115V 300W
PIENIANY-FI39 WITHOUT SAFETY COVER

28 95102 £-2- sC-KS 230v 300W MOTOR SC-KS 230v 300w 1

28 97033 ¥-2- 115v 300u MOTOR 115v 300W 1

29 91251 22U IAYIC 6 OIL CUP 6 1

30 5290 16 412~-1 Fpwje CAP 1

31 90502 0-U2o9% P-46 O-RING P-46 1

13
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zas SECTION NUMBER
SECTION

K IDBHREEK/TESELTIEIEADT, €y P BEETERXLTTF &L,
Note: When ordering items marked %, indicate the set number because they are available only as a set.

HweOI°NTHhY
PUMP PIPING

5290z 170

No.  Sertin: / PAE No. WREW/BOUEONENT PARTS NO. PART NAME gt%
32 91150 - WICK

33 5290 16 414 Y BOTTLE

34 5290 16 413 TYb NUT

35 91234 kY 3/4 ELBOW 3/4

37 5290 16 311 S b BOTTLE

38 9664050014 F3oFYb M5 WING NUT M5

39 5290 16 315 LR WASHER

40 5290 16 313 13- FILTER

41 5290 16 316 xRN SCREW

42 5290 16 314 VAR NPA SPRING

43 5290 16 312 neYEy PACKING

44 91231 8991 3/4X3/8 BUSHING 3/4X3/8
45 91237 —Y7°L 1/8 NIPPLE 1/8

L6 91236 Tk 1/8 ELBOW 1/8

47 5290 16 411 ne—2e PIPE

48 5290 16 215 IV PUMP

49 9672081614

oYhoiN b M8X16

HEXAGON BOLT M8X16

50 9710080008

NYrY“H™ R M8

SPRING WASHER M8

51 5290 17 112 REC I ES I NEEDLE

52 5290 17 111 NS LTS VALVE

53 9642053014 $4%325% M5X30 SCREW M5X30

54 5290 17 117 w3z KNOB

55 9684050508 FAZDY M5X5 SET SCREW M5X5
56 5300 17 116 AN - COVER

57 5290 17 115 270 yma SPRING

58 5290 17 114 REC NI NEEDLE

59 5290 17 113 NS IS VALVE

60 5290 17 118 7537° CLAMP

61 5290 17 119 2527° CLAMP

62 91241-1 Yrwb 1/8X1/4 SOCKET 1/8X1/4
63 5290 16 415-2  JA“D NOZZLE

65 97093 R3-PRIYF SWITCH

66 91228 I 4hEk-R 9X15X1200  HOSE 9X15X1200
67 5290 16 226 70 -1y PULLEY

68 9670081608

VEYEMRMILE M8X16

SOCKET BOLT M8X16

IS N B N 120 J = VO P N PO PR S PC O S O RN AV 2N I I [ A T £ 6 T e NN RS U N B N Y R O A = T 1o a0 i {0 N £ O N 1 T [ A O T4 O I [ T P S P P R P
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F¥o1L (OPS)

CYLINDER PRESSURE (0OPS)

oar
SECTION

2o a &S
SECTION NUMBER

529072 210]

K IDBRIBRTRIBELTEICADT, v P HFSTEXLTTFIw,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. M ReT /B, B2/ EOMPONENT PARTS NO. PART NAME ey
5290 21 6101z BLUNN - CAM LEVER 1
| 25,26
5290 22 110z 1IOPYP-4 IMPRESSION ARM 1

55,56

2 9721120008 E-1J2% E=12 E-RING E-12

3 5290 29 316 PN WASHER

4 5290 22 141 ARYpW STUD

6 9710100008 nharyvpvzx mM10 SPRING WASHER M10

7 9660100014 TUbh M10 NUT M10

8 5290 22 420-1 P-4 ARM

9 9721070008 E-Joo2% E-7 E~-RING E-7

10 5290 22 210 roW SCREW

11 90700 Uurvkr M8 U-NUT M8

12 5290 22 222 AZ° Yo oN kLA ~ SPRING HOLDER

13 5290 22 221 AZ°yuon SPRING

14 5290 22 224 2Yavg BLOCK

15 5290 22 223 YWnezx WASHER

- 16 90711 aYhoTvhr M8 292 HEXAGON NUT M8 2TYPES
17 9662080014 TYF M8 NUT M8

18 9670083008

VYEYREMILE M8X30

SOCKET BOLT M8X30

19 9660060014

TYh M6

NUT Mé

20 90640

NJEY“H“z B6

TOOTHED LOCK WASHER B6

21 5290 21 623-1 E°3 PIN
22 5290 21 712 oo LINK

23 9721100008 E-YY2% E-10 E-RING E-10

24 5290 29 311 ga R WASHER

25 5290 21 610 LN - LEVER

26 5290 21 612 AR BUSHING

27 5290 21 711 ARY S STUD

28 5290 21 316 22° yuon SPRING

29 5300 21 421 IRy LINK

30 9410301208 A7°YDINES Y 3X12 SPRING PIN 3X12
31 5290 21 510 LN - LEVER

32 5290 21 521 A7° Yo SPRING

33 5290 21 315 SYUF LATCH

34 9721040008 E-U32% E-4 E-RING E-4

35 9716060014

E3y“hnvzx M6

PLAIN WASHER M6

37 9710050008

N ryvavzr M5

SPRING WASHER M5

48 5300 29 317

{j\\h\\*

WASHER

S LAV [ B | e R B Y (SN Yy NEN NN (VYIS [V QO [SEN Ny Iy N X [ SO AR P U SO O IO OO T OO (VST FEOR T OO P OO OO 1Y
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ey o arHe
= SECTION NUMBER

SECTION
K IDWBRBHEKATEBEL TEELANT, Y FEBSTEIXLTTF AL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

F*91L (OPS)

. 5290z 210
CYLINDER PRESSURE (OPS)

No. Ev &R /BakR PART NAME aw

R
“ﬁg*’“/compousNT PARTS NO.

SET NO. / PART NO. Q'ty

49 9660050014 FYE M5 NUT M5 3
50 9672052514 aYNZES e M5X25 HEXAGON BOLT M5X25 2
52 5290 21 522 ARY RS STUD 1
53 5290 29 313 AVAY,) WASHER 1
54 5290 21 410 LN - LEVER 1
55 5290 22 110 P-4 ARM 1
56 5290 22 161 AR BUSHING 1
57 9670062008 YHYREN LR M6X20 SOCKET BOLT Mé6X20 1
59 9660080014 FYb M8 NUT M8 1
60 90642 nYFY“hvr B8 TOOTHED LOCK WASHER B8 1
61 5290 22 121 [ PIN 1
62 5290 21 313 LN - LEVER 1
63 5290 21 319 27° g™ SPRING 1
64 5290 21 314 Ee o PIN 1
65 5290 21 311 Y9 LINK 1
66 5290 21 312 AZYS STUD 1
67 5290 25 527 IFVIRCEFLEVED LINK (DECLUTCHING HANDWHEEL) 1
68 5290 21 811 YUJTESNINSHYp SOLENOID BRACKET 1
69 5290 21 812 INSHYRRANC =4 - BRACKET SPACER 3
70 5290 21 813 FYNo1LYD7 CYLINDER ON LINK 1
71 5290 21 814 YIIHRN A LINK BOSS 1
72 5290 21 815 Yo IHILAN - LINK HOLDER 1
73 5290 21 816 YOILNS = LINK LEVER 1
74 5290 21 820 NS zhy SPRING HOOK 1
75 5290 21 824 PYORERIO YIS CYLINDER OFF SPRING 1
76 5290 21 831 P RPAFF VL SENSOR BRACKET 1
77 5290 21 841 SYFRAIY NS STUD 1
78 5290 61 822 FOLYAIYTF PROXIMITY SWITCH 1
79 5300 33 562 nS- COLLAR 2
80 9684050508 PAZYY M5X5 SET_SCREW M5X5 2
81 5300 56 313-1 t°u PIN 1
82 5290 61 730 YU/TEY (100V) SOLENOID (100V) 1
82 5290 61 731 YUJTEY (115V) SOLENOID (115V) 1
82 5290 61 732 VUJTEY (230V) SOLENOID (230W) 1
83 90628 ATWI°E®L SSP-4 SNAP PIN SSP-4 2
84 9670041008 YTYRESILE M4AX10 SOCKET BOLT M4X10 4
85 9670052008 YIYRENIE M5X20 SOCKET BOLT M5X20 1
86 9670052508 YIYRENILE M5X25 SOCKET BOLT M5X25 2
87 9642030614 FANIRIY M3X6 SCREW M3X6 2

18



o3 BS

FY91L (OPS) il SECTION NUMBER 52902 210
CYLINDER PRESSURE (OPS) ' SECI}:%\’%mnaﬁrcmsmufég-:t&arc: ey P BETEXLTFau,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
No. St Ne /B No. BaEH/ EONEONENT PARTS NO. PART NAME ey
88 9710040008 NVRYV AR M4 SPRING WASHER M4 4
89 9660040008 TYb M4 NUT M4 4
90 9642052514 FANazIN M5X25 SCREW M5XZ25 2
91 9716050008 oYY hvz M5 PLAIN WASHER M5 1

19



FYo1L (NOPS)
CYLINDER PRESSURE (NOPS)

o gy
SECTION

voia E&S
SECTION NUMBER

{

5290z 220

20




F¥*o1L (NOPS)

CYLINDER PRESSURE (NOPS)

voar

SECTION

A IDWHEHEBATRBEEL TEIEADT, v FPHSTHEIXLTTFAL,

oL aKE
SECTION NUMBER

5290z 220

Note: When ordering items marked  ,indicate the set number because they are available only as a set.

No. SR /R R, gg‘ﬁ’%m/?gnhlﬁjgNENT PARTS NO. PART NAME gﬁr
5290 21 610z hsbn™ - CAM LEVER 1
27,30
5290 22 15012 1IPYP -4 IMPRESSION ARM 1
1,2
5290 22 300-1 A1PYF39L1I™2 ASSY IMPRESSION ADJUSTMENT SHAFT 1
46,48, 49
1 5290 22 161 AR BUSHING 1
2 5290 22 150 P4 ARM 1
3 5290 22 142 ARYpw STUD 1
4 90721 o295t AW02 LOCK WASHER AWOZ2 1
5 90720 g¥y239yt ANDO2 LOCK NUT ANOZ2 1
6 5290 22 121 te o PIN 1
7 9660100014 Fyr M10 NUT M10 3
8 9710100008 nhYryvpvzr M10 SPRING WASHER M10 3
9 90642 NYEY“hp v B8 TOOTHED LOCK WASHER B8 1
10 9660080014 7Yk M8 NUT M8 1
11 9662080014 TYPh M8 NUT M8 2
12 90711 gYho3YhE M8 291 HEXAGON NUT M8 2TYPES 2
13 5290 22 223 LN WASHER 2
14 9670083008 YHYRENILE MB8X30 SOCKET BOLT M8X30 4
15 5290 22 224 Navo BLOCK 2
16 5290 22 222 A2° UV KL AN - SPRING HOLDER 4
17 5290 22 221 AR FYVA SPRING 2
18 90700 uUrYyhk M8 U-NUT M3 2
19 9721070008 E-Yoo™ E-7 E-RING E-7 4
20 5290 22 210 RN SCREW 2
21 5290 21 622 Yoo LINK 1
22 9670062003 YOYbKtN b M6X20 SOCKET BOLT Mé6xX20 1
24 5290 21 642-2 R7°4oom SPRING 1
25 5290 21 630 L™= LEVER 1
26 5290 21 623-1 E°o PIN 1
27 5290 21 610 Ln® - LEVER 1
28 90640 NYEg“pvNr BE TOOTHED LOCK WASHER B6 1
29 9660060014 TYUF M6 NUT M6 1
30 5290 21 612 A3 BUSHING 1
31 5290 29 311 AR WASHER 1
32 9721100008 E-Yoo% E-10 E~-RING E-10 1
33 5290 21 621 AZYp STUD 1
35 5290 22 141 ARY PN STUD 1

21



rar Loa &S {

FYd51L (NOPS) SECTION NUMBER

CYLINDER PRESSURE (NOPS)

52907 220

SECTION
AIDEHHEBERATEBBELTEILADNT, vy P HBTEXLTTF &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. S e /BART NO. BREH [ EONE S NENT PARTS NO. PART NAME 'ty
36 5290 29 316 Yhhavx WASHER 1
37 9721120008 E-JoI% E-12 E~RING E-12 2
39 5290 22 430-1 =4 ARM 1
40 5300 22 317 2°L=-b PLATE 1
41 5300 22 316~-1 Ay =lu SCALE 1
42 9650064014 QY333 M6X4O0 SCREW M6X40 1
43 5300 22 313 ANAPI (PARNY=) DIAL (IVORY) 1
43 5310 22 313 AN1v (20) DIAL (BLACK) 1
44 9410301608 AJYnonE®y 3X16 SPRING PIN 3X16 3
45 5290 22 314 hi CAM 1
46 5290 22 311-1 SAAN SHAFT 1
47 5290 22 315 hi CAM 1
48 9410302008 A2°409%E°Y 3X20 SPRING PIN 3X20 1
49 5290 22 320 w1 WHEEL 1
50 5290 22 330 WA PAWL 1
51 9710050008 VY™ pvzR M5 SPRING WASHER M5 2
52 9642051014 FAavazy™ M5X10 SCREW M5X10 2
53 5290 21 641 L ANNVAY Y YN SPRING STUD 1
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PYRYS
IMPRESSION CYLINDER

riar
SECTION

toa &S
SECTION NUMBER

{

5290z 230

24




PYLND

IMPRESSION CYLINDER

2ogr

SECTION
A DOBREEHEATEHEEL TEIBADT, v FHFSTERXLTTFSI L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

oa BT
SECTION NUMBER

{

5290z 230

NO.

2y &S /BRES

SET NO. / PART NO.

oy /MEES

PART NAME

COMPONENT PARTS NO.

E-E
Q'ty

5290 23 12172~1 102°LY932DYyBRN -

IMPRESSION CYLINDER

1

N
o

9670064508

VYEYPRNILE M6X45

SOCKET BOLT M6X45

1,22
5290 23 210 TNYYN° -39 ASSY GRIPPER SHAFT ASSY 1
4,10,11
1 5290 23 234 AR BUSHING 2
2 5290 29 315 PARS= LOCK COLLAR 2
3 9684050508 PARI™ M5X5 SET SCREW M5X5 8
4 5290 23 211 PAPAN SHAFT 1
5 9710060008 NS RYSANR M6 SPRING WASHER M6 6
6 9670062008 YEYhAS b M6X20 SOCKET BOLT M6X20 6
7 9652041014 F523%23% M4X10 SCREW M4X10 6
8 5290 23 122 Abyne - STOPPER 6
9 5290 23 123 g™ ype - GRIPPER 6
10 5290 23 220 pns - LEVER 1
11 9411302500 F=N°-£°> 3X25 TAPER PIN 3X25 1
12 5290 23 236 YA FYA SPRING 2
13 5290 23 235 RIOUDINHILRS - SPRING HOLDER 2
14 5290 24 127 T BOLT 3
15 5330 23 113 PR, WASHER 3
16 5290 23 112 FN - GEAR 1
17 9670051001 YEYbHES I M5X10 SOCKET BOLT M5X10 6
19 5290 23 115 NSPUSINANS = COVER 1
20 90210 N\NPYDIY 6206LLBC2P6  BEARING 6206LLBC2P6 1
21 5290 23 114 S17h SHAFT 1
22 5290 23 121-1_ A27°LYWyIIoysaN - IMPRESSION CYLINDER 1
23 90209 ANPYDON 6205LLBC2P6  BEARING 6205LLBC2P6 1
24 5290 23 116=1_ ANPUYIISANN - COVER 1
25 5290 23 117 FARS - LOCK COLLAR 1
26 9684060608 PARYS M6X6 SET _SCREW M6X6 2
27 5290 23 312 2N YYN® = hY GRIPPER CAM 1
28 5290 23 311 ANC =4 - SPACER 1
2
6

W
o

5290 23 231

IV YYNO =3V

GRIPPER BASE
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=RVARY

BLANKET CYLINDER (S TYPE)

k47474 Vg

SECTION

o3 HE
SECTION NUMBER

52707 240

KA DBREMKHTEIEELTEZIHADT, Y P BB TELLTTA WL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO.

v P RS /BEES
SET NO. / PART NO.

MR ES
BAEH /COMBONENT PARTS NO.

PART NAME

ko
Qty

5270 24 100-1

IN505YbIUDRN - ASSY

BLANKET CYLINDER ASSY

1

ya-~-c 27008 RYOBI 2700S , ITEK 950S
16 ,30-32

5290 24 310 FYYIRALOF ASSY BOX WRENCH ASSY 1
39,41-45

5300 24 230

INS05YF 9557° ASSY

BLANKET CLAMP ASSY

50,51,53,56

5310 24 200-1

A PAVILIAFPEY I

QUICK SET BLANKET HOLDER ASSY 1

63-66

30

5290 24 121

EAPAN

1 9670081608 YEYPECILE M8X16 SOCKET BOLT M8X16 2
2 9710080008 N zy“pvz M8 SPRING WASHER M8 1
3 5290 24 126 mvor- WASHER 1
4 5290 24 123 hé CAM 1
5 9670061208 VYOYRKRNILE M6X12 SOCKET BOLT M6X1Z2 6
7 5290 24 124 ANPUZIN AN - BEARING COVER 1
8 90208 BN~ ANPUSIN 6205VV BALL BEARING 6205vV 2
9 9648052014 #5235 M5X20 SCREW M5X20 11
10 5290 24 117 An™ - COVER 1
11 5290 24 118 h3- COLLAR 3
12 5290 29 315 FANS- LOCK COLLAR 4
13 9684050508 PARI™ M5X5 SET SCREW M5X5 8
14 5290 24 211 SAPAN SHAFT 2
15 5290 24 212 w2 - HOLDER 2
16 92660080014 JYyb M8 NUT M8 1
17 5290 24 252 A NUT 1
18 5290 29 313 Svph WASHER 2
19 5290 24 251 A2 yuon SPRING 2
20 5290 24 240 PRES KNOB 1
21 5290 24 253 TYh NUT 1
22 5290 24 127 i N BOLT 5
23 5290 24 275 PWhavz WASHER 2
24 5290 24 114 hb CAM 1
25 5290 24 274 £ PIN 2
26 5290 24 272 IVb-Fyuon RING 1
27 5290 24 112 FhP- GEAR 1
28 5270 24 113 Ay-bnro (MM SCALE (MM) 1
28 5290 24 113 Ab=bNYy (10F) SCALE PLATE (INCH) 1
29 90730 Ne-p-t"39 1.6X5 RIVET 1.6X5 2
1

SHAFT

27



j\\Lb\\.j

BLANKET CYLINDER (S TYPE)

woar

SECTION

o aBHS
SECTION NUMBER

{

5270z 240]

K I DEREBERATEHELTEELANT, v PEBTIEILTTS W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. v b EE SBAES

SET NO. / PART NO.

oy /BOES

COMPONENT PARTS NO.

PART NAME

R
Q'ty

31 5270 24 111-1

PAFFEPLELFY A

BLANKET CYLINDER

1

y3-t» 2700s

RYOBI 2700s , ITEK 9508

32 9686082508

PARDY M8X25

SET SCREW M8XZ25

33

5290 23 112

£V -

GEAR

34

9684060608

PARDY M6XE

SET SCREW Mé6Xé6

35 5200 24 125 ASPYSIN NS BEARING COVER
36 9650064014 WY5329% MEX4D SCREW M6X4D

37 5300 22 317 JoL-k PLATE

38 5300 24 314 WIE (PARNY-) KNOB (IVORY)

38 5310 24 314 Y2E (20) KNOB_(BLACK)

39 5290 24 312 A7° yyon SPRING

40 9670051608 YEYRESILE M5X16 SOCKET BOLT M5X16
41 5290 24 311 FSYIRKI AN - HOUSING

42 9410302008 A7°UTINEC T 3X20 SPRING PIN 3X20
43 5290 29 311 gu s 3 WASHER

44 9721100008 E-U2% E-10 E-RING E-10

45 5290 24 313 FNYIALTF BOX_ WRENCH

46 5290 24 116 A1 b BOLT

47 5290 24 273 I%gyg BLOCK

48

9410402008

A2°UDo%ESY 4X20

SPRING PIN 4X20

49

5270 24 273

PORAN-IN505YE T=0.60

UNDER BLANKET (1=0.60)

50

5290 24 233

2Y5059 b AR

BLANKET FIXING SCREW

51

5300 24 232

93237°

CLAMP

52

5270 24 262

PUNANZIONSOHYE T=1.65

PUN-TYPE BLANKET (T=1.65)>

52

5270 24 272

A=N"=2%52459b

(1=1.9)

OVER BLANKET (7=1.9)

53

5290 24 231-2

72507°

UNDER PLATE

54

5330 23 113

{j'\\ 7]\\*

WASHER

56

5290 24 234

28559 ARDY

BLANKET FIXING SCREW

58

5270 24 268

PUNANROYSO5YE T=2.5

PUN-TYPE BLANKET (T=2.5)

RV T TR (FVINE |\ T NENU NV | G " SN SCUR NG SN J N RO e e O S o [ I [ e o UK N L [ ® I gy Y

ya-g» 2700s

RYOBI 2700S,1TEK 9508

59 5340 24 122 2YYP- WASHER 1
60 5270 24 276 g1YIeYE IVSuHYE QUICK SET OVER BLANKET (T=1.9) 1
61 5270 24 277 2497¢YE PyRN-I%555WF QUICK SET UNDER BLANKET 1
63 9648051014 52329 M5X10 SCREW M5X10 8
64 9648040814 92229% M4XS8 SCREW M&4X8 8
65 5310 24 236 7502° CLAMP 4
66 5310 24 235-1 25u7° (305MM) CLAMP (305MM) 2
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INLEYS

BLANKET CYLINDER (B TYPE)
(Ryobi 2700/CD, Itek Graphix 950/CPD)

oar

SECTION

oargs
SECTION NUMBER

| 52701 241 |
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INLESY

BLANKET CYLINDER (B TYPE)

ogr
SECTION

o3 HE
SECTION NUMBER

I

52707 241

A COWRHBHEEATEIHSELTEEIHADOT, €Y PEETELXLTT &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO.

ty RS /BAERS

wmaak / MRES

PART NAME

R

SET NO. / PART NoO. COMPONENT PARTS NO. Q'ty
5276 24 100 V559D AN~- ASSY BLANKET CYLINDER ASSY 1
jy3-t» 2700B RYOBI 2700B , ITEK 950B
16,30-32
5290 24 310 F“Y2AUTUF ASSY BOX WRENCH ASSY 1
39,41-45
5300 24 230 2%5059F 2527° ASSY BLANKET CLAMP ASSY 2

50,51,53,56

2AYILYLINIIFYLRILAN -

QUICK SET BLANKET HOLDER ASSY 1

5310 24 200-1

63-66

1 9670081608 YEYRESILE M8X16 SOCKET BOLT M8X16 2
2 9710080008 NYRYNANR M8 SPRING WASHER M8 1
3 5290 24 126 Y P- WASHER 1
4 5290 24 123 ne CAM 1
5 9670061208 YEYRESILE M6X12 SOCKET BOLT M6X12 6
7 5290 24 124 ANNPUDIINHINS = BEARING COVER 1
8 90208 N -ANPYDIY 6205VV  BALL BEARING 6205VV 2
9 9648052014 $5323% M5Xx20 SCREW M5X20 11
10 5290 24 117 NS - COVER 1
11 5290 24 118 n3- COLLAR 3
12 5290 29 315 FAhS- LOCK COLLAR 4
13 9684050508 FA%YY M5X5 SET SCREW M5X5 8
14 5290 24 211 CAPA SHAFT 2
15 5290 24 212 e HOLDER 2
16 9660080014 F+9F M8 NUT M8 1
17 5290 24 252 L NUT 1
18 5290 29 313 A AF WASHER 2
19 5290 24 251 AL A SPRING 2
20 5290 24 240 . 9I= KNOB 1
21 5290 24 253 Fwh NUT 1
22 5290 24 127 BN I b BOLT 5
23 5290 24 275 AR WASHER 2
24 5290 24 114 ne CAM 1
25 5290 24 274 Eo v PIN 2
26 5290 24 272 AV DETA RING 1
27 5290 24 112 FN P GEAR 1
28 5270 24 113 AF=bNND (MM SCALE (MM 1
28 5290 24 113 AT-NYY (1UF) SCALE PLATE (INCH) 1
29 90730 N° =h-E39 1.6X5 RIVET 1.6X5 2
30 5290 24 121 Pt SHAFT 1
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w W £oas voarBEE
ANLEYO e SECTION NUMBER 52707 241
SECTION ’
BLANKET CYLINDER (B TYPE) X IDWRBIMBATESEL TELILANT, v P BETERLLTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
€y F BB /BaER RS am
NO.  geT No. /PART NO, BREH /COMBONENT PARTS NO. PART NAME Q'ty

31 5276 24 111

2NS55YEIYI AN -

BLANKET CYLINDER

1

y3a-t» 27008

rRYOBI 2700B -,

ITEK 950B

32 9686082508

FARI™ M8X25

SET SCREW M8XZ25

33 5290 23 112

£V p-

GEAR

34 9684060608

PARDY M6X6

SET SCREW M6X6

35 5290.24 125

ANPUIINANN ~

BEARING COVER

36 9650064014

Y5323 MEX40

SCREW M6X40

37 5300 22 317 2°L-t PLATE
38 5300 24 314 YIE (PAH™Y-) KNOB (IVORY)
38 5310 24 314 YI (Z2a) KNOB (BLACK)
39 5290 24 312 AZ2°Noon SPRING

40 9670051608

VYoYb&“LE M5X16

SOCKET BOLT M5X16

41 5290 24 311

KNV IARLAN -

HOUSING

42 9410302008

AJ°NyoyonEes 3X20

SPRING PIN 3x20

43 5290 29 311 ThhNzR WASHER

44 9721100008 E-N22% E-10 E-RING E-10

45 5290 24 313 BNVIALTTF BOX WRENCH
- 46 5290 24 116 RN BOLT

47 5290 24 273 2%av7 BLOCK

48 9410402008

AZ°ponkEey 4X20

SPRING PIN 4Xx20

49 5276 24 273

FoAN~-INS5u59F T=0.60

UNDER BLANKET

(1=0.60)>

50 5290 24 233

2VNSo5Yb b AR

BLANKET FIXING SCREW

—

51 5300 24 232

75372°

CLAMP

52 5270 24 262

PUNAWNAINSOHYL T=1.65

PUN-TYPE BLANKET (T=1.65)

52 5270 24 272

A-NN-I2N5059F (T=1.9)

OVER BLANKET (1=1.9)

53 5290 24 231-2

2507°

UNDER PLATE

54 5330 23 113

{j-\\n\\*

WASHER

56 5290 24 234

PAFFEVILEY

BLANKET FIXING SCREW

—

58 5276 24 262

PUNANRINSO5YL T=2.5

PUN-TYPE BLANKET (T=2.5)

ya-c» 2700B

RYOBI 2700B,ITEK 950B

59 5340 24 122

2Y9P- WASHER 1
60 5270 24 276 WACVAY I PAFFEYL QUICK SET OVER BLANKET (T=1.9) 1
61 5270 24 277 724Y2eYh Poav-I2%5y59Yh QUICK SET UNDER BLANKET 1
63 9648051014 $5329% M5X10 SCREW M5X10 3
64 9648040814 35225 M4XS8 SCREW M4X8 8
65 5310 24 236 7507° CLAMP 4
66 5310 24 235-1  2527° (305MM) CLAMP (305MM) 2
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52707 242 J

|

o a &S
SECTION NUMBER

o g

SECTION

j\\br\\rj

BLANKET CYLINDER (G TYPE)
(Ryobi 2700/CD, ltek Graphix 950/CPD)

34



Eoay o aHS
3 SECTION NUMBER

SECTION
K ZDMBEBATEBRLTEIELANT, £ PEHESTEXLTFa L,

INLEND 52707 242

BLANKET CYLINDER (G TYPE)

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

vy FEE /BRES

NO.  sgT No. /PART NO. COMPONENT PARTS NO.

e /ARES PART NAME {gﬁ

5275 24 100-1

INS5YEBYIRY - ASSY

BLANKET CYLINDER ASSY

1

ya-t» 27006

RYOBI 27006 ., ITEK 9506

16,30-32

5290 24 310

TYJYIAUIF ASSY

BOX WRENCH ASSY

29,41-45

5300 24 230

2%5259b 9527° ASSY

BLANKET CLAMP ASSY

50,51,53,56

5310 24 200-1

2LYZELYLINSOHYRRILAN -

QUICK SET BLANKET HOLDER ASSY 1

28

5270 24 113

Ay-bnvy (MM)

SCALE (MM)

28

5290 24 113

AF=nNvy (12F)

SCALE PLATE (INCH)

29

20730

N =-n-£E%39 1.6X5

RIVET 1.6X5

30

5290 24 121

CAAN

63-66

1 9670081608 VEYbE“iLE M8X16 SOCKET BOLT M8X16 2
2 9710080008 nYrY“hpvzx M8 SPRING WASHER M8 1
3 5290 24 126 nYyuP- WASHER 1
4 5290 24 123 hé CAM 1
5 9670061208 YEYRENILE M6X12 SOCKET BOLT Mé6X12 6
7 5290 24 124 ANPHDINHANN - BEARING COVER 1
8 90208 BN =AY PYDIY 6205VV BALL BEARING 6205VvyV 2
9 9648052014 ¥53kI% M5X20 SCREW M5X20 11
10 5290 24 117 AN - COVER 1
11 5290 24 118 ho- COLLAR 3
12 5290 29 315 FADS - LOCK COLLAR 4
13 9684050508 PARI™ M5X5 SET SCREW M5X5 8
14 5290 24 211 CAA SHAFT 2
15 5290 24 212 KRN - HOLDER 2
16 9660080014 JYt M8 NUT M8 1
17 5290 24 252 Fub NUT 1
18 5290 29 313 Yephzr WASHER 2
19 5290 24 251 A2°yuon SPRING 2
20 5290 24 240 Y= KNOB 1
21 5290 24 253 PAN NUT 1
22 5290 24 127 AN BOLT 5
23 5290 24 275 TWhhAnz WASHER 2
24 5290 24 114 noL CAM 1
25 5290 24 274 te°o PIN 2
26 5290 24 272 INL-Fuyoon RING 1
27 5290 24 112 Fhp- GEAR 1
1

1

2

1

SHAFT
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' = P PE 2
INLENY toax SECTION NUMBER 52707 242
BLANKET CYLINDER (G TYPE) SEC:L%?&BEH}:&&T‘B:E;KL’C‘%i'i_*.'/\,m’(“\ 2y P HESTELLTTFEW,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
no. e /ERES .. BREH [ EOTEONENT PARTS NO. PART NAME gﬁ'
31 5275 24 111-1 AR VLI NEAS BLANKET CYLINDER 1
y3-E™ 27006 RYOBI 27006 , ITEK 9506
32 9686082508 PARIY M8BX25 SET SCREW M8X25 1
33 5290 23 112 FWN - GEAR 1
34 9684060608 PARDY M6X6 SET_SCREW M6X6 2
35 5290 24 125 ASPUYZINANS - BEARING COVER 1
36 9650064014 QY5329 M6X40 SCREW M6X4D 1
37 5300 22 317 2°U~F PLATE 1
38 5310 24 314 YUz (20) KNOB (BLACK) 1
39 5290 24 312 A2° Yo SPRING 1
40 9670051608 YyEYbKNILE M5X16 SOCKET BOLT M5X16 2
41 5290 24 311 FNYIARWRN = HOUSING 1
42 9410302008 A2 UyoavnEey 3Xz20 SPRING PIN 3x20 1
43 5290 29 311 YWhahz WASHER 1
44 9721100008 E-Yoo2% E-10 E~-RING E-10 1
45 5290 24 313 TNY2ALOF BOX WRENCH 1
46 5290 24 116 g BOLT 1
- 47 5290 24 273 2%avg BLOCK 1
48 9410402008 A7°Yyyankey 4X20 SPRING PIN 4X20 1
49 5276 24 273 PoBAN=I2%5085Yh T=0.60 UNDER BLANKET (1=0.60) 1
50 5290 24 233 PAFFEN Y M BLANKET FIXING SCREW 16
51 5300 24 232 2530° CLAMP 4
52 5270 24 262 PUNAMRINSHHYE T=1.65 PUN-TYPE BLANKET (T=1.65) 1
52 5270 24 272 A-NV-I%5559F (T=1.9) OVER BLANKET (T=1.9) 1
53 5290 24 231~2 95u7° UNDER PLATE 4
54 5330 23 113 HWhWR WASHER 3
56 5290 24 234 IVNSo5YbRARD BLANKET FIXING SCREW 16
58 5276 24 262 PUNANADNSLHEYE T=2.5 PUN-TYPE BLANKET (T=2.5) 1
59 5340 24 122 nvaP- WASHER 1
60 5270 24 276 VAR YAV IR AY VI QUICK SET OVER BLANKET (T=1.9) 1
61 5270 24 277 gIYoLYhE PURN=I%545%WF QUICK SET UNDER BLANKET 1
63 9648051014 52325 M5X10 SCREW M5X10 8
64 9648040814 553RIN M4X8 SCREW M4X8 8
65 5310 24 236 9507° CLAMP 4
66 5310 24 235-1 79527° (305MM) CLAMP (305MM) 2
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529012 240]

l

o a L BE
SECTION NUMBER

2o as

SECTION

j\\b}..\\é

BLANKET CYLINDER

(Ryobi 2800/CD, Itek Graphix 960/CPD)

N P
~ e

38



ALY

BLANKET CYLINDER

o3~
SECTION

o aBE
SECTION NUMBER

5290z 240

KA IDWREEB/TEBELTEIHTADT, Ev b EFESTEXIXLTTFE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. ST BRSO BREH [ EOACONENT PARTS NO. PART NAME {g?‘;

5290 24 100-2 IVNSu5YbyYOAN - ASSY BLANKET CYLINDER ASSY 1
16,30-32

5290 24 310 TNYIAUDF ASSY BOX WRENCH ASSY 1
39,41-45

5300 24 230 %5059 b 9527° ASSY BLANKET CLAMP ASSY 2

50,51,53,56

5310 24 200-1

IJLYIRYPINS UYL KILAN ~

QUICK SET BLANKET HOLDER ASSY 1

58-61

1 9670081608 YEYRRSILE M8X16 SOCKET BOLT M8X16 2
2 9710080008 NSRYSHNR M8 SPRING WASHER M8 1
3 5290 24 126 9P~ WASHER 1
4 5290 24 123 ni CAM 1
5 9670061208 YEWREN L M6X12 SOCKET BOLT M6X12 6
7 5290 24 124 ANPUDZNANS = BEARING COVER 1
8 90208 FN-ANPUZIY 6205VV  BALL BEARING 6205VV 2
9 9648052014 45339% M5x20 SCREW M5X20 11
10 5290 24 117 AN = COVER 1
11 5290 24 118 n3- COLLAR 3
12 5290 29 315 AR5 - LOCK COLLAR 4
13 9684050508 FARIS M5X5 SET SCREW M5X5 8
14 5290 24 211 5P b SHAFT 2
15 5290 24 212 b3S = HOLDER 2
16 9660080014 $YE M8 NUT M8 1
17 5290 24 252 Ty b NUT 1
18 5290 29 313 AT RP: WASHER 2
19 5290 24 251 A7°yzon SPRING 2
20 5290 24 240 kS KNOB 1
21 5290 24 253 $Y b NUT 1
22 5290 24 127 HS 1 b BOLT 5
23 5290 24 275 AR WASHER 2
24 5290 24 114 ne CAM 1
25 5290 24 274 E° PIN 2
26 5290 24 272 IS L=y RING 1
27 5290 24 112 £% p— GEAR 1
28 5270 24 113 AT-WNST (MM) SCALE (MM) 1
28 5290 24 113 RTINS (1DF) SCALE PLATE CINCH) 1
29 90730 N -H=E“39 1.6X5 RIVET 1.6X5 2
30 5290 24 121 5P b SHAFT 1
1

31

5290 24 111-1

IVSo5YbLYLRN -

BLANKET CYLINDER
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ANL PN
BLANKET CYLINDER

o ar
SECTION

oarBE

SECTION NUMBER

L_ 52902 2401

K ZDBREBRTEBELTEILADT, £y PESTEXLTTEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO - FRE /HLHRS
. SET NO. / PART NO.

o /MAES

PART NAME

COMPONENT PARTS NO.

b1
Qty

32 9686082508 PARDN M8X25 SET SCREW M8XZ25
33 5290 23 112 FOP~ GEAR

34 9684060608 PARIN M6X6 SET SCREW Mé6X6
35 5290 24 125 ANPYZINANN - BEARING COVER
36 9650064014 ILYSIRIN M6E6X4LO0 - SCREW M6X40

37 5300 22 317 2°L-+F PLATE

38 5300 24 314 YRZ (PAHENY=) KNOB (IVORY)

38 5310 24 314 Yz (2o KNOB_(BLACK)

39 5290 24 312 Y YARFYA SPRING

40 9670051608

VEUrENILE M5X16

SOCKET BOLT M5X16

41 5290 24 311

FRYI2ARLAN -

HOUSING

42 9410302008 AZ°YoonECey 3X20 SPRING PIN 3X20
43 5290 29 311 W havz® WASHER

44 9721100008 E-Y22% E-10 E-RING E-10

45 5290 24 313 WNYI2RAVOF BOX WRENCH

46 5290 24 116 i BOL T

47 5290 24 273 J%av2 BLOCK

48 9410402008 RA2°yzovtE?y 4X20 SPRING PIN 4X20

49 5290 24 283 PUBN=INS55WE (T=0.6) UNDER BLANKET (T=0.6)
50 5290 24 233 INSIhYbbARYS BLANKET FIXING SCREW
51 5300 24 232 257° CLAMP
52 5290 24 282 A-NN-2%S5559Wh (T=1.9) OVER BLANKET (T=1.9)
52 5296 24 264 PUNANAINSo Y b PUN-TYPE BLANKET (T=1.65)
53 5290 24 231-2 29537° UNDER PLATE
54 5330 23 113 AN WASHER
56 5290 24 234 PAFFEPINT Y A BLANKET FIXING SCREW 1
58 9648051014 ¥5323% M5X10 SCREW M5X10
59 9648040814 ¥5229% M4X8 SCREW M4X8
" 60 5310 24 236 757° CLAMP
61 5310 24 235-1  2537° (305MM) CLAMP_(305MM)
62 5290 24 286 2499LYbF A=N\"=2%3559pF QUICK SET OVER BLANKET (T=1.9)
63 5290 24 287 24YoRYL PYAN-INS,5YP QUICK SET UNDER BLANKET
64 5296 24 262 PUNANRINS49E PUN-TYPE BLANKET (T=2.5)
65 5340 24 122 NYyP- WASHER

-
U EEU N SN [SS T K SN U6 " S (o' T Vo NS (NI - NO PUC NS PUCS ¥ I NN NS S SNSRI PECR FENS PO O S O {6 S O O N SN = T U [ G SRS BN
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AN
DRIVING

woar
SECTION

o a B )
SECTION NUMBER

5290z ZSOJ

A ZDWBREERK/TEBELTEIEADNDT, v PESTEXXLTFE Ly,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO v P ES /BRES
: SET NOC. / PART NO.

RS
o/ B ENT PARTS NO.

PART NAME

Rk
Q’ty

5290 25 110

FNUEY9UYT ASSY

DRIVE SHAFT ASSY

1

8-10

no
1% 4

9710080008

n\\*f)\\h\\* M8

SPRING WASHER M8

5290 25 210 BN PNHTO - ASSY DRIVE PULLEY ASSY 1
20,21,23
5290 25 5027  7%5y9p BRACKET 1
FNAISYFLINNI PN H1-Il  DECLUTCHING HANDWHEEL
43,44
5290 25 5052  #“t- GEAR 1
FNLI5YFIINNIPS AT~ DECLUTCHING HANDWHEEL
64,65
1 5290 22 318 2yn SCREW 1
2 5306 25 116-2  NUMNET1-IL_(FP) HANDWHEEL (BROWN) 1
2 5310 25 116-2 NYFNk1-b (Z0) HANDWHEEL (BLACK) 1
3 9642051014 FAN223Y M5X10 SCREW M5X10 3
4 9710050008 NS 2YSANR M5 SPRING WASHER M5 3
5 5290 25 115 ANPUDITINANS - BEARING COVER 1
6 90207 AMPYIIY  6203LLB BEARING 6203LLB 2
7 9410402508 AT YIINEC Y 4X25 SPRING PIN 4X25 1
8 5290 25 112-1_ #“t- GEAR 1
9 9411503200 F-nN°-t°y 5x32 TAPER PIN 5X32 1
10 5290 25 111-1_ 5Supvesvg DRIVE SHAFT 1
11 90900 ¥- 5X5X16 KEY 5X5X16 1
12 5290 25 113 ANPYDINELRN = BEARING HOLDER 1
13 5290 25 114 ANPYIINANS = BEARING COVER 1
14 9710060008 NSRYSANR M6 SPRING WASHER M6 1
15 9670063008 YEYPEN LR M6X30 SOCKET BOLT M6X30 3
16 5290 25 211 ISYFANS = CLUTCH COVER 1
17 5290 25 213 AP YA SPRING 2
18 5290 25 212 PAL DY) BLOCK 1
19 5290 25 216 h35- COLLAR 1
20 5290 25 215 1Y A BOSS 1
21 5290 25 214 959570 -1~ CLUTCH PULLEY 1
22 90100 VANILE A-30 V-BELT A-30 1
23 9684050508 FAZRDS M5X5 SET SCREW M5X5 2
24 529D 24 126 7Yy~ WASHER 1
4
26 9672081614 aYhoEN bk M8X16 HEXAGON BOLT M8X16 1
27 90220 ASAFANPUZIY 51103 THRUST BEARING 51103 1
28 5290 25 312 HOANZ7° -y~ (60HZ) THREE STAGE PULLEY (60HZ) 1
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LAY
DRIVING

oar
SECTION

o arBS
SECTION NUMBER

5290z 250

X IDBREHEABATESEL TEIHANDT, 2o FPHESTELXLTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

nvo. 43N /B R, 8225 /COMPONENT PARTS NO. PART NAME ftﬁ;

28 5290 25 313 YomaNy7°~-1- (50HZ) THREE STAGE PULLEY (50HZ) 1

29 90103 vANLh A=40 V-BELT A-40 1
50HZ 50HZ

29 90104 VANMILE A-41 V-BELT A-41 1
60HZ 60HZ

30 90206 BN =bANPYOON 6201722 BALL BEARING 620122 2

31 5290 25 314 ho- COLLAR 1

32 5290 25 315 ANWPUDINANN - BEARING COVER 1

33 5300 25 117 2°L-+b PLATE 1
FNAI2UFIINNI N hA =11 DECLUTCHING HANDWHEEL

34 5290 25 507-1 NOENKA =1 HANDWHEEL 1
FNAISYFIINND I BT1~1b DECLUTCHING HANDWHEEL

34 5296 25 507 NIPNKA= (O%392) HANDWHEEL (BROWN) 1
FNAIS9FIINN N E1-1b DECLUTCHING HANDWHEEL

35 9670041008 YHWbs“hibt M4X10 SOCKET BOLT M4x10 4
TFNAI3YFIINND b R1=1b DECLUTCHING HANDWHEEL

36 5290 25 525 PAFENIN BRACKET 1
FTNAISYFIINNI N ERAL-1 DECLUTCHING HANDWHEEL

37 97633 VDA SOLENOID 1
FNAISYFOINND PN KT~ DECLUTCHING HANDWHEEL

38 9710040008 MYV AR M4 SPRING WASHER M4 5
FTNAI39F NN b1 =1L DECLUTCHING HANDWHEEL

39 9660040014 TYb M4 NUT M4 5
TNAIDI9FOIM NP1~ DECLUTCHING HANDWHEEL

40 90628 ATWI°E°y ssp~4 SNAP PIN SSP-4 2
FVNAISYFIINND PN KT -1 DECLUTCHING HANDWHEEL

41 5290 25 506-1 AN SHAFT 1
TNV F 2NN bR =11 DECLUTCHING HANDWHEEL

42 9670052008 YEYRENILE M5X20 SOCKET BOLT M5x20 3
FNAISYFIINNDENRT1~1b DECLUTCHING HANDWHEEL

43 5290 21 612 AR BUSHING 1
TNV F NN b k1~ DECLUTCHING HANDWHEEL

44 5290 25 502 %559t BRACKET 1
TNAOIYFIN K11 DECLUTCHING HANDWHEEL

45 5290 25 504-1 Fhp- GEAR 1
FNAISYFIIONNO PN ET -1 DECLUTCHING HANDWHEEL

46 9684060608 PARDN M6E6X6 SET SCREW M6X6 2

TYAISYFUIN NI PN KT~

DECLUTCHING HANDWHEEL
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oL a L BE

AN A t7ar SECTION NUMBER L 5290z 250 J
SECTION
PRIVING K ZDOWRHREHESTREIBELTEEHADT, By FHEBSTEXLTTF& W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No.  FZFES /ERER . BREH [ SOMEONENT PARTS NO. PART NAME gﬁtﬁ;

47 90308 HN=ANPYDZN 606212 BALL BEARING 606127 1
FNAISYFIINNIFSKT- DECLUTCHING HANDWHEEL

48 5290 25 503 NP GEAR 1
PRV ENVANVIAY S DECLUTCHING HANDWHEEL

49 9660080014 FTUr M8 NUT M8 3
FNAISYFIINNIENET-Ib  DECLUTCHING HANDWHEEL

50 5290 25 524-1 E°Y PIN 1
FNALISYFIISNI PN AT~Il  DECLUTCHING HANDWHEEL

51 5290 25 523 A PTA SPRING 1
FNLI5YFIINNIPSEL~b  DECLUTCHING HANDWHEEL

52 9721070008 E-YooN E-7 E-RING E-7 2
FNAO5YFIINNIPNEI~Ib  DECLUTCHING HANDWHEEL

53 5290 25 522 IFY LINK 1
FNCI5YFIINND ST~ DECLUTCHING HANDWHEEL

54 9716050014 ES54Y“AvR M5 PLAIN WASHER M5 2
FNAISYFIINNDI K1 DECLUTCHING HANDWHEEL

55 5290 25 526 PAPEPL BRACKET 1
FNA{O5YFLINNI ST~ DECLUTCHING HANDWHEEL

56 95110 A1YF A-20 GV22B SWITCH A-20 GV22B 1
FNAISYFIINNIENHT~-Il  DECLUTCHING HANDWHEEL

57 9716040014 ESH“ ANz M4 PLAIN WASHER M4 2
FNAISYFIINNI PN KiT=l  DECLUTCHING HANDWHEEL

58 9642042514 FANIRYN M4X25 SCREW M4X25 2
FNATSUFIINYNIIN KT -1 DECLUTCHING HANDWHEEL

59 95115 ATYFANS = SWITCH COVER 1
FNAISYFIINNI MY KT~ DECLUTCHING HANDWHEEL

60 5290 25 521 ARY PN STUD 1
FNCI5YFIINNI P T~ DECLUTCHING HANDWHEEL

61 5290 25 510-1  LNS- LEVER 1
TNATSUFIONND N R~ DECLUTCHING HANDWHEEL

62 9660060014 FYb M6 NUT M6 1
FNLI5YFII NI AL-Il  DECLUTCHING HANDWHEEL

63 5290 25 508 AZYES STUD 1
FNAISYFIINNIINET-Ib  DECLUTCHING HANDWHEEL

64 5290 25 505 P _GEAR 1
FNAISUFIINND N1~ DECLUTCHING HANDWHEEL

65 90247 J%w32 MB1010DU BUSHING MB1010DU 2

FYAI3YFOINNDPNERT~-1

DECLUTCHING

HANDWHEEL
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CAFTAY
DRIVING

o3

SECTION
X IOBRBBRETRBELTEEIVLADOT, €Y P BRSTEILTTFEL,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

2oia L BS
SECTION NUMBER

5290z 250 ]

No. S D /By No. BREH /EOUEONENT PARTS NO. PART NAME oty

66 5290 25 509 LYAR NV SPRING 1
FNAISYFIINND PN KA1~ DECLUTCHING HANDWHEEL

67 5290 29 312 YyoP- WASHER 1
FNAIIYFIIONNO P RT1-1b DECLUTCHING HANDWHEEL

68 5290 25 501-1 LV N PR DRIVE SHAFT 1
TNAISYUFIINNO N R1=1 DECLUTCHING HANDWHEEL

69 9410402008 AJ2°yzponEey 4X20 SPRING PIN 4x20 1
FTNAISYFIINND PR~ DECLUTCHING HANDWHEEL

70 5290 25 311 AZY PN STUD 1
; FN1959F I NIR hT-l  DECLUTCHING HANDWHEEL

71 5290 25 512 E°o PIN 1

FYAISYFIINND PN KL=

DECLUTCHING HANDWHEEL
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nLI™7 i SECTION NUMBER 5290z 260
SECTION
CAM SHAFT A DRI HATRIBELTEITANDT, v P BETEXLTFaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

ey RS /BRES o ey R
NO.  ggT No. /PART NO. BB FR ¥ PART NAME

COMPONENT PARTS NO. Qty

5290 26 11112 Fhp- DOUBLE GEAR 1
6,7
5290 26 120-1  #LINT7 ASSY CAM _SHAFT ASSY 1
21,22,25

1 91250 A1WhY2° 1/4" OIL Cup 1/4" 1
2 9660100014 Y+ M10 NUT M10 2
3 9710100008 n“zY“H% 2z M10 SPRING WASHER M10 3
4 5290 26 113 AZYEN STUD 1
5 9721100008 E-Uo2% E-10 E-RING E-10 1
6 5290 26 112 A3 BUSHING 1
7 5290 26 111 FWP - GEAR 1
8 5290 29 311 AN WASHER 1
9 9716100014 ES#vh z M10 PLAIN WASHER M10 1
10 9670063508 VEYPEYLE M6X35 SOCKET BOLT M6X35 6
11 9716060014 ESY“ha“x M6 PLAIN WASHER Mé 3
12 5290 26 223 no CAM 1
13 5290 26 222 ho- COLLAR 1
14 5290 26 224 néL CAM 1
15 5290 26 221 i HOLDER 1
16 5290 26 225-1  #hé CAM 1
17 9642051014 FAv23xIN M5X10 SCREW M5X10 3
18 9710050008 NY Y™ A% M5 SPRING WASHER M5 3
19 5290 25 115 NWPYDINANN - BEARING COVER 1
20 90207 AWPHDIY  6203LLB BEARING 6203LL8B 2
21 5290 26 122-1 HBLFNP- CAM GEAR 1
22 9411503200 F-N°-E°y 5X32 TAPER PIN 5X32 1
23 5290 26 123 hé CAM 1
24 9684060608 PARD™ M6X6 SET SCREW M6X6 2
25 5290 26 121-1  HhétINT CAM SHAFT 1
26 5290 26 124 AWPYIINANS = BEARING COVER 1
27 9648051014 $23x9% M5X10 SCREW M5X10 3
28 5290 26 214 hé CAM 1
29 5290 26 211 I - HOLDER 1
30 5290 26 215 hé CAM 1
31 5290 26 212 - COLLAR 1
32 5290 26 216 hé CAM 1
33 5290 26 213 A3 BUSHING 1
34 90710 oYho3vyr M10 Eavy HEXAGON NUT M10 (LEFT) 1
35 9670061608 YEYLECILE M6X16 SOCKET BOLT M6X16 2
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oy aHBS

neoNg wra> SECTION NUMBER { 52907 260 J
CAM SHAFT SECI\LOOI)\'E&%@&&T'C& BPELTEECADT, 2o b %'%"T’ii?l’ LTTFa3u,

Note: When ordering items marked % ,indicate the set number because they are available only as a set,
no. SN /ERER . waeH [ EOAEE VENT PARTS NO. PART NAME gg
36 9410403208 ARI7°UDINEC Y 4X32 SPRING PIN 4X32 1
37 5290 26 125 NI CAM 1
38 5290 21 832 toY-hé SENSOR CAM 1
39 9670064008 VEYPRENILE M6EX40 SOCKET BOLT M6X40 1
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52907 290 ]

L

oia L rES
SECTION NUMBER

oar

SECTION

Fo¥L~-4L (OPS)

MAIN FRAME (OPS)
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. ola &S [
t7av SECTION NUMBER

SECTION
KA IDOBREHLTEBELTEZIHADT, v PESTEZILTTFS L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

FoF¥F70-6 (OPS)
MAIN FRAME (OPS)

5290z 290

No. St /BAnE M. BEEH /OB ONENT PARTS NO. PART NAME gﬁ

5290 29 11172-2 #9%¥7U-4 MAIN FRAME ' . 1

2,10

1 9670081608 YsYRES b M8X16 SOCKET BOLT M8X16 4
2 5290 29 111-2  72L-=4 FRAME 1
3 5290 29 233 AT - STAY 2
4 9670061608 VEYRESILE M6X16 SOCKET BOLT M6X16 2
5 5290 29 114 AN b GUIDE 1
6 9670061208 YEYRENbE M6X12 SOCKET BOLT Mé6X12 3
8 5290 29 113-2 7L=4 FRAME 1
9 9670052008 YEWRENILE M5X20 SOCKET BOLT M5X20 2
10 5290 29 115 A3 BUSHING 1
11 5290 29 232 AT - STAY 2
12 5270 32 410 AT- () STAY (MM) 1
12 5290 32 410 AT- (1IF) STAY C(INCH) 1
13 5290 29 314 FAh3- LOCK COLLAR 2
14 9684050508 PARYY M5X5 SET SCREW M5X5 4
15 5290 44 130 LAS - LEVER 1
16 90630 AFTWIO°LE®y SSP-8 SNAP PIN SSpP-8 1
18 5290 33 214 AR BUSHING 1

53



KIEIU-L (NOPS) e tya &S L 52907 295

SECTION NUMBER
MAIN FRAME (NOPS) SECTION
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o a &S L

w2FIU-4L (NOPS) oax SECTION NUMBER 5290z 295

SECTION
MAIN FRAME (NOPS) K IDWBEMRBTRBSEL TEILADT, v PESTEXLTFTEL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. SRR ?&Rﬁ?\:o. %&%M/?ggﬁ%NENT PARTS NO. PART NAME Eﬁ

5290 29 1122-2 #Y¥7L-4 MAIN FRAME 1

, 1,9

1 5290 29 112-2  Ju-4 | FRAME 1
2 9670081608 YHYEESILF M8X16 SOCKET BOLT M8X16 4
3 5290 29 114 AN A B GUIDE 1
4 9670062508 YEYREN L M6X25 SOCKET BOLT M6X25 2
5 5290 29 113-2  JL-4 FRAME 1
7 9670061208 VIYREN I E M6X12 SOCKET BOLT M6X12 3
8 9670052008 YEYrEN b E M5X20 _ SOCKET BOLT M5X20 2
9 5290 29 115 AZ BUSHING 1

55



IA-bNF=TN
FEED TABLE
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SECTION NUMBER
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PEETA EPAY
FEED TABLE

ko2 Vg
SECTION

o3 HE
SECTION NUMBER

52906 31QJ

K ZNBRIZHBABATEBHELTEITANDT, £y FHESTEXLTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

16 9710050008

NN zywper M5

SPRING WASHER M5

17 9710080008

NS2HSANR M8

SPRING WASHER M8

No. SR /BART WO B2H /COMPONENT PARTS NO. PART NAME &y
5290 31 21312 K= WHEEL 2
6,7

5296 31 120 F=2Nb2YE (PN Y=) TABLE FOOT ASSY (IVORY) 2
5,21-24

5310 31 120 F-2VLOWE (20) TABLE FOOT ASSY (BLACK) 2
5,21=24

17 5290 31 211 L-1b RAIL 2

2 9648051014 539 M5X10 SCREW M5X10 6

3 9716060014 E39“hvr M6 PLAIN WASHER M6 2

4 9670061208 VEYRENILE M6X12 SOCKET BOLT M6X12 2

5 5296 31 121 F=-2%WI7YhH (?{$“U“) TABLE FOOT (IVORY) 2

5 5310 31 121 F=7W W2k (2a) TABLE FOOT (BLACK) 2

6 5290 31 213 =1 WHEEL 2

7 5290 31 214 A3 BUSHING 2

8 5290 31 116 Uz LINK 4

9 9721070008 E-Uoo% E-7 E-RING E-7 4

10 5290 31 113 AZYPW STUD 2

11 5290 31 117 0=-5- ROLLER 4

12 5290 31 114 ARY P STUD 2

13 5290 31 115 ARY ™ STUD 2

14 5296 31 111-1 F=2M (PAHENY~) TABLE (IVORY) 1

14 5310 31 111-1 FT-2% (7o) TABLE (BLACK)D 1

15 9642051014 FANa1xrIY M5X10 SCREW M5X10 1

1

6

6

1

1

4

4

4

2

2

18 9660080014 FYb M8 NUT M8

19 5290 31 112 AT = STAY

20 5290 31 118-1 AF- STAY

21 9642030614 FANIRIN M3IX6 SCREW M3X6

22 9710030008 N“rY“H™ M3 SPRING WASHER M3
23 9660030014 TYE M3 NUT M3

24 5290 31 122 2F1hron FIXING PLATE

25 5290 31 212 AZYEN STUD
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. £y BE
IAWYLESLEE AR t7vax SECTION NUMBER L 52902 31ﬂ

SECTION

PAPER TABLE




2o arBS

NN/ HF2923% 1 trvar SECTION NUMBER [ 52907 312
PAPER TABLE SECILOGI)\I%B:ﬁﬁiﬁﬂ.’C(;tﬁ;ELT‘é FHADT, & PBSTEXLTFE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
no. ST /BAns wo. waaH /DO ONENT PARTS NO. PART NAME gﬁ'
5341 31 510 NYo/o%2933%1 PAPER TABLE 1
1-14
1 9648042514 #5233 M4X25 SCREW M4X25 5
2 91319007 To2rIN4.1X16 WOOD SCREW 4.1X16 2
3 5341 31 512 2°b-t PLATE 1
4L 5341 31 514 J°L-F PLATE 1
5 5341 31 515 7°L-t PLATE 1
6 5341 31 513 J2°p~F PLATE 1
7 5341 31 511 il BOARD 1
8 9710040014 NNYNANR M4 SPRING WASHER M4 5
9 9660040014 TYh M4 NUT M4 5
10 9660030014 FUF M3 NUT M3 4
11 9710030014 NS ¥“pAVNR M3 SPRING WASHER M3 4
12 5290 31 122 AF1hIo™ FIXING PLATE 2
13 9642030614 FANaRIN M3X6 SCREW M3X6 4
14 5341 31 516 29h FOOT 1
15 5341 32 140 R12a%1bvozq MICRO SIDE WAY 1
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Ao =NO A b
PAPER GUIDE

2oia

o aHBE

SECTION NUMBER 52907 320J

SECTION

KA IDBRAEBHEATEBEL TEEIEADNDT, v FHFETEXLTTF &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No.  E R E:BR%R#;:-%NQ gﬁ‘ﬁ‘%%/ggswﬁ:%NENT PARTS NO. PART NAME {gﬁ
5290 84 660 NSYIHN A B BACK GUIDE 1
1,21,22,75,83,84
5300 32 560 AZ7Y1- ASSY _ SCREW_ASSY 2
23-25,33,34
5300 32 56472 INShWh BRACKET 2
11,45
5300 32 570 2291~ ASSY SCREW ASSY 2
8,24,25
5300 32 5737 @-5- ROLLER 2
37,38
5300 32 57572 I7%55wt BRACKET 2
11,46
5300 32 580 FNP-3PI GEAR SHAFT 2
33,34, 44
1 9642040414 FANIRDY M4X4 SCREW M4&X4 12
2 9716040014 ESHMA%2 M4 PLAIN WASHER M4 16
3 5290 32 451 y-beneL-2- SHEET SEPARATOR 4
4 5290 32 420 INShyp BRACKET 1
5 5290 32 452 bEH KNOB 4
6 5290 32 440 INSHYp BRACKET 2
7 5290 32 430 PAFEPL BRACKET 1
8 5300 32 567 PR SCREMW 2
9 5300 32 572 h3- COLLAR 4
10 9684050508 PARDN M5X5 SET SCREW M5X5 8
11 5300 32 568 PACEF BUSHING 12
12 5290 32 532-1 7%097 BLOCK 2
13 5290 32 533-1  $1b“7%gP- SIDE BLOWER 2
14 9642051614 FANIRIY M5X16 SCREW M5X16 2
15 9660080014 FYr M8 NUT M8 6
16 9710080008 NYRYSANE M3 SPRING WASHER M8 6
17 5300 32 565 AFY RS STUD 6
18 5310 32 561 JL-4 FRAME 2
19 5300 32 563 AN AP GUIDE 2
20 5300 32 562 AR GUIDE 1
21 9710040008 NNRYSANR M4 SPRING WASHER M4 12
22 9642040814 FANIZYY M4XS SCREW M4X38 16
23 5300 32 566 2w SCREW 2
24 5300 32 571 A7°abWh SPROCKET 4
25 9410302008 A7°UTINESY 3X20 SPRING PIN 3X20 6
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. s a BT
ANO O =N PN I ar [ 5290z 320

SECTION NUMBER
SECTION

X IDWREHRBITEER L TEIHADT, 2w P EBSTEIXLTF &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set,

PAPER GUIDE

%
Qty

v P &S

BAEE
NO.  geT NO!

PART NO. PART NAME

R ES
BREH /OB ONENT PARTS NO.

50 9716050014

ES¥“hv2r M5

PLAIN WASHER M5

51 5310 32 578

ANN =

COVER

52 9670081608

YEYbhhbh M8X16

SOCKET BOLT M8X16

53 5290 32 112

h>5-

COLLAR

54 5290 32 114 P-4 ARM

55 5300 32 111 AT~ STAY

57 9410201008 AZ°yovkey 2X10 SPRING PIN 2X10

58 5290 32 125 Ay-1b SCALE
59 5290 32 118-1 3P2+b SHAFT

60 5290 32 117 AbYne - STOPPER

61 5290 32 141 Y= KNOB

62 5290 32 211 KN - HOLDER

63 5290 32 115 ?=b ARM

64 5290 32 113 h5- COLLAR

65 5290 32 121 AZ2°Yyuon SPRING

26 5300 32 569 IN5HY BRACKET 4
27 5290 32 531 AR GUIDE 2
28 9648041014 $5325% M4X10 SCREW M4X10 4
30 9670061208 YEYRES IR M6X12 SOCKET BOLT M6X12 12
31 90804 F1-u RS25 83P CHAIN RS25 83P 2
32 90852 5%31hYD2 RS25 JOINT LINK RS25 2
33 9410301608 A7°UIINEC S 3X16 SPRING PIN_3X16 4
34 5300 32 574 £9 o GEAR 4
35 9721070008 E-yyoN E-7 E-RING E-7 4
36 5290 29 312 IYIP - WASHER 2
37 5300 58 144 A2 BUSHING 2
38 5300 32 573 9-5- ROLLER 2
39 9710050008 NS RESHASR M5 SPRING WASHER M5 8
40 9642051014 FANIRIY M5X10 SCREW M5X10 8
41 5300 32 510 AR GUIDE 1
42 5300 32 550 RS RS GUIDE 1
43 5300 32 520 AN pS GUIDE 1
44 5300 32 576 57k SHAFT 2
45 5300 32 564 IS5y ¢ BRACKET 2
46 5300 32 575 . %559 BRACKET 2
47 5310 32 577 hIS = COVER 1
48 5300 12 220-1_ NIF W (PAASU-) HANDLE (IVORY) 2
48 5310 12 220 NIRY L (70) HANDLE (BLACK) 2
49 9650052014 IWH5325% M5X20 SCREW M5X20 2
A
1
2
1
1
1
1
1
1
2
3
2
1
1
1
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NN =N R
PAPER GUIDE

R 7P g
SECTION

s a B
SECTION NUMBER

5290z 320

K IDBRGEJTEBELTEIHADNDT, By PBBSTEXIXLTTFT &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO oy P ES /BRES
© SET NO./PART NO.

308 2
gBA%%ﬂR/COMPONENT PARTS NO.

PART NAME

¥
Q'ty

66 5290 32 122 AN = COVER 1
67 9642041014 FANIRIY M4EX10 SCREW M&4X10 4
68 5290 32 116 ANTENRT - GUIDE STAY 1
69 5290 32 130 12081 bVNoTq MICRO SIDE WAY 1
70 5290 32 215 AN BOLT 4
71 5290 32 212-1  72°L-b PLATE 2
72 5290 32 310 A7°yyonagng SPRING BASE 2
73 5290 32 313 WAL YA SPRING 2
74 5290 32 216 Y= KNOB 4
75 5290 32 213 7% gY2 BLOCK 2
76 5290 32 214 AR PYA SPRING 1
77 5290 32 123-1  YRZ KNOB 1
78 90603 CE-YYI7“ CE-12 CE-RING CE-12 1
79 5290 32 126 54\ LABEL 1
80 5270 44 314 A=Yy (21) SCALE PLATE (MM) 1
80 5290 44 314 AF=InNy (10F) SCALE PLATE (INCH) 1
81 5300 12 223 IR YW (PAKRNY=) GRIP (IVORY) 2
- 81 5310 12 223 gV YYI° (2a) GRIP (BLACK) 2
82 5300 12 224 J°L-} PLATE 2
83 5290 84 666 NSYIRN TS BACK GUIDE 1
84. 5290 84 667 AZ2°Yyyon SPRING 1
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B223500%9
SUCTION DRIVING

o
SECTION

o3 L HEE )
SECTION NUMBER

L

5290z 330 l

KA IDWMHRIHEILATEEEL TEFHADT, v FESTEXLTFS UL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

v FES /RS

RS
gﬂ‘ﬂ'&ﬁ"/COMPONENT PARTS NO.

PART NAME

gk

NO.  ggT NO. /PART NO. Q'ty
5290 33 110z  hLbn“- CAM LEVER 1
24,63
5290 33 200-3  #$933279F7% ASSY SUCTION FOOT SECTION ASSY 1
25,26,46-48,53-56,59,67
5290 33 210 $25337-4L ASSY SUCTION ARM _ASSY 1
48,54-56,59,67
5290 33 2132 P-4 ARM 1
48,59
5290 33 21572 P-4 ARM 1
48,56
5290 33 220-3 %233379h ASSY SUCTION FOOT ASSY 1
25,26,53
5290 33 4107 hoLbn“- CAM LEVER 1
24,62
5290 33 440z Ln“- LEVER 1
22,24
1 9721070008 E-UY2% E-7 E-RING E-7 11
2 5290 33 143 E° o PIN 2
3 5290 33 420 Py LINK 1
4 9710060008 NYRYSANR M6 SPRING WASHER M6 4
5 9660060014 TYr M6 NUT M6 4
6 9660080014 YL M8 NUT M8 3
7 9710080008 NYRHSANR M SPRING WASHER M8 3
8 5290 21 121 AZY P STUD 1
9 5290 21 141 AFY S STUD 1
10 9660050014 FYbr M5 NUT M5 3
11 9710050008 NN RYSHNR M5 SPRING WASHER M5 8
12 5290 21 130 LN = LEVER 1
13 5290 29 312 YD - WASHER 3
14 5290 21 143=-1_ A7° Yo" SPRING 3
15 5290 21 142 A2° YT IV RIS SPRING STUD 1
16 5290 21 123 ] PIN 2
17 5290 34 110 LS - LEVER 1
18 5290 34 121 PV, LINK 1
19 9721100008 E-yy2% E-10 E-RING E-10 2
20 5290 29 311 PAYAE, WASHER 1
21 9642051014 FAN22IY M5X10 SCREW _M5X10 3
22 5290 33 440 Lns - LEVER 1
23 5290 33 453-1  LN“-54 CAM 1
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B093290%0
SUCTION DRIVING

oiar
SECTION

tria BS
SECTION NUMBER

[

52902 3307

K IDWBHEBKBTEBELTEILADT, €Y P BB TERXLTTFAWL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO v F#ES /BRES
© SET NO./PART NO.

AR T
BREH / COMPONENT PARTS NO.

PART NAME

k-Ed
Qty

24 5290 37 123

AR

BUSHING

25 5290 33 230-1

P-4

ARM

45 5290 33 431

£ey

PIN

3
1

26 9411403200 F-N°-E°D 4X32 TAPER PIN 4X32 1
27 5290 33 455 A2°UDIN SPRING 1
28 5290 33 452 AZYEY STUD 1
29 5290 21 110 LN - LEVER 1
30 5290 21 122  Yu” L INK | 1
31 9710100008 nhzyvpvzx mM10 SPRING WASHER M10 2
32 9660100014 TYb M10 NUT M10 2
33 5290 34 142 ARY b STUD 1
34 9716050014 ES9 S hv% M5 PLAIN WASHER M5 1
35 5290 34 141-1_N°Y+ PACKING 1
36 5290 34 130 LIS - LEVER 1
37 5290 37 434 WAL PYA SPRING 1
38 5290 21 161 A2°UDINAAYES SPRING STUD 1
40 5290 34 152 ZY2°U NIPPLE 2
41 5290 34 151 1N AN VALVE 1
- 42 9670062008 YEYRENLE M6X20 SOCKET BOLT M6X20 2
43 91213 R=ANNIES 19 HOSE CLAMP 19 3
44 91225 $I3V4h-R 7.8X18X310  HOSE 7.8X18X310 1
1

4

2

46 9684050508 PARYS M5X5 SET SCREW M5X5

47 5290 29 314 bAHS- LOCK COLLAR

48 5290 33 214 AR BUSHING 2
49 5290 33 312 KRN - __HOLDER 13
50 5290 33 313 P& KNOB 13
51 90500 0-Yy2% P-4 O-RING P-4 13
52 90600 CE-YJ9% CE-4 CE-RING CE-4 13
53 5290 33 221-2 32t SHAFT 1
54 5290 33 211 57t SHAFT 1
55 9411403600 F-N°-E°T 4X36 TAPER PIN 4X36 3
56 5290 33 215 P-4 ARM 1
57 5290 33 314 $Wh- SUCKER 13
58 5290 33 311 4753079 SUCTION FOOT 13
59 5290 33 213 P-4 ARM 1
60 5290 29 210 AR BUSHING 2
61 9642051614 FANIRIY M5X16 SCREW M5X16 4
62 5290 33 410 LAN = LEVER 1
63 5290 33 110 L - LEVER 1
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$25359 RS wrsay A R | 52907 330
SUCTION DRIVING SngggﬁmﬂﬁfusﬁLféiﬁAWT‘twb&%f&iLTTéuc
Note: When ordering items marked % indicate the set number because they are available only as a set.
no. S e /R o, BEEH / COMPONENT PARTS NO. PART NAME Sy
64 5290 33 121 ARYPN STUD 1
65 5290 33 122 AZOUINRARY Y SPRING STUD 1
66 5290 33 130 yoo LINK 1
67 5290 33 212 VNN - LEVER 1
68 5290 33 141 Eeo PIN 1
69 5290 21 643 A7 Yo SPRING 1
70 5290 33 142-1 AZONONRAY LN SPRING STUD 1
71 5290 33 454 AT Y ONRAY RN SPRING STUD 1
72 91220 't“:—wm-x 10X17X500 HOSE 10X17X500 1
78 9721050008 E~UooN E=5 E-RING E-5 1
1

79 5290 21 114 RN -N5= CAM LEVER COLLAR
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SECTION NUMBER
COUNTER DRIVING SECTION
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NODR-FFND

COUNTER DRIVING

o5
SECTION

€osarBEe {
SECTION NUMBER

52902 35d1

A _DWBREHBTEBELTEZLANT, 2y FBBSTEXLTTFa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

|

NO.  SEr No. /PART NO. BaEH [ COUBONENT PARTS NO. PART NAME a'ty
5290 35 1102  ALUNS- CAM LEVER 1
17,18

1 5290 35 132 42 LINK 1
2 5290 35 135 Eoo PIN 1
3 9670031008 VEYREN L M3X10 SOCKET BOLT M3X10 1
4 5290 35 134 LW = LEVER ‘ 1
5 9642030614 FANIRDY M3X6 SCREW M3X6 4
6 9710030008 NSy M3 SPRING WASHER M3 4
7 91000 LEYINHIR~ RS-204-5  TOTAL COUNTER RS-204-5 1
8 5290 35 133 IVS59b BRACKET 1
9 9710050008 NV RYWANR M5 SPRING WASHER M5 3
10 9642051014 FANIRIY M5X10 SCREW M5X10 2
11 9721040008 E-Y2% E-4 E-RING E-4 1
12 5290 35 120 IR, LINK 1
13 5290 35 136-1  A7°Uyo° SPRING 1
14 5290 21 123 oy PIN 1
15 9721070008 E-Youo% E-7 E-RING E~7 1
16 9660050014 FWk M5 NUT M5 1
17 5290 37 513-1 AR BUSHING 1
18 5290 35 110 21 LEVER 1
19 5290 29 311 PATAE WASHER 1
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SECTION
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21-bYg=5-.21=-3710h% -
FEED ROLLER .

FEELER FINGER

k7% g

SECTION
K IDWHBEATEBEL TEZIVLADT, Lo PHESTEIXLTFAa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o ariE
SECTION NUMBER

L

52907 36Qj

No. SRR EB;?‘R#%%I_\IO« EB & BHR gghblﬁ:%NENT PARTS NO. PART NAME fgﬁ
5290 21 200 71=-5-710n =ASSY FEELER FINGER ASSY 1
30,31,35,36
5290 36 111z %t~ GEAR 1
52,53 A
5290 36 210-2 71-t%@-3- ASSY FEED ROLLER ASSY 1
41-43
5290 36 310-1 PYNC =D =pNg=5~P=~{ UPPER FEED ROLLER ARM ASSY 1
| 9-12
5290 36 3302-1 PYN°-D1-p pO=-5~- UPPER FEED ROLLER ASSY 1
21,22
1 9648051614 #5129% M5X16 SCREW M5X16 4
2 5290 29 220-1 A3 BUSHING 2
3 5290 33 514 AL PYA SPRING 1
4L 5290 36 340 DS = LEVER 1
5 9721050008 E-UJ9% E-5 E-RING E-5 1
6 90200 HN=ANPYDPN 60722 BALL BEARING 60722 3
7 5290 36 351 AL FPIAYY VIR SPRING STUD 1
8 5290 36 352 J1=FMUNN=FIoe1 DD KNOB 1
9 5290 36 312-2 P-4 ARM 1
10 9411402500 F-N°-E°Y 4X25 TAPER PIN 4X25 2
11 5290 36 311-1 9v7F SHAFT 1
12 5290 36 313-1 P-4 ARM 1
13 9684050508 PARDN M5X5 SET _SCREW M5X5 7
14 5290 29 315 FANT - LOCK COLLAR 1
15 5290 36 355-1  A7°yuo© SPRING 1
16 5290 36 321 ] PIN 2
17 5290 36 354 P SCREW 1
18 5290 36 353 12NN R LEAF _SPRING 1
19 9710050008 NN RYNANR M5 SPRING WASHER M5 9
20 9642051014 FANa2IY M5X10 SCREW M5X10 3
21 90202 B =ANPYDIN 62422 BALL BEARING 62422 2
22 5290 36 330-1 PYN°-71-F“p-5- UPPER FEED ROLLER 1
23 9660080014 Y+ M8 NUT M8 1
24 9710080008 NYRYSAN R M3 SPRING WASHER M3 1
25 5290 21 163 AZYRS STUD 1
26 5290 21 164 ANLARYNC - RUBBER STOPPER 1
27 9721070008 E-UuoY E-7 E-RING E-7 1
28 5290 21 161 A PIAY Y VI SPRING STUD 1
29 9721040008 E-YD0% E-4 E-RING E-4 1
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T1-FNa=5-.71=5710h0" -

FEED ROLLER .

FEELER FINGER

oiar
SECTION

X IDWREBMATEBELTEILADNT, €Y FPEFBTIEXLTTE L,

o aBE
SECTION NUMBER

5290z 360 ]

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

Nno. SRR gﬂﬁszﬁrﬁh&o. gls'ﬂ"?‘*‘r‘/*c:uci;zwﬁ:%ouENT PARTS NO. PART NAME g?;
30 5290 21 230 UNS - LEVER 1
31 9410302008 AZ2°UDI%NE® T 3X20 SPRING PIN 3X20 2
32 9648051014 #5323 M5X10 SCREW M5X10 4
34 5290 21 211-1_ ARWHLIS - HOUSING 2
35 5290 21 220 J1=5=210h%=3%7 FEELER FINGER SHAFT 1
36 5290 21 150 UNS - LEVER 1
37 5290 21 162 Y PALFVA SPRING 1
38 9642051614 FANIRDN M5X16 SCREW M5X16 6
39 5290 36 211 ANPUDINEHLRN - HOUSING 1
41 5290 36 214 N p- ' GEAR 1
42 9410301608 A7°UD9%E° Y 3X16 SPRING PIN 3X16 1
43 5290 36 213-2 gP-71-b p-35- LOWER FEED ROLLER 1
44 5290 36 215 PABS= LOCK COLLAR 1
45 5290 36 212 ASPUSINEHIL AN = HOUSING 1
46 9716050014 ES54“h%2 M5 PLAIN WASHER M5 2
47 91250 11WhYI° 1/4" OIL CUP 1/4" 1
48 9660100014 FYb M10 NUT M10 1
49 9710100008 NS 2¥YANR M10 SPRING WASHER M10 1
50 5290 36 112 ARY S STUD 1
51 9721100008 E-Yu2% E-10 E-RING E-10 1
52 5290 36 111 e GEAR 1
53 5290 37 121 ARy BUSHING 1
54 5290 29 311 AL WASHER 1
55 9642031414 FANIRIN M3X14 SCREW M3X14 2

' Z152¥39 FOR DOUBLE SHEET DETECTOR
56 9710030008 NS RYS AR M3 SPRING WASHER M3 4

Z15F39 FOR DOUBLE SHEET DETECTOR
57 97826 Foas% LIGHT PROJECTOR 1
Z15F39 FOR _DOUBLE SHEET DETECTOR

58 9672031414 oYhZES b M3X14 HEXAGON BOLT M3X14 2

=150339 FOR DOUBLE SHEET DETECTOR

59 5290 36 414=1  ASNTb™ GUIDE X
59 5290 36 430-1_ ASTES GUIDE 1

Z150F39 FOR DOUBLE SHEET DETECTOR

60 5290 36 412-2 HNAH™ GUIDE 1
60 5290 36 420-1  HANAb™ GUIDE 1

=15 uF3Y FOR DOUBLE SHEET DETECTOR

61 9670051608 YEYRENILF M5X16 SOCKET BOLT M5X16
62 5290 36 411 PA-PV BLOCK 2
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21-bN0=-3-.21=-3710h% =

FEED ROLLER .

FEELER FINGER

4770 Drg

SECTION

o a L EE
SECTION NUMBER L 5290z 360]

A IDBRGHIATREELTEIRADNDT, £y FESTEXLTFaL,
Note: When ardering items marked & ,indicate the set number because they are available only as a set.

NO. gt e /B . BREH / COMPONENT PARTS NO. PART NAME Sty

63 97827 O%213%9% LIGHT RECEIVER 1
ZR152%39 FOR DOUBLE SHEET DETECTOR

67 90813 N“Tyb“axa™ M5X10 SCREW M5X10 2

68 5290 36 433 PYNC =N = NO =W pW UPPER PAPER GUIDE 1

69 9672032514 agYho2itibh M3X25 HEXAGON BOLT M3X25 P

70 5290 61 821 oY - SENSOR 1
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FEED TABLE LIFTING SECTION
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71=-bNF-0M 23929

FEED TABLE LIFTING

R A7 P
SECTION

A ZDWBRBERKRTESELTEILANT, Ly FEFESTEZLTFa& L,

o7 a BB L
SECTION NUMBER

52906 37UJ

Note: When ordering items marked * ,indicate the set number because they are available only as a set.

no. St /ERR . gﬁa%m/ggthﬁ%NENT PARTS NO. PART NAME gg
5290 37 1102-1 hsinv- CAM LEVER 1
3,4
5290 37 230 IbN9P~LWA ASSY ARM ASSY 1
32,36,39
5290 37 230z P-4 ARM 1
32,36,38,39
5290 37 300-1  SFxYbh#k1-Il ASSY RATCHET WHEEL ASSY 1
22-26,82
5290 37 300z-1 3Fx9hbik1-ll ASSY RATCHET WHEEL ASSY 1
4,22-26,82
5290 37 310-1_  5Fx9Wh ASSY RATCHET ASSY 1
22,25,26,82
5290 37 510-1 FVP~ ASSY GEAR ASSY 1
73,74,80
5290 37 5102-1 *“p- GEAR 1
73-75,80
5290 37 610 oF-LEN P~ ASSY WORM GEAR ASSY 1
64-69
5290 37.710 AVNAPHNAT7%°a5Y P ASSY TABLE MOUNTING SPROCKET ASSY 1
54,61,63
5290 37 720-1 NN LoSYF HANDLE CLUTCH 1
21,22,50
5290 37 72072-1 Nob“WI59YF HANDLE CLUTCH 1
21,22,50,51
5290 37 730 AN{PHNRT°ahYh ASSY TABLE MOUNTING SPROCKET ASSY 1
54,55,61,63
5290 38 110z Ly - LEVER 1
11,12
5300 37 810 NPMY (PN Y=-) HANDLE (IVORY) 1
83-86
5310 37 810 NoF™MI (70) HANDLE (BLACK) 1
83~-86
1 9721100008 E-Yy2% E-10 E-RING E-10 3
3 5290 37 110-1 LIS - LEVER 1
4 5290 37 123 A3 BUSHING 2
5 5290 37 122 AZYpn STUD 1
6 9710080008 NhrY“ANR M8 SPRING WASHER M8 3
7 9660080014 TYb M8 NUT M8 3
8 9721070008 E-UooN E-7 E-RING E-7 14
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T 2o a L EE
zas SECTION NUMBER

SECTION .
K ZOHWBZBHETEEELTEICLANT, £ FEBTEXLTFE W,

F1=-bNF=I% 23910 r’ 52906 370

FEED TABLE LIFTING

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SRR /ERER .. gﬂ&’%m/ggﬁMi%NENT PARTS NO. PART NAME gﬁ'
9 5290 37 130 P LINK 1
10 5290 29 312 Y P - WASHER 1
11 5290 38 110 LN = LEVER 1
12 5290 38 121 A2 BUSHING 1
13 5290 38 122 AR b STUD 1
14 5290 29 313 HN N2 WASHER 3
15 5290 38 141 AL FA SPRING 1
16 5290 38 130 Py LINK 1
17 9710050008 NERYNANR M5 SPRING WASHER M5 5
18 9660050014 FYb M5 NUT M5 1
19 5290 38 142 te o PIN 1
20 5290 37 314 AT, WASHER 3
21 9410301608 27°YUI2NE° D 3X16 SPRING PIN 3X16 1
22 5290 37 313-1  *“P- GEAR 2
23 5290 37 332 n3- COLLAR 2
24 5290 37 320-1_ #ht CAM 1
25 5290 37 311 EAY; BOSS 1
26 5290 37 312 SFIYRHA -1 RATCHET WHEEL 1
27 5290 37 240-1  wi PAWL 1
28 5290 37 251 L PADFYA SPRING 1
29 5290 37 151 LA PYA SPRING 1
30 5290 37 140 Py LINK 1
31 5290 21 641 ATCUTINRRY S SPRING STUD 2
32 9410402008 A7°YDINEC T 4X20 SPRING PIN 4X20 1
33 5200 21 164 IS LRFYNG - RUBBER STOPPER 1
34 9721040008 E-Y22% E-4 E-RING E-4 1
35 5290 37 421-1_ AZYES STUD 1
36 5290 37 220 NS - LEVER 1
37 5290 37 233 A7°yngs SPRING 1
38 5290 37 232 AR BUSHING 1
39 5290 37 231 759F CLUTCH 1
40 5290 37 432 595 LATCH 1
41 5290 37 434 T PALFYA SPRING 1
42 5290 37 431 AR PN STUD 1
43 5290 37 433 YA PYAYELT SPRING STUD 1
L4 5290 37 211 ARY b STUD 1
45 9710100008 NN 2¥SHNR M10 SPRING WASHER M10 2
46 9660100014 Y+ M10 NUT M10 2
47 9642050514 FANIRIY M5X5 SCREW M5X5 1
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21-bNF-T% 239239

FEED TABLE LIFTING

oax
SECTION

o3BT

SECTION NUMBER

r’ 52906 3?DJ

K IDWBRFERKTEBEL TEIHLADT, LYy FPBSTEXLTTFEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set,

ey VMBS /BRAES
NO.  get no. / PAF

PART NO.

- e )
gﬁ:uaﬁrx/compowswr PARTS NO.

PART NAME

%
Q'ty

49 5290 37 814 FYARNVN SPRING

50 5290 37 723 hN A BOSS

51 5290 37 513-1 A3 BUSHING

54 9410503208 AI°YuonEPy 5X32 SPRING PIN 5X32
55 5290 37 722 FV\ - GEAR

56 5290 37 721 h7- COLLAR

57 9642051614 FANIRINY M5X16 SCREW M5X16

58 5290 29 210 A3 BUSHING

59 9722120008 C-yyo»™ ¢c-12 C-RING €C-12

60 90800 Fr-» RS37-1 113p CHAIN RS37-1 113P
61 5290 37 712 AZ°aoyvtb SPROCKET

62 90856 V31U YYT7 RS37-1 JOINT LINK RS37-1

63 5290 37 711

oP2b

SHAFT

64 5290 37 612 Pt SHAFT

65 9410302008 A7°YUINE®S Y 3X20 SPRING PIN 3X20
66 5290 37 614 FV P GEAR

67 5290 37 611 INSHY b BRACKET

. 68 5290 37 613 FN P GEAR

69 9410302508 A7°YuINES Y 3X25 SPRING PIN 3X25
71 9670063008 YEYREN L E M6X30 SOCKET BOLT M6X30
73 5290 37 515 9P GEAR
74 5290 37 512 £N P GEAR
75 5290 37 514 A2l BUSHING

76 5290 37 511 WEPTA STUD
77 90400 AF-bEN-1 5/16 STEEL BALL 5/16
78 5290 37 412 A2° g™ SPRING
79 5290 37 411 ARY PN STUD

80 9410301008 A2°UINE® Y 3X10 SPRING PIN 3X10
81 91250 I1WHYIC 1/4" OIL CUP 1/4"
82 9410301808 A7°Y2NE°T 3X18 SPRING PIN 3X18
83 5300 37 811 NN WEDRL  (PAENY=) HANDLE BODY (IVORY)
83 5310 37 811 NIENMLEDRTL (20) HANDLE BODY (BLACK)
84 5300 37 815 JoU=b (PIHENU-=) PLATE (IVORY)
84 5310 37 815 72°U-+ (Za) PLATE (BLACK)
85 9648051014 45323% M5X10 SCREW M5X10

86 5300 37 820

NP (PN =)

HANDLE (IVORY)

86 5310 37 820

NORNML (20)

HANDLE (BLACK)

@Q[\)..A_\.‘.S-_\__}._.}—)-A.—\_AA.—}_A—IN_A.A.—).“}-A_\.AN[\)NANJ_\J—AWNJq
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PAS VN
BAR,FEED LEVER

o ar
SECTION

oL g HE
SECTION NUMBER

52907 380

K ZDBRBHEBTIHBRELTEZVADT, Y FPHESTEXLTFI O,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO oy P #HE JRREE
© SET NO./PART NoO.

. LS
BREH/ COMBONENT PARTS NO.

PART NAME

biE=d
Qty

5290 38 2102-1 P-4 ARM 1
18,19

1 5290 32 454 w2z KNOB 2
2 5290 38 351 A - BAR 1
3 5200 38 310-1 DLN“- LEVER 1
4 9660060014 $UE M6 NUT M6 3
5 9710060008 NY YA M6 SPRING WASHER Mé 3
6 5290 38 321 AW STUD 1
7 9721040008 E-Y2I% E-4 E-RING E-4 3
8 5290 38 330 LN - LEVER 1
9 5290 38 341 RAY S STUD 1
12 5290 38 322-1  RJ° Yo" SPRING 1
13 5290 38 231 A2Y P STUD 1
14 5290 38 220-1 {9 5-%- INDICATOR 1
15 9721070008 E-y3o% E-7 E-RING E-7 9
16 5290 38 232 5831k JOINT 1
17 9716060014 ES4%n%2 M6 PLAIN WASHER M6 1
18 5290 38 210-1  ULNS= LEVER 1
19 5290 38 121 AR BUSHING 1
20 5290 29 312 995 P- WASHER 3
21 9642050514 FANIZZY M5X5 SCREW M5X5 1
22 9710050008 NN 2YNHN2r M5 SPRING WASHER M5 5
23 5290 38 238 1ANS 2 LEAF SPRING 1
24 9670062008 YEYRES L E M6X20 SOCKET BOLT M6X20 2
25 5290 38 233 PV BLOCK 1
26 9410201008 R7°UDINEC Y 2X10 SPRING PIN 2X10 1
27 9410301608 A7°UI7%ESS 3X16 SPRING PIN 3X16 1
28 5300 38 234-1 23" SCREW 1
29 5290 38 236  wI= KNOB 1
30 9650052014 2WY5129% M5Xx20 SCREW M5X20 1
32 5296 33 564-1 #-L2%UY2° (J%563)  BALL GRIP (BROWN) 1
32 90752 AS-2SyYI° 25 (7@)  BALL GRIP 25 (BLACK) 1
33 9684050508 222N M5X5 SET_SCREW M5X5 2
34 5200 33 562 SR BOSS 2
35 5200 33 560 LN - LEVER 1
40 5290 33 552 ko PIN 1
41 5290 38 213 10 CAM ROLLER 1
42 5290 33 540 LA - LEVER 1
43 9660050014 $Yb M5 NUT M5 3
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. s aES [
NS = FL=FSUNS = hidtle SECTION NUMBER 52907 380
SECTION .
BAR,FEED LEVER K IDEWREHBTEABBEL TEEHADNDT, Vv P BESTEXLTTF AL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SRS JERER %ﬁ%ﬁ/ggzM#b%NENT PARTS NO. PART NAME f‘?g

44 5290 33 551 AZY PN STUD 1

45 9642041014 FANI2RIY M4X10 SCREW M4X10 2
-R15UFAY FOR DOUBLE SHEET DETECTOR

46 9710040008 NYRYNANR M4 SPRING WASHER M4 6
—I153F3 FOR DOUBLE SHEET DETECTOR

47 9716040014 ESHNAV2 M4 PLAIN WASHER Mé& 2
—15F39 FOR_DOUBLE SHEET DETECTOR

48 5290 33 554-1 P-4 ARM ' 1
Z31407F3% FOR DOUBLE SHEET DETECTOR

49 5290 33 537 E° o PIN 1

50 5290 33 553 PV LINK 1

51 5290 33 563-2 47 LINK 1

52 5290 29 313 AT WASHER 2

53 9660040014 FYF M4 NUT Mé& 6
ZI150F3% FOR DOUBLE SHEET DETECTOR

54 90628 AFYI°LEy SSP-4 SNAP_PIN SSP-4 2
3152339 FOR_DOUBLE SHEET DETECTOR

55 5300 33 561-1_ t°y PIN » 1
315 UF3Y FOR DOUBLE SHEET DETECTOR

56 5290 33 555 INShY BRACKET 1
Z152F39 FOR DOUBLE SHEET DETECTOR

57 97608 YLJTEY AS-05N AC115V SOLENOID AS-05N AC115V 1
e G E ) FOR DOUBLE SHEET DETECTOR

57 97617 YLJ{P® AS-05N 100V SOLENOID AS-05N 100V ‘ 1
15330 FOR DOUBLE SHEET DETECTOR

57 97618 YUJThY AS-05N 230V SOLENOID AS-05N 230V 1
-1y uFas FOR DOUBLE SHEET DETECTOR

58 9670041008 YHYPEN R M4AX10 SOCKET BOLT M4X10 4
315F39 FOR DOUBLE SHEET DETECTOR

50 5296 33 525-1 ZF“UANY (IV583) BALL GRIP (BROWN) 1

59 90758 FN=b2%yy7° 32 (70) BALL GRIP 32 (BLACK) 1

60 5290 33 536 A7° Yy SPRING 1

61 9721100008 E-Y2% E-10 E-RING E-10 1

63 5290 29 311 AR WASHER 1

64 5290 33 513 P=b ARM 1

65 5290 33 512 ANC =4~ SPACER 1

66 5290 33 515 5YF LATCH 1

67 5290 33 511 ARY RN STUD 1

68 9710100008 NN RYN AN R M10 SPRING WASHER M10 1
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NN = TA=pYpNY = ®7ar SECTION NUMBER 5290z 380
SECTION
BAR,FEED LEVER X IDBREIERTEBELTEIIVADNDT, Ly PHEBETEILLTF& L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. ot e /B MO, BEEH/COMBONENT PARTS NO. PART NAME . &y
69 9660100014 TYh M10 NUT M10 1
70 5290 33 514 A2°yuon SPRING 1
71 9672052514 gYhot bk M5X25 HEXAGON BOLT M5X25 1
72 5290 33 520 L - LEVER 1
73 5290 33 534 L PARFYA SPRING 1
74 5290 33 533 ° AT YL gNRRYRN SPRING STUD 1
75 5290 33 532 APYNC - STOPPER 2
76 5290 33 531 AZYp™ STUD 1
77 9710080008 NS rYWHvz M8 SPRING WASHER M8 2
78 9660080014 Y M8 NUT M8 2
79 5290 33 564 AIY P STUD 1
80 9642051014 FAavazxs™ M5X10 SCREW M5X10 2
150739 FOR DOUBLE SHEET DETECTOR
81 98048-2 ZR15F523214100v(2700) DOUBLE SHEET DETECTOR 100v2700 1
ZR152F39 FOR DOUBLE SHEET DETECTOR
81 98049-2 IRT15IFROA1 115V DOUBLE SHEET DETECTOR 115V 1
ZR152F39 FOR DOUBLE SHEET DETECTOR
81 98050-2 ZM15FH0B1 230V DOUBLE SHEET DETECTOR 230V 1
—R15uF39 FOR DOUBLE SHEET DETECTOR
81 98172-1 Z2152Fh021100v(2800) DOUBLE SHEET DETECTOR 100v2800 1
Z150F39 FOR DOUBLE SHEET DETECTOR
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1I%17b0-5-
EJECT ROLLER

oar

SECTION

v a2 HBE .
SECTION NUMBER

fr 52907 41DJ

A ZDEWHBFHEBATREREEL TEICLADT, Y PFBTEXLTTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only. as a set.

No. S /P No. BaEH/DOMBONENT PARTS NO. PART NAME &'ty
5290 36 1112 R GEAR 1
32,33
5290 41 1112-1 %359t BRACKET 1
3,10
5290 41 1151z %559yt BRACKET 1
10,19
5290 41 200-1 PYNC~1INT O KA1 UPPER EJECT WHEEL ASSY 1
7,11-13,16,39
5290 41 31112 gP-1%zobhk1~l LOWER EJECT WHEEL 2
5,6
5290 43 110 19%12k0-5- ASSY EJECT ROLLER ASSY 1
22,23,25
1 5290 41 114-1 A2°YIIONAY SPRING STUD 2
2 5290 37 434 AZ°yoogn SPRING 2
3 5290 41 111-1 2Y559t BRACKET 1
4 5290 41 113-~1 AZY ™ STUD 2
5 5290 41 311 agP~-1oNz b1~ LOWER EJECT WHEEL 2
6 5290 41 312 A2 BUSHING 2
7 5290 41 210 IVSHyh BRACKET 2
8 5290 41 313 E°o PIN 2
9 9721040008 E~-Yo2% E=~4 E-RING E-4 4
10 90200 N =bANPyYDIN 60722 BALL BEARING 60722 2
11 9410402008 AZ°YuonEey 4X20 SPRING PIN 4X20 2
12 5290 41 223-1 0-5- ROLLER 2
13 5290 41 222 PYUNC AN T I EFHT~Ib UPPER EJECT WHEEL 2
16 5290 .41 221-1 AN SHAFT 1
17 5290 41 315 2zlbk FELT 2
18 5290 41 314 IVS59b BRACKET 2
19 5290 41 115 IV559h BRACKET 1
20 9648051614 ¥5323™ M5X16 SCREW M5X16 4
21 5290 29 220-1 A2 ' BUSHING 2
22 5290 43 112 L GEAR 1
23 9410302508 AR7°Yuongey 2X25 SPRING PIN 3X25 1
24 5290 43 113 O-5=-N"D k" ROLLER BAND 1
25 5290 43 111 1avxobg~5~ EJECT ROLLER 1
26 5290 43 114 g=-5-NN"o k" ROLLER BAND 1
27 91250 F1WHY2° 1/4" OIL CUP 1/4" 1
28 9660100014 T9F M10 NUT M10 1
1

n
O

9710100008

n“rY4vavzx M10

SPRING WASHER M10
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EJECT ROLLER

o ar
SECTION

oroarEe

SECTION NUMBER

L

5290z 410]

KIDPRHEBHRPITRBBELTEICADT, 2 P HEBSTEIXLTFE L,
Note: When ordering items marked & ,indicate the set number because they are available only as a set.

No. S e /B o, Bae# /DL ONENT PARTS NO. PART NAME gﬁ
30 5290 36 112 ARY N STUD 1
31 9721100008 E-Y22% E-10 E~-RING E-10 1
32 5290 36 111 N GEAR 1
33 5290 37 121 AR BUSHING 1
34 5290 29 311 HWANR WASHER 1
35 9670052008 VEYbk“Ibh M5X20 SOCKET BOLT M5X?20 2
326 9670041608 YHEYLKRNILE M4X16 SOCKET BOLT M4X16 4
37 5290 42 121 IN559F BRACKET 1
38 5290 42 110 hW Ay GUIDE 1
39 90550 Quyoo™ #10 O-RING #10 2
40 5290 43 121 F3OL(OYITP WASHER 1
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PAPER DELIVERY
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NToaNA
PAPER DELIVERY

oav

SECTION

o aES
SECTION NUMBER

52906 440J

A ZOHBBMIHEBTRIHELTEITADNDT, v FBESTEXLTF&U,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ot o /Bans No. BREH / COMPONENT PARTS NO. PART NAME gg
5290 44 100~1 N193%1 (70) RECEIVING TRAY ASSY (BLACK) 1
2-23,32
5296 44 100-1 NN (PR =) RECEIVING TRAY ASSY (IVORY) 1
2-23,32

2 5296 44 311 NYYI92bYI° (PAK™NY-) BACK STOP (IVORY) 1
2 5310 44 311 NYWI2ab¥97° (Z7a) BACK STOP (BLACK) 1
3 5290 44 110-1 N1T9IN1 (70 RECEIVING TRAY (BLACK)D 1
3 5296 44 110 NN (PAFENY =) RECEIVING TRAY (IVORY) 1
4 5290 44 312 rIN SCREW 1
5 5290 44 241 Yz KNOB 2
6 5296 44 220 JAPNANTEY (PAHENY =) SIDE GUIDE (IVORY) 1
6 5310 44 220 BAbNAN b (90) SIDE GUIDE (BLACK) 1
7 5290 44 180 ANTEY L~ GUIDE RAIL 1
8 5290 44 191 ho=- COLLAR 1
9 9721070008 E-Noo% E-7 E-RING E~7 5
10 5290 44 313 A N WASHER 1
11 9664050014 F3oFYEL M5 WING NUT M5 1
12 5296 44 230 BAENANAPY (PAEHENU=) SIDE GUIDE (IVORY) 1
12 5310 44 230 Y1bYANTEY (Z0) SIDE GUIDE (BLACK) 1
13 5290 44 210 ANAbEN L= GUIDE RAIL 1
14 9716080014 ES3H“HYx M8 PLAIN WASHER M8 2
15 9660080014 Tvb M8 NUT M8 2
16 5290 29 313 AR WASHER 5
17 5290 44 172 yoo L INK 1
18 5290 44 160 2509 CRANK 1
19 5290 44 171 A7 o SPRING 1
20 5290 44 150 o2 LINK 1
21 9721040008 E-YoIo% E=-4 E-RING E-4 2
22 5290 44 142 teo PIN 1
23 5290 44 141 o2 LINK 1
24 5270 44 314 Ay=bnty () SCALE PLATE (MM) 1
24 5290 44 314 ARy=-IbnNy (10F) SCALE PLATE (INCH) 1
32 5290 44 242 7°50% PLUG 1
33 5290 44 121 AFY W STUD 2
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INK FOUNTAIN

o aBE {

tr¥ar SECTION NUMBER

5290G 510

SECTION

A IDBHEEIHETEHELTEICADT, v PBETEIXLTTF& WL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. ST /BAry No. #a2H / COUBONENT PARTS NO. PART NAME amg
5270 51 1407-4 A2F3%028-0-5- INK DUCTOR ROLLER 1
y3-£E™ 2700 RYOBI 2700,ITEK 950
51,71
5276 51 300 1%¥7P~Abg=5~ ASSY INK FIRST ROLLER ASSY 1
y3-t™ 2700 RYOBI 2700,1TEK 950
53-55
5290 51 000-2 1o%YH“,243Fv0-5- INK FOUNTAIN,FOUNTAIN ROLLER 1
‘ 7-9,11,34,75-77,82,89
5290 51 010-1 A“-% BASE 1
7-9,11,75,76,82
5290 51 030-2 {2*7437v0-5- INK FOUNTAIN ROLLER 1
| 34,77,89
5290 51 0427-2 AAWHILRS- HOUSING 1
26,35
5290 51 100-2 3%7F ASSY SHAFT ASSY 1
5,7,16,22,36-39,43-50,52,68
5290 51 110 AN2F-nLUNN = ASSY DUCTOR CAM LEVER ASSY 1
45,46,68
5290 51 1407~-4 1o%3N03-0~-5-~ INK DUCTOR ROLLER 1
ya-t* 2800 RYOBI 2800,ITEK 960
51,71
5290 51 3217  #“p- GEAR 1
_ 58,59
5300 51 300 1Y%7P-Abo-5- ASSY INK FIRST ROLLER ASSY 1
’ y3-EN 2800 RYOBI 2800,ITEK 960
53-55
5310 51 090 UNS=1%A ASSY LEVER BOSS ASSY 1
91,92
5340 51 0412 9%9%5 (OPS) BUSHING (OPS) 1
26,33
5340 51 060z  #2YP-4L ASSY ARM ASSY 1
14,17
5340 51 080 Y- ASSY (7a) LEVER ASSY (BLACK) 1
93,94
5346 51 080 UNN- ASSY (P1#“U-)  LEVER ASSY (IVORY) 1
93,94
5340 51 014 PR KNOB 14
5290 51 015 91t~ WIRE
9670062008 VEYREN I M6X20 SOCKET BOLT M6X20 2
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10%7240F2 toiar

INK FOUNTAIN

o a L HS L

SECTION NUMBER 52906 510

SECTION
X IDBRHEHATEBELTEICLADT, Ey FPBFSTELXLTF &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

R
Qty

No T PR /mams

SET NO. / PART NO. PART NAME

 Sn & R=]
wank /OO NENT PARTS NO.

7 9710050008 NSRYSASR M5 SPRING WASHER M5 7
8 9642051814 $ANI29Y M5X18 SCREW M5X18 5

% 9 5290 51 020-1_ 7%UL=FY BLADE 1
% 11 5290 51 011-1_ A“-R BASE 1
14 5290 33 214 AR BUSHING 1
16 9660050014 FYE M5 NUT M5 4
17 5340 51 060 17974 ARM 1
18 5290 51 064 270 yyos SPRING 1
19 5290 51 070 Y2 PAWL 1
20 5290 51 063 ) PIN 1
21 5340 51 053 SFIWh h1-lb RATCHET WHEEL 1
22 9684050508 FA2YY M5X5 SET_SCREW M5X5 6
23 5290 51 051-1_ yuyo® RING 1
24 5290 51 082 YR PAWL 1
25 5290 51 083 A7° Yy o™ SPRING 1
26 5290 51 043 AR BUSHING 2
27 9648051614 ¥5329% M5X16 SCREW M5X16 16
28 5290 51 052 LRS- LEVER 1
29 5296 33 564-1_ # -2 YY2° (I 553)  BALL GRIP (BROWN) 1
29 90752 BS=7NyY7° 25 (20)  BALL GRIP 25 (BLACK) 1
30 5290 51 081 ARY S STUD 1
31 9710080008 NSRS ANR M8 SPRING WASHER M8 2
32 9660080014 FYb M8 NUT M8 2
33 5340 51 041 UN9%95 (OPS) BUSHING (OPS) 1

* 34 5290 51 031-2 A2¥243Fva-5- INK_FOUNTAIN ROLLER 1
35 5290 51 042-2  ARLKLERS- HOUSING 1
36 9721040008 E-Uu2N E-4 E-RING E-4 2
37 5290 51 135 ns- COLLAR 2
38 5290 51 133 A7° 4y o™ SPRING 1
39 5330 51 132 59F LATCH 2
40 5290 37 433 VAUPTAY Y PIR SPRING STUD 1
41 5290 51 123 L PADPTA SPRING 1
42 5290 29 220-1_ AR BUSHING 4
43 5290 51 122 £° o PIN 1
44 90200 N =pANPILoN 607212 BALL BEARING 60772 1
45 5290 51 120-1  ULN“- LEVER 1
46 5290 51 111-1_ ¢t SHAFT 1
47 5290 51 131-2  7-L ARM 2
48 5290 29 315 PAAS- LOCK COLLAR 3
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— i Yoy -
174050 i SECTION NUMBER 52906 510
SECTION
INK FOUNTAIN A IDBRFBEETEEELTEZVADOT, B FEBSTEXLTTF &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

*

No. SR E’BA"%R*}%NO. %@gm‘/ggﬁnﬁ%oNENT PARTS NO. PART NAME gg
49 5290 51 112-2 P-4 ARM 2
50 5290 51 136-2 #%9 BAR
51 5270 51 140-4 {v%¥3%2%-p-5- INK DUCTOR ROLLER 1
y3-£™ 2700 RYOBI 2700,ITEK 950
51 5290 51 140-4 1%¥3%7%-g-3- INK DUCTOR ROLLER 1
y3-t% 2800 RYOBI 2800,ITEK 960
52 5290 51 134 A7° yuon ' SPRING 1
53 5276 51 310 1o%77-Aba-5- INK FIRST ROLLER 1
y3-£™ 2700 RYOBI 2700,ITEK 950
53 5300 51 310 19%77-Aba-5- INK FIRST ROLLER 1
y3-EN 2800 RYOBI 2800,ITEK 960
54 5290 51 312 F - GEAR 1
55 9410302508 A7°UTINESY 3X25 SPRING PIN 3X25 1
56 9721100008 E-UY2% E-10 E-RING E-10 2
57 5290 29 311 EAVAE, WASHER 1
58 5290 51 322 AR BUSHING 1
59 5290 51 321 £ - GEAR 1
60 5290 51 323 ARYRS STUD 1
65 9642051014 $A%329% M5X10 SCREW M5X10 2
68 9410402008 AZ°UDINES Y 4X20 SPRING PIN 4X20 1
70 5290 51 142 YP7h SHAFT 1
71 90331 Y =lbANPYs o 607DDU BALL BEARING 607DDU 2
72 90627 G-UuIS -7 G-RING G-7 2
73 9410301250 AZ° YN LSy 3X12 SPRING PIN 3X12 1
74 9680051208 FARIS M5X12 SET _SCREW M5X12 2
75 5340 51 012-2 139412 (OPS) PLATE (OPS) 1
76 5340 51 013-2  1o%YASTR (NOPS) PLATE (NOPS) 1
77 5330 51 033 ANC =4 = SPACER 2
78 5340 51 040-1_ 3%7b SHAFT 2
79 5340 51 043-2 7559k (OPS) BRACKET (OPS) 1
80 5340 51 044-2  7%559F (NOPS) BRACKET (NOPS) 1
81 9670052008 YEYRES L M5X20 SOCKET BOLT M5X20 4
82 9670082008 VEYEEN IR M8X20 SOCKET BOLT M8X20 6
83 5290 51 017 Ee o PIN 2
84 5290 52 422 T PAURTAYYUIA SPRING STUD 1
85 5290 51 047 ARY b STUD 2
86 5290 51 048 ALY BLOCK 2
87 9684060608 FAZIS M6X6 SET SCREW M6X6 2
88 9721120008 E-RING E-12 1

E-HUoO2% E-12
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s o arES
TOF¥240F ervar SECTION NUMBER 52906 510

SECTION
K IDWHEEHSETRBELTEIHADT, 2w PHBSTEIXLTTI U,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

INK FOUNTAIN

No. St e /BAry NO. B&EH [ COMPONENT PARTS NO. PART NAME gﬁ'
89 9648041014 529N M4LX10 SCREW M&4X10 4
90 90584 T1Ys IR12X16X16 INNER RACES IR12X16X16 1
91 90437 909I1259F FC16 ONE WAY CLUTCH FC16 1
92 5310 51 091 DA LEVER BOSS 1
93 5340 51 093-1 e - LEVER 1
94 5300 57 133 ZEFNY (PAKRNY=) GRIP (IVORY) 1
94 5340 51 094 —FNY (20) GRIP (BLACK) 1
95 5290 55 318 1oFYENHINS - COVER 1
96 9710050014 NS rYNpNR M5 SPRING WASHER M5 2
97 5290 51 049 1INN R LEAF SPRING 2
98 9670050608 YyUbki“cIbk M5X6 SOCKET BOLT M5Xé 2‘
.99 90371 ADAPIYUIP AS1101 THRUST WASHER AS1101 1
100 5300 45 243 A3 BUSHING 2
101 5290 52 423-1  t°3 PIN 1
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12%0-5- A SECTION NUMBER 52906 512
SECTION
INK ROLLER KA IDBREERTEBELTEZCADT, v PHEBSTEXLLTFS L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

vo St /B o w04/ S bEnT PARTS NO &y

5270 51 620-2 o-5-3PJ+ ASSY ROLLER SHAFT ASSY 1
ya-t» 2700 RYOBI 2700,I1TEK 950
5,6,9,12

5270 51 920-2 @g-5-P7F ASSY ROLLER SHAFT ASSY 1
y3-g» 2700 RYOBI 2700,ITEK 950
5,6,9,24

5276 51 600-3 btYI°AIL-F129%0=-5~ TOP OSCILLATING ROLLER ASSY 1
ya-t* 2700 RYOBI 2700,1ITEK 950
1,5-13,54,55,57

5276 51 630-2 FY2°450L-F109%a-3- TOP OSCILLATING ROLLER ASSY 1
y3-t» 2700 RYOBI 2700,1TEK 950
1,7,8,10,11,13,54,55,57

5276 51 900-3 ZA“4yL~-F1y7%a-5- WATER OSCILLATING ROLLER ASSY 1
y3-t» 2700 RYOBI 2700,ITEK 950
5-11,13,24,25,54,55,57

5276 51 930~-2 ZAMtoL-F1o72%p-5- WATER OSCILLATING ROLLER ASSY 1
y3a-g» 2700 RYOB1I 2700,ITEK 950
7,8,10,11,13,25,54,55,57

5290 51 210-~1 heoPI7h ASSY CAM_SHAFT ASSY 1
32,37,38

5290 51 2327-1 Yvo LINK 1
29,30

5290 51 4312 Lt - LEVER 1
39,41

5290 51 620-3 9a-5-9PIF ASSY ROLLER SHAFT ASSY 1
ya-t* 2800 RYOBI 2800-ITEK 960
5,6,9,12

5290 51 640-2 JFE°PRINENYINL ASSY DOG & CAM 2
ya-eg™ 2700 RYOBI 2700,ITEK 950
6,9

5290 51 640-2 3E°PRINP“YIHL ASSY DOG & CAM 1
y3-c* 2800 RYOBI 2800,ITEK 960
6,9

5290 51 920-4 a-5-297F ASSY ROLLER SHAFT ASSY 1
y3-t* 2800 RYOBI 2800,ITEK 960
5,9,24,46

5290 51 940-2 P9I h4 DOG & CAM 1
y3-t“ 2800 RYOBI 2800,ITEK 960
9,46
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SECTION
INK ROLLER R IDWRHEBFBEKTEBELTEEIVADT, €y P HFSTEIXLTT &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. S R /B Any No. maen /BT venT PARTS NO. PART NAME {g?;
5300 51 600-3 rY2°4IU~-F109%0=5~ TOP OSCILLATING ROLLER 1
ya-t» 2800 RYOB! 2800,ITEK 960
1.5-13,54,55,57
5300 51 630-2 bYI2°33L-F1u9%0-5~ TOP OSCILLATING ROLLER 1
ya-g» 2800 RYOBI 2800,ITEK 960
1,7,8,10,11,13,54,55,57
5300 51 63172=2 A3LKLAN- BUSHING HOUSING 2
8,10
5300 51 64112 A2KIL AN - BUSHING HOLDER 2
10,13
5300 51 900-3 ZANAIL~-TFAIOI%0-5- WATER OSCILLATING ROLLER ASSY 1
ya-c» 2800 RYOBI 2800,1TEK 960
5,7-11,123,24,25,46,54,55,57
5300 51 930-2 ZANRAIL-F1o0% =5~ WATER OSCILLATING ROLLER ASSY 1
y3-t» 2800 RYOBI 2800,ITEK 960
7,8,10,11,13,25,54,55,57 ‘
1 5276 51 610-1 1OF513N~-A9b-F102%0~5 INK RIDER OSCILLATING ROLLER 1
ya-g» 2700 RYOBI 2700 , ITEK 950
1 5300 51 610-1 10%512%-490~F129%0~-5 INK RIDER OSCILLATING ROLLER 1
y3-t“ 2800 RYOBI 2800 , ITEK 960
2 5290 51 623 29k FOOT 2
3 9710050008 NN REvSpNR M5 SPRING WASHER M5 7
4 9660050014 TYE M5 NUT M5 3
5 9410302008 AZ2°Yypovngey 3X20 SPRING PIN 3X20 2
6 5290 51 622-2 hé CAM 2
y3a-£v 2700 RYOBI 2700,ITEK 950
6 5290 51 622-2  hi CAM 1
ya-t» 2800 RYOBI 2800,ITEK 960
7 5300 51 633-2 J°L-¢ PLATE 2
8 5300 51 631-2 ARHAN =~ HOUSING 2
9 5290 51 632-2 wi PAWL 2
10 5290 51 642-2 ARl BUSHING 4
11 91254 oV y~-RAZYI°%I NIP-B6 NIPPLE NIP-B6 2
12 5270 51 621 IP7F SHAFT 1
ya-g» 2700 RYOBYI 2700 , ITEK 950
12 5290 51 621-1 IP7h SHAFT 1
y3-t» 2800 RYOBI 28008 , ITEK 960
13 5300 51 641 ARERRAN - HOUSING
14 9672061614 oYhokv ik M6X16 HEXAGON BOLT M6X16
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SECTION
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SECTION NUMBER

52906 512J

K ZDOBHEEHEBTEBELTEITANDT, € BB TEXLTTF &V,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No.  EX TR /SRS . TR VG vy S PARTS NO. PART NAME gt#)(r
15 9660060014 FYr M6 NUT M6 5
16 5290 51 522 INS5HYp BRACKET 2
17 9670062008 VEYPHENILE M6X20 SOCKET BOLT M6X20 9
18 90601 CE-Y9% CE-8 CE-RING CE-8 4
19 5290 51 521 AR BUSHING 4
20 5290 51 932-2 79559t BRACKET 1
21 5270 51 510-2 F“TAPUE 2-%-g-5- INK DISTRIBUTOR ROLLER 2
y3-£% 2700 RYOBI 2700 , ITEK 950
21 5290 51 510-3 FYLAMIENI=-R~0~F = INK DISTRIBUTOR ROLLER 2
y3-t* 2800 RYOBI 2800 , ITEK 960
23 5290 51 931-3 79559} BRACKET 1
24 5270 51 921 IPIb SHAFT 1
ya-t™ 2700 RYOBI 2700 , ITEK 950
24 5290 51 921-2  3p7h SHAFT 1
y3-t% 2800 RYOBI 2800 , ITEK 960
25 5276 51 910-1  ZAN373 -43L-F7127%0-5 WATER RIDER OSCILLATING ROLLER 1
y3-t™ 2700 RYOBI 2700 , ITEK 950
25 5300 51 910-1 ZA“572%“-#43L-F7122%0-5 WATER RIDER OSCILLATING ROLLER 1
y3-t™ 2800 RYOBI 2800 , ITEK 960
26 5290 51 434 INSHY b BRACKET 1
27 9684050508 PARIN M5X5 SET SCREW M5X5 5
28 9721070008 E-YoY E-7 E-RING E-7 1
29 5290 21 212 AR BUSHING 2
30 5290 51 232-1 Y2 LINK 1
31 5290 51 231 Eoo PIN 1
32 5290 51 212-2 #“p- ‘GEAR 1
33 9710060008 NSRYNASR M6 SPRING WASHER M6 1
34 9642051614 FANI2IN M5X16 SCREW M5X16 4
35 5290 29 210 AR BUSHING 2
36 5290 51 213 ne CAM: 1
37 9410403208 A7°UD2NE® Y 4X32 SPRING PIN 4X32 1
38 5290 51 211-1_ 9¢7t SHAFT 1
39 5290 51 431 Lns - LEVER 1
40 5290 51 435 ARl BUSHING 1
41 5290 51 432 AR BUSHING 1
42 5290 51 433 Pt SHAFT 1
43 5290 51 437 hS- COLLAR 1
44 90230 $1Yy IR _10X13X12.5  INNER RACE IR 10X13X12.5 1
45 5290 51 436 Ee o PIN 1
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SECTION NUMBER

L 52906 512

A IDWBRBHEK/TESELTEEICANDT, €y P FBTERLTTF &G,

Note: When ordering items marked % ,indicate the set number because they are availabie only as a set.

no. SRR /BRERo. %“ﬂ'%ﬁ/ggnwﬁimewr PARTS NO. PART NAME gg
46 5290 51 922-2 hb CAM 1
ya-t™ 2800 RYOBI 2800,ITEK 960
47 5290 51 924 F1-7% TUBE 1
48 9684060608 PARDY M6X6 SET_SCREW M6X6 2
50 5290 29 315 PANS- LOCK COLLAR 2
51 9716060014 ES4%h%z Mé PLAIN WASHER M6 1
52 5290 51 933 Ee o PIN 1
53 9721040008 E-UD2% E-4 E-RING E-4 1
54 5300 51 644 PANS - LOCK COLLAR 4
55 5276 51 643 2 SCREW 4
\ y3-g» 2700 RYOBI 2700 , ITEK 950
55 5300 51 643 3" SCREW 4
y3-£N 2800 RYOBI 2800 , ITEK 960
57 9648040814 $5329% M4X8 SCREW M4X8 4
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2 SECTION NUMBER

SECTION
K OWEBEIATEIEFELTEELADT, > FEBTEXLTTAL,

1o¥29L-F100%0-5~
INK OSCILLATING ROLLER

52906 514

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

kiE
Q'ty

-y P ES /MBS

RRES
NO.  seT nNO. /PART NO. x'5““@"""EW/compom:m* PARTS NO.

PART NAME

5276 51 400 12%490-F1v2%0-5- INK OSCILLATING ROLLER 1
y3-£“ 2700 RYOBI 2700 , ITEK 950
17,18,31-33

5290 51 42212 ARELAS - HOUSING 1
22,28

5200 51 4287  ABWEKLEN - HOUSING 1

’ 22,37

5290 52 500-1 g=5~21-F~(20) ROLLER CLEANER ASSY (BLACK) 1
1-3,11,14,15,39-41

5296 52 500-1 g-=5=0y=F=(F¥P) ROLLER CLEANER ASSY (BROWN) 1

1-3,11,14,15,39-41

5300 51 400

15%490-F102%0-5~

INK OSCILLATING ROLLER

y3-t™ 2800 RYOBI 28008 , ITEK 960
17,18,31-33
1 5290 52 510 Fv23- ‘CLEANING TRAY 1
2 5290 52 522-1 2°L-~-b PLATE 1
3 5290 52 521-2 J7%L=bp™ BLADE 1
4 90740 JIONENILE M5X15 KNOB BOLT M5X15 2
5 5290 52 535 teo PIN 2
6 5290 52 536 P-4 ARM 2
7 9410301608 A7°Yyovkey 3X16 SPRING PIN 3X16 2
8 5290 52 534 V559 BRACKET 1
9 5290 52 532 ceo PIN 2
10 9670062008 VEYRENLE M6X20 SOCKET BOLT M6X20 10
11 9710060008 NMRYWHWR M6 SPRING WASHER M6 1
12 5290 52 533 IVS559b BRACKET 2
13 9660050014 IYb M5 NUT M5 2
14 9710040008 NYRYSHN2R M4 SPRING WASHER M4 6
15 9642041014 FANaxI™ M4X10 SCREW M4X10 6
16 5290 52 531 PAF PP AN BRACKET 1
17 5290 51 413 FhMp - GEAR 1
18 9411403200 F-N°-~-E°y 4X32 TAPER PIN 4X32 1
19 9642051014 FANIRINY M5X10 SCREW M5X10 6
20 9710050008 NYrYy“pvzr M5 SPRING WASHER M5 6
21 5290 51 421 2°L~b PLATE 2
22 5290 51 043 A2 BUSHING 2
23 5290 51 427 AT UIINARY RN SPRING STUD 2
24 90610 BE-Yog9% BE-60 BE-RING BE=-60 4
25 5290 51 424 LFEA SCREW 4
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SECTION NUMBER

[

52906 514J

A IDBREBDLTEBEL TEILANT, Yy P HBBTEILLTTF &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. S e /P N, BREH / COMPONENT PARTS NO. PART NAME {g?}
26 5290 51 426 2%ov2 BLOCK 2
27 5290 51 425 2% gY2 BLOCK 2
28 5290 51 422 A2 HELEN - HOUSING 1
29 5290 51 423 AN - COVER 2
30 9648051614 $52r9 M5X16 SCREW M5X16 é
31 5276 51 410 1oF49b-T107%0=-5 ~ INK OSCILLATING ROLLERV 1
y3a-t» 2700 RYOBI 2700 , ITEK 950
31 5300 51 410 12F49L-F107%0-5~ INK OSCILLATING ROLLER 1
y3a-£™ 2800 RYOBI 2800 , ITEK 960
32 9411405000 FT-N°-E°y 4X50 TAPER PIN 4X50 1
33 5290 51 412 A i GEAR 1
34 5290 51 414 [kl WHEEL 1
35 9710100008 nNhryvhpvz M10 SPRING WASHER M10 1
36 90701 uFvkr M10 U-NUT M10 1
37 5290 51 428 ARNKRILRES - HOUSING 1
38 9716080014 C5y“nvz M8 PLAIN WASHER M8 4
39 9660060014 TYF M6 NUT M6 1
40 5290 52 523 72} Dl LEVER 1
41 5296 33 564-1 KN =2NYI° (IV593) BALL GRIP (BROWN) 1
41 90752 Y =-boMyYI° 25 (Z0) BALL GRIP 25 (BLACK) 1
42 5290 51 429 Yo r- WASHER 4
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[ 52906 516

SECTION NUMBER

SECTION :
K IDWPRBWBTEBBEL TEILADT, LYy rBETEXLTFI L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

FORM ROLLER

No. SR /BART No. 558 /COMPONENT PARTS NO. PART NAME &
5270 51 700z-2 PYN°-24-Lo-5- UPPER FORM ROLLER 1
ya-c» 2700 RYOBI 2700 , I1TEK 950
12,13
5270 51 810z-2 gP-74-L0-5- LOWER FORM ROLLER 1
ya-tY 2700 RYOBI 2700 , ITEK 950
12,47
5290 51 700z-3 PYN°-74-Lo-5- UPPER FORM ROLLER 1
y3-£» 2800 RYOBI 2800 , ITEK 960
12,13
5290 51 720 10%74~-L0~-5-3P7F INK FORM ROLLER SHAFT ASSY 2
2,3
5290 51 730-1 a3y SCREW 2
| 7-9
5290 51 810z-3 o0P~-24-L0-5- LOWER FORM ROLLER 1
Y-t 2800 RYOBI 2800 ., ITEK 960
12,47
5290 52 120 J4-40-5-7“PYII P-4  FORM ROLLER BEARING ARM (S) 2
23,24,29
5290 52 130 J4=4Lg-3-A“PUYII P-4  FORM ROLLER BEARING ARM (L) 2
23,24,32
5290 52 131z  $“t- GEAR 1
38,39
1 5290 51 123 A2°yoN SPRING 4
2 5290 51 722 PR KNOB 2
3 5290 51 721 SRA SHAFT 2
4L 5290 51 735 Ee PIN 2
5 5290 51 732 ATCYLINRRY PN SPRING STUD 6
6 9662080014 FYr M8 NUT M8 4
7 90401 AF-WAEN=I 3/16 STEEL BALL 3/16 2
8 5290 51 083 27° o™ SPRING 2
9 5290 51 733-1 2% SCREW 2
10 9684060608 PAZDY M6X6 SET SCREW M6X6 14
11 5290 51 736 FANS - LOCK COLLAR 4
12 90205 FY=bANPYI2Y 6001LLB  BALL BEARING 6001LLB 4
13 5270 51 700-2 PYN°-J%-Lo-5- UPPER FORM ROLLER 1
ya-t» 2700 RYOBI 2700 , ITEK 950
13 5290 51 700-3  PYN°-J4-4Lo-5- UPPER FORM ROLLER 1
y3-£v 2800 RYOBI 2800 - ITEK 960
14 5290 51 742 HIpAS = HOLDER 2
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Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o s BS
SECTION NUMBER

52906 516

No. SR EﬂﬁRﬁ%No. WAL /OO ONENT PARTS NO. PART NAME I{.‘?’;
15 5290 51 741 INSHYp BRACKET 1
17 9660060014 FYb M6 NUT M6 2
18 9684061608 FAZIY M6X16 SET SCREW M6X16 2
19 5290 51 731-1_ 7%559h BRACKET 1
20 9710080008 LAY AL T SPRING WASHER M8 4
21 5290 51 738 PACFPYA BUSHING 1
22 90204 HY =AY PYL2Y 600127  BALL BEARING 600122 2
23 5290 51 737 Eo o PIN 4
24 9410302508 A7°YIINE® D 3X25 SPRING PIN 3X25 4
25 5290 22 318 29N SCREW 1
26 5290 52 121-1_ #&“A BOSS 1
27 9684050508 PAZIY MS5X5 SET _SCREW M5X5 6
28 5290 52 112 PANS- LOCK COLLAR 2
29 5290 52 114 Y2 LINK 2
31 5290 52 119 VAT SPRING 2
32 5290 52 115 Yoo LINK 2
33 5290 52 140 hé CAM 1
34 9410302008 AZ°UIINE®D 3X20 SPRING PIN 3X20 1
35 5290 52 111-1_ 9¢Jt SHAFT 1
36 9721120008 E-U9% E-12 E-RING E-12 1
37 5290 29 317 AN WASHER 1
38 5290 52 132-2 A8 BUSHING 1
39 5290 52 131 N\ p- GEAR 1
40 5290 52 117 h5- COLLAR 1
41 5290 52 150 1A CAM 1
42 5290 51 744 PAVERYA BUSHING 1
43 5290 52 122-1_ LNM- LEVER 1
44 5296 33 564=1 #i%-2%YWI° (I 593)  BALL GRIP (BROWN) 1
L4 90752 Y =bZNYyYI° 25 (20)  BALL GRIP 25 (BLACK) 1
45 5290 51 823 PAVFFVA BUSHING 1
46 90206 AN -ASPYD2N 620127 BALL BEARING 620122 2
47 5270 51 810-2 @?-2%-Lo-5- LOWER FORM ROLLER 1
ya-t» 2700 RYOBI 2700 , ITEK 950
47 5290 51 810-3 @P-74-4ta-5- LOWER FORM ROLLER 1
ya-c“ 2800 RYOBI 2800 , ITEK 960
48 5290 51 822 AL PYAYE TR SPRING STUD 2
49 5290 51 821-1_ 7%359h BRACKET 1
50 5290 51 831 INSHYp BRACKET 1
51 5290 51 832 INSHY b BRACKET 1
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Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. SRR gﬁn‘fﬁm. g““"ﬂ**"/ggenﬁ%NENT PARTS NO. PART NAME gﬁ
52 91250 F1IbHhYIC 1/4* OIL CUP 1/4" 1
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i SECTION NUMBER

SECTION
K IDHWHEHAETESHELTEIHADOT, v FEBTIEXLLTTAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

Vogbnt= 9537°LUN% - L, 52906 520

OPERATING AND CLAMP LEVER

vo_ S /B o, W/ BSeoNENT PARTS No. &5

5290 52 200 JoYINo ASSY OPERATION SHAFT ASSY 1
23,26,27,29-33 ‘

19660080014 Fub M8 NUT M8 2
y3-EN 2700 RYOBI 2700 , ITEK 950

19660080014 FYb M8 NUT M8 1
y3-t* 2800 RYOBI 2800 , ITEK 960

2 9710080008 NSRESHNR MB SPRING WASHER M3 2
y3-t™ 2700 RYOBI 2700 , ITEK 950

2 9710080008 NSRS AR MB SPRING WASHER M8 1
ya-t» 2800 RYOBI 2800 , ITEK 960

3 5290 52 421-2 39S STUD 1
y3-t 2700 RYOBI 2700 , ITEK 950

4 5290 52 422 A0 UDINARY LS SPRING STUD , 2
y3-t» 2700 RYOBI 2700 , ITEK 950

5 5290 33 534 A72°UuoN SPRING 1
y3-t» 2700 RYOBI 2700 , ITEK 950

6 5290 52 410-2 Ln“- LEVER 1
y3-t» 2700 RYOBI 2700 , ITEK 950

7 5296 33 564-1_ #“-W7NUYI° (I%593)  BALL GRIP (BROWN) 1
y3-£* 2700 RYOBI 2700 , ITEK 950

7 90752 AN-oNYYI© 25 (90)  BALL GRIP 25 (BLACK) 1
ya-t» 2700 RYOBI 2700 , ITEK 950

8 9721070008 E-UDos E-7 E-RING E-7 6
y3-tv 2700 RYOBI 2700 , ITEK 950

8 9721070008 E-U22N E-7 E-RING E-7 5
y3a-t* 2800 RYOBI 2800 , ITEK 960

9 90203 FN-ANPULIN 625212 BALL BEARING 62577 1
y3a-g™ 2700 RYOBI 2700 , ITEK 950

10 5290 52 423-1 t°u PIN 1
| | y3-t> 2700 RYOBI 2700 , ITEK 950

11 9710060008 NNRENHNR M6 SPRING WASHER M6 2

12 9660060014 Tt M6 NUT M6 2

13 5290 52 244 A72° U7 N ARYPS SPRING STUD 1

14 5290 51 123 A72°UnoN SPRING 1

15 9721050008 E-Y27" E-5 E-RING E-5 1

16 90200 Y= PYoon 607227 BALL BEARING 60777z 1

17 5290 52 240-1_ LN“- LEVER 1

18 5290 52 243-1_AZYES STUD 1

19 5296 33 525-1 Z#“8%3 (I%592) BALL GRIP (BROWN) 1
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OPERATING AND CLAMP LEVER SECIB?%&@&&T‘@M}:LT@31:&0)1\ €y PESTEXLTT &L,

Note: When ordering items marked & ,indicate the set number because they are available only as a set.
No. S e /B o, BBEH / COMPONENT PARTS NO. PART NAME 3'“&,
19 90758 HFN=bgwyyre 22 (20) BALL GRIP 32 (BLACK) 1
20 5290 52 213 LS - LEVER 1
21 5290 22 318 2N SCREW 1
22 5290 52 212-1 #“A BOSS 1
23 9410502508 A2°%Yyyovgey 5x25 SPRING PIN 5X25 4
24 5290 52 232 o7 LINK 2
25 5290 52 233 teo PIN 2
26 9684050508 FARD™ M5X5 SET SCREW M5X5 2
27 5290 52 231 P-4 ARM 1
29 5290 52 220 he CAM 1
30 5290 29 314 FANS -~ LOCK COLLAR 1
31 5290 52 211 Votavg OPERATION SHAFT 1
32 5290 52 214 n3- COLLAR 1
33 5290 52 234 P-4 ARM 1
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WATER ADJUSTING
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SECTION
K ZDBBEHLETEBEL TEEIHANT, v PESTEXILTTF&L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o3 A ES
SECTION NUMBER

L

529072 522J

No. S RS /B AR WO, BWREH / COMPONENT PARTS NO. PART NAME fgﬁ
5290 52 300-3 P72k ASSY SHAFT ASSY 1
26/38131,34146
5290 52 31112 Fh P - GEAR 1
19,22
5290 52 320z-1_hsbns- CAM LEVER 1
3,10
5290 52 35871-2 Yoo LINK 1
12,61
5290 52 380-1 A1Y3VFIA9LINIINW WATER VOLUME CONTROL LEVER 1
27,37,44
5290 52 3902~1 ?-4 ARM 1
40,41
2 9710050008 W™ HNR M5 SPRING WASHER M5
3 5290 52 320-1 Lns - LEVER
4 90200 HN=ANPYDIN 60722 BALL BEARING 6077z
5 9721050008 E-YoI2% E=-5 E-RING E-5
6 5290 52 322 ABY N STUD
7 9710080008 NSRrY“SHVNR M8 SPRING WASHER M8
8 9660080014 TYhF M8 NUT M8
9 9721100008 E-Yo2% E-10 E-RING E-10
10 5290 37 513-1 A3 BUSHING
11 5290 52 357-4 E°y PIN
12 5290 52 358-2 Yoo LINK
13 5290 52 355-3 E°yu PIN
14 9721070008 E-Yoo% E=-7 E~-RING E-7
15 5290 38 141 AR FYA SPRING

16 5290 21 161 A YyonzAEYPY SPRING STUD

17 90203 BN -LANPYSIN 62577 BALL BEARING 62577
18 9721040008 E~Y22% E-4 E-RING E-4

19 5290 37 123 AR BUSHING

20 9642051614 FANIRIN M5X16 SCREW M5X16

21 5290 52 313 hé CAM

22 5290 52 311 S GEAR

23 91250 F1hRYI° 1/4" OIL cUpP 1/4"

24 5290 52 312 AZYRN STUD

25 5290 52 350-3 unn=- LEVER

26 5290 52 360-1 Ln“- LEVER

27 9410302008 AZ2°yzyonkey 3x20 SPRING PIN 3X20
28 9648051614 33k M5X16 SCREW M5X16

,p\...:a.a.x_a_)._\.gm_amm_a.a_;.a_\..a.uhw]\)r\)AN_)._\m
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SECTION
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SECTION NUMBER

52902 522]

A IOBRBERTEIBSELTEILANT, £y PEFEBSTERLTFAL,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

-y b S JABAES
NO. SETNO./PARTNO‘

wazy/MEES

COMPONENT PARTS NO.

PART NAME

k14
Q’ty

29 5290 52 344 A3 BUSHING

30 9410502508 AZ2°YyyonkEey 5X25 SPRING PIN 5X25
31 5290 52 330-1 ?-4 ARM

34 5290 52 340-1 P-4 ARM

35 9716060014 ESH“nvzx M6 PLAIN WASHER M6
36 5290 38 235 AR2° oo™ SPRING

37 5290 52 370 L™ - LEVER

2

3

1

1

2

1

1

39 5296 33 564-1 K% -WINUYYIC (IN59Y) BALL GRIP (BROWN) 1
39 90752 =™ NY2° 25 (2a) BALL GRIP 25 (BLACK) 1
40 5290 52 390-1 bn%- LEVER 1
41 5290 41 112 A2 BUSHING 1
42 9670051608 VYEYPRRNILE M5X16 SOCKET BOLT M5X16 2
43 5290 52 381 IN559tb BRACKET 1
44 5290 52 382-1 E°yu PIN 1
45 5290 52 374-1 ARYP® STUD 1
46 5290 52 341-3 Iv2¢F SHAFT 1
47 5290 52 460-2 ULNM- LEVER 1
- 48 5290 21 319 A2°Yyuon SPRING 1
49 5290 52 450-2 ULN“- LEVER 1
50 9717080014 FEYSHNR M8 WAVE WASHER M3 1
51 5290 52 454 ARY RN STUD 1
52 5290 29 311 YA N ] WASHER 2
53 5290 21 521 WAL VA SPRING 1
54 5290 52 440 I59YF CLUTCH 1
55 5290 52 430-1 ULNAM- LEVER 1
56 9642051014 FAaNaxHY M5X10 SCREW M5X10 3
57 5290 52 375-1 I“u-*%321- BRAKE SHOE 1
59 9660060014 TYb M6 NUT_M6 2
60 9710060008 NN kYN p“ 2 M6 SPRING WASHER M6 2
61 5300 45 243 A3 BUSHING 2
62 5290 29 313 Ywhrz WASHER 1
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TN T e S woriaEHE N
=AT0-2 vaz SECTION NUMBER L 5270z 53DJ
WATER ROLLER SECTION

(Ryohi 2700/CD, itek Graphix 950/CPD)
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ZA%0-5-

WATER ROLLER

o gy

SECTION
h IDEREBETEBELTEIICLADT, Y BB TEXLTFA&L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o aHE
SECTION NUMBER

[7 5270z SBUJ

NO ey MRS /BRES
. SET NO. / PART NO.

By /MRES

PART NAME

COMPONENT PARTS NO.

k1E
Q'ty

5270 53 101

ZANIZY ASSY

WATER UNIT ASSY

1

9-15,18-23,28-30,33-44,65,67,70,71

5290 53 130-1  ULAh“=- ASSY LEVER ASSY 1
15,22,28

5290 53 150-2 ZA%7243F50-3- ASSY WATER FOUNTAIN ROLLER ASSY 1
42-44

5290 53 2211 NP GEAR 1
57,58

5290 53 250-1

ZANKENMLEPYTC ASSY

WATER BOTTLE CAP ASSY

2,3,5~-8

5330 53 11072-2 JbL-¢4 FRAME 1
35,36
5330 53 1202-2 F1uF7F“Yyob-4 FRAME 1
36,41
1 5290 53 251 D BOTTLE
2 5290 53 256 nNevEy PACKING
3 9721030050 E-Yo2% E-3 E-RING E-3
5 5300 53 254=-1 3a%Ln°v#y RUBBER PACKING
6 5300 53 253 E°y PIN
7 5290 53 252-1 Fpwle CAP
8 5290 53 255 AZ2°Uo o SPRING
9 5290 53 132-1  =zxu™ SCREW
10 5290 53 175 A2°%uoon SPRING
11 5290 53 131-1 A7~ STAY
12 5290 53 135 AT - STAY
13 9684050508 PARDY M5X5 SET SCREW M5X5
14 5290 53 134 né CAM
15 5290 53 133-1 %2t SHAFT
16 5290 51 052 v - LEVER

17 5296 33 564-1

BN =L IZNYYI° (IN359)

BALL GRIP (BROWN)

17 90752

Y -povyY2° 25 (2a)

BALL GRIP 25 (BLACK)

18 5290 53 173 t°o PIN

19 5290 53 170-1  bnv- LEVER

20 90201 BN =LANPYSIY 609VV BALL BEARING 609vV
21 5290 53 161-3 %= GEAR

22 9410302008

AZ°yyoneEey 3X20

SPRING PIN 3X20

23 5270 53 160-4

ZANANIR-0-5-

WATER DUCTOR ROLLER

24 5290 53 230-1

2U=-4

FRAME

25 5290 53 232

ZANRNGR-n=-5-R27° o

SPRING
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o arBE
SECTION NUMBER

2o

SECTION
AIDBHBBRBTEBELTEICADT, Y P EBESTEXLTTEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

ZAv0-3-

WATER ROLLER

5270z 530

m
Q'ty

oy P ES /JBAES e Jok 2=l
NO.  seT No. /PART NO. Batw/

COMPONENT PARTS NO. PART NAME

26 9642051614 FANIRI™ M5X16 SCREW M5X16

27 9710050008 NNy pvzx M5 SPRING WASHER M5
28 5290 53 140 hé CAM

29 9660080014 YL M8 NUT M8

30

9710080008

N pvzr M8

SPRING WASHER M8

31

9648051614

B33k M5X16

SCREW M5X16

32

5290 29 220-1

A3

BUSHING

65

9684060608

FARDN M6X6

SET SCREW M6X6

4

8

2

8

8

A

2
33 5290 53 114 R2° Yo% hh SPRING STUD 1
34 9716050014 ES%%nv2 M5 PLAIN WASHER M5 2
35 5330 53 110-2 _ 72L-4 FRAME 1
36 5290 53 113 A3 BUSHING 2
37 5290 53 174 £E° o PIN 2
38 5290 53 154-3  %“t- GEAR 1
39 5290 53 162-2 ANPUSIINHLIS- BEARING HOLDER 1
40 5290 53 180-1 LN“- LEVER 1
41 5330 53 120-2  72L-4 FRAME 1
42 5290 53 151-3  ZA“724u530-5- WATER FOUNTAIN ROLLER 1
43 5290 53 153-2 %~ GEAR 1
44 9410301608 A7°YTINEC Y 3X16 SPRING PIN 3X16 1
45 9642053014 FANIRIN M5X30 SCREW M5X30 4
46 5320 53 211 PAVLLN BRACKET 2
47 5300 53 214-1_ E°D PIN 2
48 5290 53 190-1 ZAM72%% WATER FOUNTAIN 1
49 5300 53 213 Y3 KNOB 2
50 5290 53 192 28559 h BRACKET 1
51 9710060008 NS RYSANR MG SPRING WASHER M6 1
52 9642061414 FANIRIY M6X14 SCREW M6X14 1
53 5270 53 215 PAN LN BRACKET 1
54 9721100008 E-YUy2% E-10 E-RING E-10 1
55 5290 29 311 VAN, WASHER 1
56 5290 53 222-3 E°y PIN 1
57 5290 53 221 G GEAR 1
58 5290 37 121 AB BUSHING 1
59 5300 53 216 F=ANND RS HOSE CLAMP 1
61 5290 53 195-1  #—-RA HOSE 1
63 5320 53 240-1  Ju-4 FRAME 1
64 5290 53 136 %A BOSS 1

4

1

66

9410302508

A2°yyonE®y 3X25

SPRING PIN 3X25
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toaEE

ZAve-5- il SECTION NUMBER 52707 530
SECTION
WATER ROLLER K IDWHREBERETESEL TSI CADT, € P EBSFTEIXLTFS L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. S e /B No. ALK /BSOS NENT PARTS NO. PART NAME _ gg
67 5290 53 121 A7°YuoNhy SPRING STUD 1
68 9710100008 n“ayvhvzx M10 SPRING WASHER M10 1
69 9660100014 Tyt M10 NUT M10 1
70 5290 53 115 2Yovz BLOCK 2
71 9670041008 vEYbREMILE M4XA0 SOCKET BOLT M4X10 4
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o aES

- A\Y - - N -
2A%a-3 wrax SECTION NUMBER 5290z 530

WATER ROLLER SECTION
(Ryobi 2800/CD, itek Graphix 960/CPD)
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z2%0-3-
WATER ROLLER

27ar

SECTION
K IDERHREBHEBTEBEELTEICADT, CY P HFSTERXLTTFE L,
Note: When ordering items marked % jindicate the set number because they are available only as a set.

2o a BS .
SECTION NUMBER

52902 5361

no. S, /RAnT No. BREH/ COMBONENT PARTS NO. PART NAME aty
5290 53 100-8 ZA“7“ ASSY WATER UNIT ASSY 1
1-4,10-25,31-33,37,38,40,41,68,69
5290 53 130-1 UN“=- ASSY LEVER ASSY 1
11,12,17
5290 53 150-3 ZANIA2Ty0~-5~- ASSY WATER FOUNTAIN ROLLER ASSY 1
12,37,38
5290 53 250-1 ZANKCPLFEPWIC ASSY WATER BOTTLE CAP ASSY 1
59,60,62~-65
5310 53 22012 Fhp- GEAR 1
47,48
5330 53 110z-2 Ju=-4 FRAME 1
32,33
5330 53 120z-2 FroF“yoL-4 FRAME 1
33,40
1 5290 53 132-1 RN SCREW 2
2 5290 53 175 YAV SPRING 2
3 5290 53 131-1 AT~ STAY 1
4 5290 53 135 AT = STAY 2
5 5290 53 230-1 7JbL=-4 FRAME 1
6 5290 37 434 AR YA SPRING 2
7 9642051614 FANIRIN M5X16 SCREW M5X16 4
8 97100500D8 N rg¥wHnNr M5 SPRING WASHER M5 8
9 5290 53 136 N A BOSS 1
10 9684050508 PAr9™ M5X5 SET SCREW M5X5 5
11 5290 53 140 hi CAM 2
12 9410302008 AJ°yyonkey 3x20 SPRING PIN 3X20 3
13 9660080014 TYh M8 NUT M8 4
14 9710080008 N zrg¥pvr M8 SPRING WASHER M8 4
15- 9670081208 yEYpritibh M8X12 SOCKET BOLT M8X12 4
16 5290 53 134 hi CAM 2
17 5290 53 133~1 AN SHAFT 1
18 5290 53 173 tey PIN 2
19 5290 53 170-1  Ln“- LEVER 1
20 90201 wh=pANPYIN 609VV BALL BEARING 609vv 2
21 5290 53 162-2 ANPUYZIN R RN - BEARING HOLDER 2
22 9684060608 FARIY M6E6X6 SET SCREW Mé6X6 6
23 5290 53 160-4 ZAvavg3-g=-5- WATER DUCTOR ROLLER 1
24 5290 53 180-1 LA - LEVER 1
25 5290 53 174 Ee o PIN 2
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eoiay toaES {
~3 SECTION NUMBER

SECTION
KA IDBRBEATRESELTEEEANDT, €Y BB TEILTTFE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

ZAYN0-5-
WATER ROLLER

5290z 530

vo. St /B o BHEH /CONPONENT PARTS NO. PART NAME g%
26 9410302508 AZ°YuovEey 3X25 SPRING PIN 3X25 1
27 5290 51 052 LN - LEVER 1
28 5296 33 564-1 RN =N yw2° (IN595) BALL GRIP (BROWN) 1
28 90752 RN -LoNyyge 25 (J0) BALL GRIP 25 (BLACK) 1
29 9648051614 #5329 M5X16 SCREW M5X16 4
30 5290 29 220-1 A3 BUSHING 1
31 5290 53 114 AZ°YuINhy SPRING STUD 1
32 53320 53 110-2 JUL~{4 FRAME 1
33 5290 53 113 A3 BUSHING 2
34 5300 53 214-1 Eeo PIN 2
35 5300 53 213 Wz KNOB 2
36 5290 53 190-1 ZANTNR WATER FOUNTAIN 1
37 5290 53 151-3 ZA“7#AJF00~5- WATER FOUNTAIN ROLLER 1
28 5310 53 153-1 Fh P GEAR 1
39 5320 53 240-1 JbL-4 FRAME 1
40 5330 53 120~2 2JU-4 FRAME 1
41 5290 53 121 A2 oNhy SPRING STUD 1
- 42 5310 53 156=1 Fhp- GEAR 1
43 5310 53 155-1 A3 BUSHING 1
44 5310 53 213 E°o PIN 1
45 9721070008 E-Y2% E-7 E~-RING E-7 1
46 5290 29 312 Y- WASHER 1
47 5300 58 144 AR BUSHING 2
48 5310 53 220 Fh P~ GEAR 1
49 5310 53 223-1 ARUpPW STUD 1
50 9642053014 FAaraRIY M5X30 SCREW M5X30 4
51 5320 53 211 2%559¢h BRACKET 1
52 5300 53 216 B=ANN PN HOSE CLAMP 1
53 5290 53 195-1 fi—-A HOSE 1
54 5290 53 192 8559t BRACKET 1
55 9710060008 NN YN[V R M6 SPRING WASHER M6 2
56 9642061414 FANIRIN M6X14 SCREW M6X14 2
57 5310 53 212 INS559p BRACKET 1
58 5290 53 251 ANE BOTTLE 1
59 5290 53 256 nevE PACKING 1
60 9721030050 E-UoN E-3 E-RING E-3 3
62 5300 53 254-1  3INLN°YFD RUBBER PACKING 1
63 5300 53 253 £°o PIN 1
64 5290 53 252-1 F¥pvwI° CAP 1
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ZA%0-35-
WATER ROLLER

2o g»

SECTION

o a B .
SECTION NUMBER

5290z 530

K IDRBEHEBTRBEL TEIVADRT, Cv FPEETEXLTTEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

v FES /BaES

T

NO.  seT NO. /PART NO. BaEH / COMBONENT PARTS NO. PART NAME Qty
65 5290 53 255 A2°yyon SPRING 1
66 9710100008 nNYr¥vpnz M10 SPRING WASHER M10 1
67 9660100014 FYr M10 NUT M10 1
68 5290 53 115 2%au2 BLOCK 2
69 9670041008 VEYrENILE M4X10 SOCKET BOLT M4x10 4
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= Y HW A o o g BS
ZAND-5-(Z19hEN9IYDF) wosar ISt L 527027 531

WATER ROLLER (With 2-stage speed change drive} |SECTION
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riay YOEYs
=3 SECTION NUMBER

SECTION
AIDBRZHEBTEHEL TEZICANDT, v FESTEXLTTAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

ZANO0~3-(Z29AKY93Y9F)
WATER ROLLER

52702 531

No. ST e: /B AR No. sanm /BOS enT PARTS NO. PART NAME gﬁ
5270 53 100-5 ZAa“7% ASSY WATER UNIT ASSY 1
1-4,10-25,31-33,37,38,40,461,68,69
5290 53 130-1 LNY= ASSY LEVER ASSY 1
11,12,17
5290 53 150-3 ZAM“J24y50-3- ASSY WATER FOUNTAIN ROLLER ASSY 1
12,37,38
5290 53 250-1  ZANKNPMLEPYI©C ASSY WATER BOTTLE CAP ASSY 1
59,60,62-65
5310 53 220z Fh P - GEAR 1
47 , 48
5330 53 110z-2 7L=-4 FRAME 1
32,33
5330 53 120z-2 FzoF“4yobL-4 FRAME 1
33,40
1 5290 53 132-1 roM SCREW 2
2 5290 53 175 AR PYA SPRING 2
3 5290 53 131-1_ AF- STAY 1
4 5290 53 135 AT = STAY 2
5 5290 53 230-1_ 7uL-4 FRAME 1
6 5290 37 434 WAL FPA SPRING 2
7 9642051614 FAMIRIN M5X16 SCREW M5X16 4
8 9710050008 nhrYvHN R M5 SPRING WASHER M5 8
9 5290 53 136 A BOSS 1
10 9684050508 PARIS M5X5 SET SCREW M5X5 5
11 5290 53 140 he CAM 2
12 9410302008 A2°yyontkey 3X20 SPRING PIN 3x20 3
13 9660080014 TYb M8 NUT M8 ‘ 4
14 9710080008 NHrH™pvzr M8 SPRING WASHER M8 4
15 9670081208 YEYERRNILE M8X12 SOCKET BOLT M8X12 4
16 5290 53 134 ne CAM 2
17 5290 53 133-1 P2t SHAFT 1
18 5290 53 173 E° o PIN 2
19 5290 53 170-1 b - LEVER 1
20 90201 FN=WANPYLIN 609VV BALL BEARING 609VvvV 2
21 5290 53 162-2 ANPUIINKLAN- BEARING HOLDER 2
22 9684060608 FARDY M6X6 SET SCREW M6X6 6
23 5270 53 160-4 ZANB3“93-g-5- WATER DUCTOR ROLLER 1
24 5290 53 180-1 LnN“- LEVER 1
25 5290 53 174 Eeo PIN 2
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ZAN0-5-(Z2O9NKNOIVYOF)

WATER ROLLER

v oqy

SECTION
K IDWHEBBABATEBFELTEFELADT., €Y rBEBSTERLLTTAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o3 HS
SECTION NUMBER

52702 531

€y P EBS BAES
NO. SET‘NOA/PART NO.

ABEHBER

/m&%%
COMPONENT PARTS NO.

PART NAME

bk
Q'ty

26 9410302508

A2°YyuovEey 3X25

SPRING PIN 3X25

27 5290 51 052

722 0

LEVER

28 5296 33 564-1

BN =I™NYYI° (IV592)

BALL GRIP (BROWN)

28 90752

BN -WovyYI° 25 (2a)

BALL GRIP 25 (BLACK)D

29 9648051614

$23*9% M5X16

SCREW M5X16

1

1

1

1

4
30 5290 29 220-1_ A2 BUSHING 1
31 5290 53 114 T PARTASY: SPRING STUD 1
32 5330 53 110-2  7L-4 FRAME 1
33 5290 53 113 231 BUSHING 2
34 5300 53 214-1_ E°D PIN 2
35 5300 53 213 R KNOB 2
36 5290 53 190-1  ZA“I%% WATER _FOUNTAIN 1
37 5290 53 151-3  ZA“J743Fg-3- WATER FOUNTAIN ROLLER 1
38 5310 53 153-1  %“p- GEAR 1
39 5320 53 240-1  JL-4 FRAME 1
40 5330 53 120-2_ 7L-4 FRAME 1
41 5290 53 121 R7°YnINnh SPRING STUD 1
42 5310 53 156-1  %“p- GEAR 1
43 5310 53 155-1 A2l BUSHING 1
44 5310 53 213 ey PIN 1
45 9721070008 E-Yu9% E=7 E-RING E-7 1
46 5290 29 312 Y5t = WASHER 1
47 5300 58 144 A31b BUSHING 2
48 5310 53 220 £9 P GEAR 1
49 5310 53 223-1_ AZYES STUD 1
50 9642053014 $A%325% M5X30 SCREW M5X30 4
51 5320 53 211 INS5Yh BRACKET 1
52 5300 53 216 K= ANS Y bS HOSE CLAMP 1
53 5290 53 195-1  #-R HOSE 1
54 5290 53 192 INSHYp BRACKET 1
55 9710060008 NS ZYS AN R M6 SPRING WASHER M6 2
56 9642061414 FANIRDY M6X14 SCREW M6X14 2
57 5310 53 212 2855y h BRACKET 1
58 5290 53 251 £ bl BOTTLE 1
59 5290 53 256 newEs PACKING 1
60 9721030050 E-y3o% E-3 E-RING E-3 3
62 5300 53 254-1  3SLN°WED RUBBER PACKING 1
63 5300 53 253 £° > PIN 1
64 5290 53 252-1  +p9)° CAP 1
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~ — = oL a B8 r J
ZANO=5=-(Z29hKNDIYBTF) ®7¥ax SECTION NUMBER 52702 531
SECTION
WATER ROLLER. A ZDMBEFHGBTRBEL TELILANT, vy FESTEXILTTFEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. St N /PARE NO. BWREH [ BOMBONENT PARTS NO. PART NAME gg
65 5290 53 255 AR NIA SPRING 1
66 9710100008 nNhx¥vavnz M10 SPRING WASHER M10 1
67 9660100014 vt M10 NUT M10 1
68 5290 53 115 2%Qvo BLOCK 2
69 9670041008 YoYbh“ bk M4X10 SOCKET BOLT M&4X10 4
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A=N°=PIPIINYT wosay tsa BB [

SECTION NUMBER 5290z 535

SUPER AQUAMAGIC SECTION
(Ryobi 2800/CD)
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A-N°=P2P33%Y2(2800)
SUPER AQUAMAGIC (2800

o ar

SECTION
X ZDOMGEZHEKRTRIBELTEIICAOT, 2w PESTERXLTTFE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o a rBES
SECTION NUMBER

[

5290z 535

v FES /BRES
SET NO. / PART NO.

z
°

ma iy /MRES

COMPONENT PARTS NO.

PART NAME

biE=
Qty

1 5300 58 513 H5- LOCK COLLAR 2
2 9684050508 FAZZY M5X5 SET SCREW M5X5 6
3 5290 53 336 $uk NUT 2
4 5290 53 338 NHYN o HOUSING 1
5 5290 53 337 A2 BUSHING 2
6 5290 53 331-1_ 3t7h SHAFT 1
7 5290 53 335 5P b SHAFT 2
8 5290 53 320-1 19b-F1o72%g~-5~ WATER OSCILLATING ROLLER 1
9 5290 53 325 Fywosp_z CASE 1

10 5290 53 326 23 SCREW 1

11 5290 53 327 s ygn bOG 1

12 9410301608 R7°UINES Y 3X16 SPRING PIN 3X16 1

13 91254 2% Y-RZYI°l NIP-B6 NIPPLE NIP-B6 1

14 5290 53 341 0-5- ROLLER 1

15 5290 53 154-3  #“tp- GEAR 1

16 9722140050 C-Uu2s c-14 C-RING C-14 2

17 5290 53 353 BYRRTO Yy SET-SPRING 2

18 5290 53 354 9P - WASHER 2

19 5290 53 352 AN = py GUARD 2

20 5290 53 350-1 og-3- ROLLER 1

21 5310 53 153-1  “p- GEAR 1

22 5290 53 153-2  “p- GEAR 1

23 5200 29 220-1  AZW BUSHING 2

24 5290 53 113 A3 BUSHING 2

25 5200 53 161-3  3“p- GEAR 1

26 9684060608 FA2IY MEX6 SET SCREW M6X6 2
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Nob™o

MASTER CYLINDER (S TYPE)

o ar

SECTION

o arES .
SECTION NUMBER

5270z 540

K’ IDBREEBTEBELTEITART, v FHESTEXXLTTFS L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. SRR gpﬁg?ﬁuo. 'ﬁ*ﬂ'%w/ggﬁhﬁ%rqzwr PARTS NO. PART NAME {gﬁ
5290 22 411z 439 LINK 1
12,13
5290 22 4137 Yu2 LINK 1
13,66
5290 52 2507 hé CAM 1
5,8
5290 52 260z  hs CAM 1
5,23
15290 54 542 A7° Uy SPRING 1
2 5290 54 541 PALPYAYY DTS SPRING STUD 1
3 5290 52 112 FANS- LOCK COLLAR 2
4L 9684050508 FARIY M5X5 SET SCREW M5X5 6
5 5290 52 253 AZ BUSHING 2
6 9642041014 FAN 125N M4X10 SCREW M4X10 2
7 9710040008 NSZINANR M4 SPRING WASHER M4 2
8 5290 52 250 FroaR“YhL (OPS) ASSY CAM (OPS) ASSY 1
9 5200 52 256 ha CAM 1
11 9670062508 YEYPENIbE M6X25 SOCKET BOLT Mé6X25 1
12 5290 22 411 Py LINK 1
13 5290 22 412 AZW BUSHING 2
14 9670051608 YIYEESILE M5X16 SOCKET BOLT M5X16 8
15 9710050008 NNRHNANR M5 SPRING WASHER M5 7
16 5290 54 520 7537° CLAMP 1
17 5290 54 522-1 A3 BUSHING 1
18 5270 54 410 F-1952° TAIL CLAMP 1
, y3-t“ 2700s y3-t“ 2700S , ITEK 950S
19 5270 54 114 AN RS GUIDE 1
y3-Lt» 2700s RYOBI 27008 , ITEK 950§
20 9648041014 #53235% M4X10 SCREW M4X10 10
21 5290 11 152 PANS - LOCK COLLAR 1
22 9684060608 FARIY M6X6 SET SCREW M6X6 2
23 5290 52 260 FP2A“YnL (NOPS) ASSY CAM (NOPS) ASSY 1
24 9642051614 FAN 29N M5X16 SCREW M5X16 2
25 5290 52 255 ne CAM 1
26 9721070008 E-Y2N E=7 E-RING E-7 1
27 5290 54 540 LS - LEVER 1
28 5290 23 115 ANPYUDZNANN = COVER 1
29 90210 ANPYTIY 6206LLBC2P6  BEARING 6206LLBC2P6 1
30 5290 54 511 SP2b SHAFT 1
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rsas oL arBE
~3 SECTION NUMBER

SECTION
X -DWREHUBETEEELTEILADT, v P HSTEXLTFAL,

NobYo
MASTER CYLINDER (S TYPE)

52707 540

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. St o / BARY NO. 8825 /COMPONENT PARTS NO. PART NAME gﬁ
31 5290 54 116 N“zhs SPRING STUD 2
32 5290 54 115 Eeo PIN 2
33 5290 54 117 AZ2°UyoNRAYEY SPRING STUD 2
34 5270 54 111-1 JAR=HY BN = MASTER CYLINDER 1
y3a-c» 2700s RYOBI 2700S , ITEK 950sS
35 9414161014 2YE°y 1.6X10 SPLIT PIN 1.6X10 2
36 5290 54 338 A7 yogm SPRING 1
37 5290 35 131 A2 Nuoan SPRING 2
38 5290 54 337 YRZ KNOB 2
39 90209 NYPUSIN 6205LLBC2P6  BEARING 6205LLBC2P6 1
40 5290 23 112 i GEAR _ 1
41 5330 23 113 fwphzx WASHER 3
42 5290 24 127 wN L b BOLT 3
43 5290 23 116-1 ANPYIINHNN - COVER 1
44 5290 54 531-1 A2 BUSHING 1
45 5290 54 325 LAWY SPRING 2
46 5290 54 310-2 93507° CLAMP 1
) y3-t» 2700s RYOB1I 2700S , ITEK 950S
47 5290 54 336-1 Y= KNOB 1
48 5290 54 210 vne - LEVER 1
49 9721120008 E-YJo9% E-12 E-RING E-12 1
50 5290 54 213-1  %7¢b SHAFT 1
51 5270 54 330 Eeunn - PIN BAR PLATE 1
y3-c» 27008 RYOB1 2700S -, ITEK 950S
52 9716060014 ES8va™r M6 PLAIN WASHER M6 1
53 5290 54 113-1 g507°8%1¢ CLAMP BASE 1
H3a-g» 2700s RYOBI 2700S , ITEK 950s
54 5270 54 112 AbYne - STOPPER 1
ya-gv 2700s RYOBI 2700S , ITEK 9508
55 9642051014 Fanaxy™ M5X10 SCREW M5X10 5
56 9716050014 ES9%“hvx M5 PLAIN WASHER M5 1
57 9721040008 E-Y2% E-4 E-RING E-4 1
58 9721050008 E-Y39% E-5 E-RING E-5 1
59 5290 54 339 W=z KNOB 1
60 5290 54 413 RICyyon SPRING 2
61 5290 52 422 A2°YonRARY PN SPRING STUD 1
62 5290 54 341 A7 yoon SPRING 1
64 5300 29 317 A e WASHER 1
65 9670051001 JYEWbhNibh M5X10 SOCKET BOLT M5X10 6
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FIPSIER o3 L ES
A was SECTION NUMBER 5270z 540
SECTION
MASTER CYLINDER (S TYPE) K I DWHRGEATESBELTEITADT, £ P EEETEILTTFE WL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

SRS HaES . 5 W
No. St RS ;Blf&R#EF?NO. H““%ﬁ/ggznﬁgNsNT PARTS NO. PART NAME Q'ty
66 5290 22 413 PV LINK 1
67 90652 GS-4yo2% GS~5 GS~RING GS-5 1
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52707 541 |

|

o a B8
SECTION NUMBER

o

SECTION

NIEFYNO

MASTER CYLINDER (B TYPE)
(Ryobi 2700/CD, Itek Graphix 950/CPD)
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NN
MASTER CYLINDER (B TYPE)

oigr
SECTION

o arEE

SECTION NUMBER

52702 5411

KA ZDBHUEHRBTREBELTEFIHANDT, 2 B ETEXLTTFE W,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

2y RS /RRES

mapy /MRES

B

NO.  segT No!/PART NoO. COMPONENT PARTS NO. PART NAME Q'ty
5290 22 411z o2 LINK 1
12,13
5290 22 4132 Uz LINK 1
13,66
5290 52 2502 hie CAM 1
5,8
5290 52 260z hé CAM 1
5,23
1 5290 54 542 AI2° Yo SPRING 1
2 5290 54 541 AZCUDIVNAAY W SPRING STUD 1
3 5290 52 112 FARS - LOCK COLLAR 2
4 9684050508 FARD™ M5X5 SET SCREW M5X5 6
5 5290 52 253 AR BUSHING 2
6 9642041014 FANIRIN M4AXT0 SCREW M4X10 2
7 9710040008 N REVNANR M4 SPRING WASHER M4 2
8 5290 52 250 FPI3NYhtL (OPS) ASSY CAM (OPS) ASSY 1
9 5290 52 256 hi CAM 1
11 9670062508 VEYPRENILE M6X25 SOCKET BOLT Mé6Xx25 1
12 5290 22 411 Yoo LINK 1
13 5290 22 412 AR BUSHING 2
14 9670051608 VEYRKNILE M5X16 SOCKET BOLT M5X16 8
15 9710050008 NHzrYWpvr M5 SPRING WASHER M5 7
16 5290 54 520 2532° CLAMP 1
17 5290 54 522~-1 A3l BUSHING 1
18 5276 54 410 F-WL2532° TAIL CLAMP 1
y3-ct™ 27008 RYOBI 2700B , ITEK 950B
19 5276 54 114 P2 R GUIDE 1
ya-t» 27008 RYOBI 2700B , ITEK 950B
20 9648041014 52329 M4X10 SCREW M4X10 10
21 5290 11 152 bABT = LOCK COLLAR 1
22 9684060608 FARDN M6X6 SET SCREW Mé6Xé6 2
23 5290 52 260 FPo2A Yhet (NOPS) ASSY CAM (NOPS) ASSY 1
24 9642051614 FANgRIY M5X16 SCREW M5X16 2
25 5290 52 255 nL CAM 1
26 9721070008 E-U22% E-7 E-RING E~-7 1
27 5290 54 540 Ln® - LEVER 1
28 5290 23 115 ANPUYDIN AN - COVER 1
29 90210 AWPNLIN 6206LLBC2P6 BEARING 6206LLBC2P6 1
30 5290 54 511 OF2+F SHAFT 1
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oiar

SECTION
X IDHBRBBESTIBELTEICADT, Y P BSTEXLTTF &V,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NobY9
MASTER CYLINDER (B TYPE)

woa S [

SECTION NUMBER 527017 54;1

NO. Sl /BARE O BREH [ COMPONENT PARTS NO. PART NAME g?\l/
31 5290 54 116 n“zxny SPRING STUD 2
32 5290 54 115 o] PIN 2
33 5290 54 117 A2 YoV ARY PN SPRING STUD 2
34 5276 54 111 RAZ=-DoaN = MASTER CYLINDER 1
ya-g» 27008 RYOBI 2700B , ITEK 950B
35 9414161014 oyk°y 1.6X10 SPLIT PIN 1.6X%X10 2
36 5290 54 338 A yyon SPRING 1
37 5290 35 131 AZCygw SPRING 2
38 5290 54 337 W2 KNOB 2
39 90209 AYPYaN 6205L1LBC2P6  BEARING 6205LLBC2P6 1
40 5290 23 112 Fhp - GEAR Y 1
41 5330 23 113 YWhvz WASHER 3
42 5290 24 127 LN BOLT 3
43 5290 23 116-1 ANWPUYIIN AN - COVER 1
44 5290 54 531-1 A3 BUSHING 1
45 5290 54 325 A2 Uugn SPRING 2
46 5290 54 310-2 9507° CLAMP i
, ya-g» 27008 RYOBI 2700B , ITEK 950B
47 5290 54 336-1 WIZ KNOB 1
48 5290 54 210 72 A LEVER 1
49 9721120008 E-Yoo™ E-12 E-RING E-12 1
50 5290 54 213-1 oP7b SHAFT 1
51 5276 54 330 Ceonv- PIN BAR PLATE 1
ya-g» 2700B RYOBI 2700B , ITEK 950B
52 9716060014 39 hvz M6 PLAIN WASHER M6 1
53 5290 54 113~1 2507°83%1 CLAMP_ BASE 1
y3-tv 27008 RYOBI 2700B ., ITEK 9508B
54 5270 54 112 APYNC - STOPPER 1
y3-t» 27008 RYOBI 2700B , ITEK 9250B
55 9642051014 FANaIzINY M5X10 SCREW M5X10 5
56 9716050014 ES9vhv 2 M5 PLAIN WASHER M5 1
57 9721040008 E=YJ2% E=-4 E-RING E-4 1
58 9721050008 E-Yyo“ E=-5 E-RING E-5 1
59 5290 54 339 Yz KNOB 1
60 5290 54 413 AR FIA SPRING 2
61 5290 52 422 ADCUDONARYPN SPRING STUD 1
62 5290 54 341 L YAR YA SPRING 1
64 5300 29 317 YW pez WASHER 1
65 9670051001 ViybENibk M5X10 SOCKET BOLT M5X10 6
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P o a B L 1
AW A hEdtld SECTION NUMBER 52707 541
SECTION
MASTER CYLINDER (B TYPE) A ZDEBRHEHATEBELTESITANT, Ev FESTEXLTTF& L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

= = z . AR
No.  ErtES [HAES o mank /BN Nt PARTS NO. PART NAME Q'ty
66 5290 22 413 oo LINK 1
67 90652 GS=-Yuo% GS§-5 GS—-RING GS-5 1
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NIRYY

MASTER CYLINDER (G TYPE)
(Ryobi 2700/CD, ltek Graphix 850/CPD)

wIar
SECTION

o a S
SECTION NUMBER

|

527012

542
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NoFYS

MASTER CYLINDER (G TYPE)

a7 g
SECTION

o a &S
SECTION NUMBER

5270z 542

A IDRBIBRTEHELTEEVYADT, o FBBSTEXLTTFE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyTbl\:iO? gﬁﬁ%\lo &Bﬂ&*"/gcﬁ/ﬁn%nsNT PARTS NO. PART NAME gg
5290 22 4112 Yo7 LINK 1
12,13
5290 22 4132 yu7 LINK 1
13,66
5290 52 250z  hé CAM 1
5,8
5290 52 260z  ht CAM 1
5,23
1 5290 54 542 A7OUDoN SPRING 1
2 5290 54 541 AR RPIAY.Y DI SPRING STUD 1
3 5290 52 112 PANS- LOCK COLLAR 2
4 9684050508 FARIS M5X5 SET _SCREW M5X5 6
5 5290 52 253 AZ BUSHING 2
6 9642041014 FANIRIN M4X10 SCREW M4X10 2
7 9710040008 NN RYNANR M4 SPRING WASHER M4 2
8 5290 52 250 FP2A“YNL (OPS) ASSY CAM (OPS) ASSY 1
9 5290 52 256 ne CAM 1
11 9670062508 YSYEEN L MEX25 SOCKET BOLT M6X25 1
12 5290 22 411 P LINK 1
13 5290 22 412 AZ BUSHING 2
14 9670051608 YEYRBENILE M5X16 SOCKET BOLT M5X16 8
15 9710050008 NNRYNANZR M5 SPRING WASHER M5 7
16 5290 54 520 95370 CLAMP 1
17 5290 54 522-1_ ARl BUSHING 1
18 5275 54 410 F-12537° TAIL CLAMP 1
ya-g» 27006 RYOBI 2700G , ITEK 9506
19 5275 54 114 AN AR GUIDE 1
y3-g» 27006 RYOB1 2700G , ITEK 9506
20 9648041014 45325 M4X10 SCREW M4X10 10
21 5290 11 152 FANS- LOCK COLLAR 1
22 9684060608 PARDS MEX6 SET SCREW M6X6 2
23 5290 52 260 FPoRNYNL (NOPS) ASSY CAM (NOPS) ASSY 1
24 9642051614 FANI2IY M5X16 SCREW M5X16 2
25 5290 52 255 he CAM 1
26 9721070008 E-yuo% E-7 E-RING E-7 1
27 5290 54 540 LN - LEVER 1
28 5290 23 115 ANPYIINYANN - COVER 1
29 90210 ANPYDIY 6206LLBC2P6 BEARING 6206LLBC2P6 1
30 5290 54 511 5P SHAFT 1
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SECTION
HIDWRHEMBTEBEL TEEILANDT, £y PESTERXLTT AL,

NIEND
MASTER CYLINDER

o3 EFS L

SECTION NUMBER 52707 542

(G TYPED

Note: When ordering items marked # ,indicate the set number because they are available only as a set.

No. S e /R R o, gBﬁ%m/??Mﬁ’%NENT PARTS NO. PART NAME glt%
31 5290 54 116 NS 2hY SPRING STUD 2
32 5290 54 115 [ PIN 2
33 5290 54 117 AZOUDINRBY LS SPRING STUD 2
34 5275 54 111 TAR=-Yo3N = MASTER CYLINDER 1
ya-t> 27006 RYOBI 27006 , ITEK 9506
35 9414161014 IJE°y 1.6X10 SPLIT PIN 1.6X10 2
36 5290 54 338 A2° D2 SPRING 1
37 5290 35 131 T APTA SPRING 2
38 5290 54 337 YII KNOB 2
39 90209 AVPIULIY 6205LLBC2PG BEARING 6205LLBC2P6 1
40 5290 23 112 NP GEAR 1
41 5330 23 113 AT WASHER 3
42 5290 24 127 BN b BOLT 3
43 5290 23 116-1_ A\“PUIINANS - COVER 1
44 5290 54 531=1_ A3 BUSHING 1
45 5290 54 325 A2 YgN SPRING 2
46 5275 54 310 9253790 HEAD CLAMP 1
y3-t> 27006 RYOBI 27006 , ITEK 9506
47 5290 54 336-1  YRI= KNOB 1
48 5290 54 210 LN - LEVER 1
49 9721120008 E-U22% E-12 E-RING E-12 1
50 5290 54 213-1_ 9vJb SHAFT 1
51 5275 54 330 Eo NS - PIN BAR PLATE 1
ya-g» 27006 RYOB1 27006 » I1TEK 950G
52 9716060014 ES54%h%% M6 PLAIN WASHER Mé 1
53 5275 54 113 7537° 8% ¢ CLAMP BASE 1
y3-t™ 27006 RYOBI 27006 , ITEK 9506
54 5275 54 112 AFYNO - STOPPER 1
y3-tY 27006 RYOBI 27006 , ITEK 9506
55 9642051014 FAN 32N M5X10 SCREW M5X10 5
56 9716050014 ES4%HNR M5 PLAIN WASHER M5 1
57 9721040008 E-U32% E=4 E-RING E-4 1
58 9721050008 E-U9Y E=5 E-RING E-5 1
590 5290 54 339 Y3z KNOB 1
60 5290 54 413 AZO N SPRING 2
61 5290 52 422 AT HYDINARY PN SPRING STUD 1
62 5290 54 341 A7O Yo SPRING 1
64 5300 29 317 AYAF WASHER 1
65 9670051001 YEUPEN P M5X10 SOCKET BOLT M5X10 6
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o s HE

NIRYs woZax SECTION NUMBER 52707 542
SECTION
MASTER CYLINDER (G TYPE) A IDOPBREHETEHESHEL TEELANDT, Y FHE S TEXLTTFEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. géyrbrv#o% égfgr%wo, ”E’%W/?gaﬁ%msmr PARTS NO. PART NAME v ?fi
66 5290 22 413 Py LINK ' 1
67 90652 GS=-Youo% GS~5 GS~-RING GS~-5 1
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NIbYS Rt el SECTION NUMBER 52901

540

MASTER CYLINDER SECTION
(Ryobi 2800/CD, ttek Graphix 960/CPD)
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w7 a EB L

NIbYo trvar SECTION NUMBER 5290z 540]
SECTION
AZDBRZEBHETEBELTEEIHADT, €y FEHESTIELLTTF &V,

MASTER CYLINDER

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

W
Qo

9670051001

YHYYERENILEF M5X10

SOCKET BOLT M5X10

—

(SN}
N

5290 23 115

ASPUZIN AN -

COVER

NO. géyrrhi*o? ﬁBA&R*r%No. BREH ggﬁ’%NENT PARTS NO. PART NAME gﬁ'
5290 22 4112 IRV LINK 1
13,14
5290 22 4132 PV LINK 1
14,22
5290 52 250z i CAM 1
5,9
5290 52 2607  hs CAM 1
5,25
1 5290 54 542 VAL PYA SPRING 1
2 5290 54 541 T PADPYAY VI SPRING STUD 1
3 5290 52 112 FANS - LOCK COLLAR 2
4 9684050508 PARDS M5X5 SET SCREW M5X5 8
5 5290 52 253 AR BUSHING 2
6 9642041014 FANIRIY M4AX10 SCREW M4X10 2
7 9710040008 NSRYNANR M4 SPRING WASHER M4 2
8 5290 52 422 ATC YD INRAY N SPRING STUD 1
9 5290 52 250 FPO2ASYAL (OPS) ASSY CAM (OPS) ASSY 1
10 5290 52 256 T CAM 1
12 9670062508 YEYRHN b E M6X25 SOCKET BOLT M6X25 1
13 5290 22 411 PV LINK 1
14 5290 22 412 AR BUSHING 2
15 9670051608 YEYRENILE M5X16 SOCKET BOLT M5X16 14
16 9710050008 NYRYNANR M5 SPRING WASHER M5 2
17 5290 54 520 9537° CLAMP 1
18 5290 54 522-1_ A3 BUSHING 1
19 5290 54 410 F-17532° TAIL CLAMP 1
20 5290 54 114=1_ E°on™-2avq PIN BAR BASE 1
21 9648041014 $5325% M4X10 SCREW M4X10 3
22 5290 22 413 Y2 LINK 1
23 5290 11 152 FANS=- LOCK COLLAR 1
24 9684060608 FARDS M6X6 SET_SCREW M6X6 4
25 5290 52 260 FPIRYYNL (NOPS) ASSY CAM (NOPS) ASSY 1
26 9642051614 FANI2IY M5X16 SCREW M5X16 2
27 5290 52 255 Nt CAM 1
28 9721070008 E-Yu2N E-7 E-RING E~-7 5
29 5290 54 540 Un® - LEVER 1
5
1
1

W
n

90210

NYPYIIN 6206LLBC2P6

BEARING 6206LLBC2P6
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not™o
MASTER CYLINDER

oz
SECTION

oa B

SECTION NUMBER

L

5290z 540

AZDMGEBHBTUESBELTEICANDT, €y PHBBSTEXLTTE W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

57 9670052008

VEYPREMILE M5X20

SOCKET BOLT M5X20

58 5290 54 666

P-4

ARM

59 5290 54 682-1

29>

SCREW

60 9717100008

FTZ49%hHvzx M10

WAVE WASHER M10

61 5290 54 681-1

Y=

KNOB

62 9716080014

ES9 nvzr M8

PLAIN WASHER M8

63 5290 54 657-1_ F3a9n“u HINGE

64 5290 54 659-1  7°L-b PLATE

65 5290 54 653=1 AN=2 BASE

66 5290 54 655=1  72°UL=h PLATE

67 5290 54 656 RAR=-JauhhANTRY FRONT GUIDE
68 5290 54 667 ARY PN STUD

69 5290 54 665 PAFEPIY BRACKET

70 9670062008

VEYbE“ibE M6X20

SOCKET BOLT M6X20

NO. S b/ PA WO, Baaw /BOUEONENT PARTS NO. PART NAME gﬁﬁ
33 5290 54 669-1 ADOYYgWRARY W SPRING STUD 2
34 5290 54 115 teo PIN 2
35 5290 54 511 A SHAFT 1
36 5290 54 117 A2 NygNRAYEN SPRING STUD 2
37 5290 54 611-2 FARAR~ Yy AN ~ MASTER CYLINDER 1
38 9414161014 JyE°y 1.6X10 SPLIT PIN 1.6X10 2
39 5290 54 413 AR NVA SPRING 2
40 5290 35 131 AN NI SPRING 2
41 5290 54 337 YIZ KNOB 2
42 90209 A“PUDIN 6205LLBC2P6  BEARING 6205LLBC2P6 1
43 5290 23 112 FhP- GEAR 1
44 5330 23 113 Ywhanz WASHER 2
45 5290 24 127 N b b BOLT 3
46 5290 23 116-1 ANPULINHINN = COVER 1
47 5290 54 531-1 A2 BUSHING 1
48 5290 54 658-1 ARPYNG - STOPPER 1
49 5290 54 620-1 75u7° CLAMP 1
50 5290 54 684 A2 Uuon SPRING 2
51 5290 54 663 v HOOK 1
52 5290 54 661-1 AT Tl GUIDE PLATE 2
53 5290 54 630-1 L™ - LEVER 1
54 5290 54 643 ANC =4 - SPACER 1
55 5290 54 664 297 HOOK 1
56 5290 54 670 V359 BRACKET 1
2
1
2
2
2
4
1
2
1
1
1
1
1
1
1

71 5290 54 654

PACEFLA

BUSHING
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NobY9
MASTER CYLINDER

2o a
SECTION

€rvarBE
SECTION NUMBER

L

52907 540

KR IDOWBBEBHATREBELTEICADT, v FHEBETHEXLTTFTa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

vo. SIS /R E R . gﬁ'%%yﬁ/ggﬁwﬁ%NENT PARTS NO. PART NAME {gﬁ
72 9648030614 452325 M3X6 SCREW M3X6 6
73 5290 54 710-1 P-4 ARM 1
74 5290 29 315 PANS- LOCK COLLAR 1
75 5290 54 645 P LINK 1
76 5290 54 690-1 P-4 ARM 1
77 5290 54 683-1  3I¥7t SHAFT 1
78 5320 52 420 INSHYp BRACKET 1
79 5290 33 534 270y SPRING 1
80 9670061208 YEYRHEN I M6X12 SOCKET BOLT M6X12 2
81 5290 29 312 7Y~ WASHER 1
82 5320 52 410-1_ LNS= LEVER 1
83 5296 33 564-1  #%=1b7%YYI° (J%5%3)  BALL GRIP (BROWN) 1
83 90752 S =b7%YwI° 25 (s0)  BALL GRIP 25 (BLACK) 1
84 5320 52 414 0-5- ROLLER ' 1
85 9716060014 ES¥%h%2 M6 PLAIN WASHER Mé 1
86 9721040014 E-YooN E=4 E-RING E-4 1
87 9670061608 YEYREN IR M6X16 SOCKET BOLT M6X16 1
88 9660060014 $YE M6 NUT M6 1
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52902 550 |

|

o arBS
SECTION NUMBER

oar

SECTION

IvEAVEYA

INK FRAME
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AIVEIVEFA
INK FRAME

R & P

SECTION
A IDWHBZERTESELTEIVADT, By PHESTEILTFE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o3 HS
SECTION NUMBER

L

5290z 550

NO 2y FES /RBAES
: SET NO. / PART NO.

B
BREH/BOMEONENT PARTS NO.

PART NAME

W
Q'ty

W
[ow]

92710030008

)‘\\*ﬂ\\b\\* M3

SPRING WASHER M3

1 9670082508 YrYPENLF M8X25 SOCKET BOLT M8X25 4
2 5290 55 314 £o PIN 2
3 5290 55 111-5  JU=-4 FRAME 1
4 5290 55 315 AT~ STAY 1
5 5290 55 311 2u-4 FRAME 1
6 5290 55 211-5 2JU-4 FRAME 1
7 5290 55 312 Eey PIN 1
8 91250 A1LhY2° 1/4" OIL CUP 1/4" 2
9 9710120008 NSRYS AN R M12 SPRING WASHER M12 2
10 9660120014 FYb M12 NUT M12 2
11 5290 55 313-1 Et°2 PIN 1
12 9642042514 FANIRIN M4X25 SCREW M4X25 2
13 9716040014 ES4%hv R M4 PLAIN WASHER M4 3
14 95110 ATYF A-20 GV22B SWITCH A-20 GV22B 1
15 9642051014 FAN2RIY M5X10 SCREW M5X10 2
16 9710050008 NS RYSANR M5 SPRING WASHER M5 2
17 5290 52 257 78559 BRACKET ’ 1
18 95115 ATYFANS - SWITCH COVER 1
19 5290 44 424 E°o PIN 1
20 5290 44 411-1  45-%- RETAINER 1
21 5290 44 420 INSHY b BRACKET 1
22 9721030008 E-Y2% E-3 E-RING E-3 1
23 9642041014 FANIRIY M4X10 SCREW M4X10 2
24 9710040008 NSRYNANR M4 SPRING WASHER M4 2
25 9670081608 VEYbENLE M8X16 SOCKET BOLT M8X16 4
26 5290 55 317 AT - STAY 1
27 5290 61 412 TINS5y BRACKET 1
28 97825 oY - SENSOR 1
29 9642031414 FANIRIY M3X14 SCREW M3X14 2
2




52902 617 |

oL a &S
SECTION NUMBER

Z
N o
N5
S oW
P on
-
<
(&)
i
(3
o -
DN
0w
z -
i ow

e

AN
2
(

a3y N
w3/ A

\M i
\\,,/\ . / \ .

148



FhoY0

ELECTRICAL

R 7P

SECTION

o aBE
SECTION NUMBER

52907 617

AIOWBRBEKRTEHEBELTEZILADT, Yy PEBEBETELLTFE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. St gﬁaﬁ%\'o, W /T ENT PARTS NO. PART NAME gg
1 95172 QYhZIYE M12X1 NUT M12X1 2
2 95173 PUWEYDIY 12 RING 12 2
3 5295 61 124 AN =P (Z@) GUARD (BLACK) 1
4 5290 83 311 SAN LABEL 1
5 9642051014 A% %3N M5X10 SCREW M5X10 34
6 9710050008 NN RYNHNR M5 SPRING WASHER M5 35
7 5295 61 121-1  #“W7R BOX 1
8 95171 ATYF WDp1122 (9) SWITCH WD1122 (9) 1
9 97400 ATYWF WD1121 (9) SWITCH WD1121 (9) 1
10 5290 61 123-1_ hn®- COVER 1
11 98517 PYFPIEIY 1.25-M5 TERMINAL 1.25-M5 5
12 90643 NYEYS AN R BS TOOTHED LOCK WASHER B5 2
13 9660050014 FYb M5 NUT M5 4
14 95143 PALENA BUSHING 3
15 95241 PYFLIRIY 1.25-M4 TERMINAL 1.25-M4 (UL) 9
16 95250 F1-7% V3/16 TUBE V3/16 6
17 95140 IVNYHLIN SR-5N-~4 BUSHING SR-5N-4 4
18 95223 3-FY SVT AWGH18 297  CORD SVT AWG#18 2-WIRES 11
19 98378 3-p™ CORD ' 1
21 5290 61 111-7  #“972a BOX 1
22 97160 Y- G4B 112T RELAY G4B 112T 2
23 9716040014 ESY“ %2 M4 PLAIN WASHER M4 10
24 979472 F52R TRANSFORMER 1
25 5290 61 611 ETENIENNY CONTROL CIRCUIT BOARD 1
26 5290 61 112-2  HAN“- COVER 1
27 97190 L= DSP1-DC24V RELAY DSP1-DC24V 3
28 9642041014 FANIRIY M4XT10 SCREW M4X10 8
29 9710040008 NSRYNANR M4 SPRING WASHER M4 14
30 9642041614 FANIRIY M4X16 SCREW M4X16 6
31 97403 INLFEPYIC AT-402 CAP AT-402 2
230V FOR 230V
32 98304 J-F% SVT AWG#18 397 CORD SVT AWG#18 3-WIRES 1
100V FOR 100V
33 95242 PYFPI8UY 1.25-YS3A  TERMINAL 1.25-YS3A 23
34 98872 PYFPIRDD TERMINAL 26
36 99766 IyF%o4- 2200 50V CAPACITOR 2200 50V 1
37 99774 BN 5= SURGE KILLER 1
23153339 FOR DOUBLE SHEET DETECTOR
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FNUYY

ELECTRICAL

o ar
SECTION

2o arBE
SECTION NUMBER

L

5290z 617]

X IDHREERTEEELTEIVADT, o PESTHEIXLTTF2u,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. SRS /ERES G wasn/BNET enr PARTS NO. PART NAME gg

38 98303 2-bY GTCE3-0.75 CORD GTCE3-0.75 1
230V FOR 230V

39 95141 PACERYA BUSHING 1
115V FOR 115V

40 98302 2-F% TU0O017 CORD TUQO17 1
115V FOR 115V

41 97685 243~ TIMER 1
FNA25YFIINNI ST~ DECLUTCHING HANDWHEEL

42 5290 61 135-1 37N LABEL 1
230V FOR 230V

43 95151 h=IM2527° 3334 CLAMP 3334 2

44 95152 H=IN7537° 3307 CLAMP 3337 11

45 98806 H-INML23527° 3306 CLAMP 3306 1

46 95150 H=I%W7322° 3304 CLAMP 3304 10

47 98516 PYFPIRIT 2-YS3A TERMINAL 2-YS3A 2

48 5290 61 140 INShYp BRACKET 1
230V FOR 230V

49 5290 61 143 AN - COVER 1
230V FOR 230V

50 97729-1 A1Y¥ PI1-25/E/SVB SWITCH P1-25/E/SVB 1
230V FOR 230V

51 9642030614 FANIZHY M3X6 SCREW M3X6 2
230v FOR 230V

52 9710030008 NYRYNANR M3 SPRING WASHER M3 2
230V FOR 230V

53 5295 61 131 IN559p BRACKET 1

' 20310y FOR JAPAN

54 97717 A1YF BS902 6.7A SWITCH BS902 6.7A 1
3971L5 FOR JAPAN

55 5290 21 851 PAL AN BRACKET 1

56 5290 61 810 BN AFNYIR CONTROL BOX 1

57 9648031014 $5325% M3X10 SCREW M3X10 2

58 9642051514 FANIRDY M5X15 SCREW M5X15 1

150



151



FW Wu Vs o a3 EE
TROYD (PRILTD -2 SECTION NUMBER {

ELECTRICAL (FOR GERMANY) SECTION

52007 618 |

e e o e
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TRV (PN TYPIEN I3
ELECTRICAL(GERMAN FEATURES)

oar
SECTION

KA EDWRBREHK/TEBELTEIHADT, €y
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o7 a8 L
SECTION NUMBER

52907 618 |

FESTEXLTTF&L,

no. St ie /ERER .. st/ BROE S NENT PARTS NO. PART NAME gﬁ
1 95172 oYhoTYE M12X1 NUT M12X1 2
2 95173 PyYsyzos 12 RING 12 2
3 5295 61 124 AN =FY (20) GUARD (BLACK) 1
4 5290 83 311 SAN LABEL 1
5 9642051014 FANIZIY M5X10 SCREW M5X10 35
6 9710050008 NSRS M5 SPRING WASHER M5 34
7 5295 61 121-1 #“9oR BOX 1
8 95171 ATYF WD1122 (9) SWITCH WD1122 (9) 1
9 97400 ATYF WD1121 (9) SWITCH WD1121 (9) 1
10 5290 61 123-1 AhAn“- COVER ‘ 1
11 98517 PYFLIRIY 1.25-M5 TERMINAL 1.25-M5 3
12 90643 NYEYSANR BS - TOOTHED LOCK WASHER B5 9
14 95143 PALEPYA BUSHING 2
15 95241 PYFPIRTT 1.25-M4 TERMINAL 1.25-M4 (UL) 9
16 95250 F1-7% V3/16 TUBE V3/16 6
17 95140 IYY552% SR-5N-4 BUSHING SR-5N-4 15
18 95223 J-PY SVT AWGH18 2I2 CORD SVT AWGH#18 2-WIRES 9
19 98378 2 CORD 1
21 5290 61 136-1 #“Y2A BOX 1
22 97206 b= AR66222 RELAY AR66222 2
23 9716040014 ESHNAN R M4 PLAIN WASHER M4 10
24 97942 F32A TRANSFORMER 1
25 5290 61 611 PIENIENSD CONTROL CIRCUIT BOARD 1
26 5290 61 137 AN - COVER 1
27 97190 Y- DSP1-DC24V RELAY DSP1-DC24V 3
28 9642041014 FANIRIY M4X10 SCREW M4X10 13
29 9710040008 NSRYNANR M4 SPRING WASHER M4 14
30 9642041614 FANIRIY MLX16 SCREW M4X16 6
31 97403 INLEPYTC AT-402 CAP AT-402 2
33 95242 PYFPIAI 1.25-YS3A  TERMINAL 1.25-YS3A 21
34 98872 PYFPIRTY TERMINAL 24
36 99766 IoFYo4- 2200 50V CAPACITOR 2200 50v 1
37 99774 HeyN 5 SURGE KILLER 1
ZI1r0F3% FOR DOUBLE SHEET DETECTOR
38 98303 2-bY GTCE3-0.75 CORD GTCE3-0.75 1
41 97685 213~ TIMER 1
42 5290 61 135-1 35A%| LABEL 1
43 95151 H=INLI57° 3334 CLAMP 3334 2
44 95152 H=JNp2557° 3307 CLAMP 3337 11
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eosas twoaEHE
“as SECTION NUMBER

SECTION
A ZDBBZBHELHTEEELTEEIHADT, €y PBETERXLTTFALL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

FROVS (PN (YPOEN D)
ELECTRICAL(GERMAN FEATURES)

52907 618

NO. gg;l?o% gfnﬁ%\xo. gﬁﬁgm/ggﬁr«ﬁvﬁnzw'r PARTS NO. PART NAME Tg%’
45 98806 5=INWD537° 3306 CLAMP 3306 1
46 95150 H=2\Lo537° 3304 CLAMP 3304 10
48 5290 61 140 INSHyp BRACKET 1
49 5290 61 143 AN - COVER 1
50 97729-1 ATYF PI-25/E/SVB SWITCH PI-25/E/SVB 1
51 9642030614 FANIZINY M3X6 SCREW M3X6 2
52 9710030008 NERESHANR M3 SPRING WASHER M3 2
54 97713 7°0578- 374-202-101 CIRCUIT PROTECTOR 374-202-101 1
55 5290 61 634 AHAN A TERMINAL BASE 1
56 96519 ATYF AVW401-R SWITCH AVW401-R 1
57 5320 61 411 PAVERTL BRACKET. 1
57 5340 61 411 INSHY b BRACKET 1
cD3v FOR CD
58 98895 INYYLIY SR=-5N-5 BUSHING SR~5N-5 1
59 5290 11 114-1  7%3459t BRACKET ' 1
60 98804 I PA VA HOLE PLUG 1
61 95145 t-7°59% Dp-500 PLUG DP-500 6
62 95361 1-PYINYST BUGBTS BUSHING BU687S 2
64 5290 61 633 P-Aty 300MM EARTH WIRE 300MM 5
65 9642061214 FANIRIN MEX12 SCREW M6X12 2
66 9710060008 NS RYNNY R M6 SPRING WASHER M6 2
67 9660060014 FUF M6 NUT M6 2
68 5290 61 810 PLENIHNY2R CONTROL BOX 1
69 5290 21 851 INS5Y BRACKET 1
70 9648031014 #5223% M3X10 SCREW M3X10 2
71 9642051514 FANIRIY M5X15 SCREW M5X15 1
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SECTION NUMBER 52906 630

LAEREEAEAE wosay

STATIC ELIMINATOR SECTION
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T : s YOS F J
trFNoIN3ET za~ SECTION NUMBER 52906 630
SECTION
STATIC ELIMINATOR A IDBREHEBTEHELTEZHLANDT, vy PESTEZLTTFE L,
Note: When ordering items marked & ,indicate the set number because they are available only as a set.

No. St JERER . a‘ﬁ’%ﬁ(/ggzlvﬁ:%NENT PARTS NO. PART NAME gﬁ
5290 61 901-1  £13“9%3%3100V CHUTE STATIC ELIMINATOR 100V CHUTE 1
1-8,11-13
5290 61 902-1  £75%uy%3%3 100V _CD  STATIC ELIMINATOR 100V CD 1
1-10,13
5290 61 903-1 15 oo"3¥3115V _CHUTE STATIC ELIMINATOR 115V CHUTE 1
1-8,11-13
5290 61 904-1 +£13“u5%3%3 115V _CD _ STATIC ELIMINATOR 115V CbD 1
1-10,13
5290 61 905-1  t{F“u5“3%3200V CHUTE STATIC ELIMINATOR 200V CHUTE 1
1-8,11-13
5290 61 906-1 t{F“uI%3%3 200V CD_ STATIC ELIMINATOR 200V _CD 1
1-10,13
5290 61 907-1 &7y 3%3230V CHUTE STATIC ELIMINATOR 230V CHUTE 1
1-8,11-13
5290 61 908-1 t17“u9“3%3 230V CD  STATIC ELIMINATOR 230V CD 1
‘ 1-10,13 '
1 9642051014 FAM32IY M5X10 SCREW M5X10 4
2 9710050008 NSRYNANR M5 SPRING WASHER M5 9
3 98189 L7V YN I$3K2C1 100V STATIC ELIMINATOR 100V 1
3 98190 PAFNOONIFIRIRT 115V STATIC ELIMINATOR 115V 1
3 98191 1T YN I$3I4681 200V STATIC ELIMINATOR 200V 1
3 98192 t1F 5V 3+346227 230V STATIC ELIMINATOR 230V 1
4 9660050014 FYF M5 NUT M5 9
5 9642053014 FANIRIN M5X30 SCREW M5X30 2
6 5290 61 916-2 7559t BRACKET 1
7 5290 61 911-3  #29In%- BAR 1
8 5290 61 912-3  NTIN“- BAR 1
9 5290 61 917-1_ 7559t BRACKET 1
10 9670051508 YIYRESILF M5X15 SOCKET BOLT M5X15 2
11 5290 61 919-1  7%5459¢ BRACKET 1
12 5290 61 918-1  7“559t BRACKET 1
13 99957 AR, BRUSH 1
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any -
COVER

toar
SECTION

oz HE L
SECTION NUMBER

52906 700

KA DMREEHATEESELTEIVANDT, € FEHESTEXLTTE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no.  SNe /B o o /CoE L NENT PARTS NO. PART NAME gﬁ
1 5290 74 030-1 A2Fhn%= (Hoo2-YF) INK COVER (WITH COUNTER) 1
U.S.A LY FOR U.S.A
1 5296 74 010 12FANN - (PARNY=) INK COVER (IVORY) 1
2 9710050008 AN rYSHNR M5 SPRING WASHER M5 32
3 9642053014 FAvIzIN M5X30 - SCREW M5X30 23
4 5290 72 012 AT=bnty SCALE 1
5 90811 NN ME6X16 SCREW M6X16 2
6 5290 72 071 hAns - COVER 1
7 5296 72 020 ROFIYI PN AN - (1T0-) MAIN INSIDE COVER (YELLOW) 1
7 5296 72 028-1 FOFEIOYIPYANY - (fTx0-) MAIN INSIDE COVER (YELLOW) 1
230v __FOR 230V
7 5320 72 020 DIWE v B G i AR MAIN INSIDE COVER 1
U.S.A LY FOR U.S.A
5320 72 020-1 #HoF oY1 bNHn"-~ MAIN INSIDE COVER 1
5320 72 023-1 &oF1o¥1bNhns- MAIN INSIDE COVER 1
393 1LY FOR JAPAN
7 5320 72 028-2 KoFAOHAPYHANN~ MAIN INSIDE COVER 1
230v FOR 230V
5296 72 010 ROFPOPYIPYANY - 1T0- MAIN OUTSIDE COVER (YELLOW) 1
8 5320 72 010 ROFPORSSENANS - MAIN OUTSIDE COVER 1
U.S.A. 4Y FOR U.S.A.
9 9642051014 FANI2IN M5X10 SCREW M5X10 13
10 5290 71 040-1 NTDANS - DELIVERY COVER
U.S.A LY. FOR U.S.A
10 5290 71 040-2 NT1IHAAN- DELIVERY COVER 1
10 5290 71 041-1 NTIANN - DELIVERY COVER 1
B 870 av) cAWE - L) WITH GERMAN SAFETY FEATURES
10 5296 71 040 NTIBNN = (PAHENY =) DELIVERY COVER (IVORY) 1
11 5296 72 050-1 F21OUNNN~- (T1x0~-) FEEDER COVER (YELLOW) 1
11 5320 72 050-1 F299An%- FEEDER COVER 1
U.S.A LY FOR U.S.A
12 90760 2YyLe Ly 3X6 TAPPING SCREW 3X6 2
14 5310 73 050 NTOFENP=-ANN - COVER 1
15 5290 73 020-2 F%P-hnv- GEAR COVER 1
16 90651 GS-YoI% GS-6 GS-RING GS-6 4
17 5270 74 031-1 AINND NAME PLATE (RYOBI 270 1
17 5270 89 621-1 ATNND NAME PLATE (RYOBI 2700c¢D)> 1
17 5276 74 033-2 A1n“o NAME PLATE (ITEK 950) 1
17 5276 74 036 ATNND NAME PLATE (ITEK 950CPD) 1
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.. o arBS
AN - il ld SECTION NUMBER 52906 700

COVER . SECTION
K IDOPBREIBUBATEBELTEICADNDT, o FBSTEXLTTFa L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set,

no. . St e /ERER . WREH /O ABONENT PARTS NO. PART NAME gﬁ'
17 5290 74 031-1 AN NAME PLATE (RYOBI 2800) 1
17 5290 89 621-1 A1N D NAME PLATE (RYOBI 2800cCD) 1
17 5296 74 033-2  A1NND NAME PLATE (ITEK 960) 1
17 5296 74 036 ATNND NAME PLATE (ITEK 960CPD) 1
18 5296 71 010 AN=ZANS = (PR Y =) BASE COVER (IVORY) 1
18 5320 71 010 AN —RANS - BASE COVER 1
U.S.A Lb FOR U.S.A
18 5320 71 010-1 AN=2ANY- F BASE COVER F 1
19 9642051614 FANIRIY M5X16 SCREW M5X16 1
20 5290 73 010-1 PRHIVEC R Sl B PR CYLINDER GEAR COVER 1
y3-tY 2700 RYOBI 2700 , ITEK 950
20 5320 73 060 YDA =FN PRS- CYLINDER GEAR COVER 1
y3-t 2800 RYOBI 2800 , ITEK 960
21 5296 74 020-1 AYFANS=- (PAHNY=) INK COVER (IVORY) 1
21 5320 74 020 TIFEANS = INK COVER 1
U.S.A LY FOR U.S.A ‘
22 5296 72 030 KUFPOPYIPYANY~ fT0- MAIN OUTSIDE COVER (YELLOW) 1
22 5320 72 031 KOEPORY PN AN - MAIN OUTSIDE COVER 1
U.S.A LY FOR U.S.A
23 5290 72 045 KOFTIOH LN AN - MAIN INSIDE COVER 1
PYrYPLENDD3D WITH GERMAN SAFETY FEATURES
23 5296 72 040-1 #2%¥10¥1P“ANY- (f1I0-) MAIN INSIDE COVER (YELLOW) 1
23 5320 72 040-1 #oFIo¥1bNANS- MAIN INSIDE COVER 1
U.S.A LY FOR U.S.A
23 5320 72 D40-2 HoF1IY1bNANS- MAIN INSIDE COVER 1
24 5290 73 030-1 PR IVE AR Sk b P A CYLINDER GEAR COVER 1
26 5296 71 020-2 AN=AANS= (PIHNY=) BASE COVER (IVORY) 1
26 5320 71 020-1 AN-AANS- BASE COVER 1
U.S.A LY FOR U.S.A
26 5320 71 020-2 A“=-AAN“- F BASE COVER F 1
28 5296 72 060-1 #193hN“- (f1xo-) FEEDER COVER (YELLOW) 1
28 5320 72 060 F19DANS - FEEDER COVER 1
U.S.A LY FOR U.S.A
30 9642041014 FALI2IY M4X10 SCREW M&4X10 3
31 9710040008 NSRYSANR M4 SPRING WASHER M4 3
32 9660040014 TYb M4 NUT M4 3
33 5296 72 022 NOPFYET=bANS= (fI0-) COVER (YELLOW) 1
33 5320 72 022 TARES COVER 1
34 5295 73 071 JL-bNQ-5-F PHNS - FEED ROLLER GEAR COVER 1
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o2l aHE

AN - ez SECTION NUMBER 2906 700

COVER SECTION
KA IDMRBHESETRIBEL TEIEADT, vy FEHESTEXLTFS L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. St ES JERES .. waam/BET Nt PARTS NO. PART NAME {g%
35 90810 NS LT PNIRDY M6XS SCREW M6X8 2
36 5290 74 051 SN LABEL 1
37 5290 74 052 SAN I LABEL 1
38 5290 74 053 SAN b LABEL 1
39 5290 74 054 AN LABEL 1
40 95146 H=17° 50" HOLE PLUG 1
41 5290 74 056 AN LABEL 1
43 5290 74 058 SAN Y LABEL 1
44 5290 74 059 SAN LABEL 1
45 5290 74 061 SN LABEL 1
L6 5290 74 062 SAN LABEL 1
47 5330 74 063  FPA R ' INDICATOR 1
48 5290 74 064 SAN ) LABEL 1
49 5320 74 065 A5 -l SCALE 7
P1TY0 FOR ITEK
50 5290 74 066 SAN LABEL 1
51 5290 74 067 SN LABEL 1
52 5300 74 068 SN LABEL 1
53 5300 74 069 SN LABEL 1
54 5290 73 081 NS - COVER 1
55 5300 74 073 S5AN . LABEL 1
56 5295 75 016 Abyne - STOPPER 2
57 5290 74 068 139N 5-a- INDICATOR 1
7537 ' FOR FRANCE
58 98804 H-17° 50" HOLE PLUG 1
59 99939 H-1b7°59% P1375 ~ HOLE PLUG P1375 1
60 5290 72 025 ALTTIIA PN AN = MAIN INSIDE COVER 1
PY1YPoEYo U39 WITH GERMAN SAFETY FEATURES
60 5320 72 027-2 A1UAIYTRSANS- MAIN INSIDE COVER 1
FNAOSYFIIONNIPNAT-IL  DECLUTCHING HANDWHEEL
60 5326 72 025 AMITIHTFSANS= (1I0-) MAIN INSIDE COVER (YELLOW) 1
FNAI5YFIINNIPNET-I  DECLUTCHING HANDWHEEL
62 5290 74 072 SNy LABEL 1
63 5290 74 073 SAN LABEL 5
64 5290 72 010-3 HoFPOFYIENANS- F MAIN OUTSIDE COVER F 1
noURA-YE WITH COUNTER
64 5290 72 013 ANS= F (h923-9%) COVER F (WITH COUNTER) 1

FYIYPOENDDTO(DL-M) WITH GERMAN FEATURES (CHUTE)
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nne - erZa seorion NUweer | 52908 700
COVER SECTION
ot Whar ordering fems marked  indcats fhe se. rumber because shep re avaiabl anly 25 3 sot.
No. S e / BARTY NO. B2BH /COUBONENT PARTS NO. PART NAME &y
64 5320 72 010-2  #2€P9RITESANS- F MAIN OUTSIDE COVER F 1
houa-13o WITHOUT COUNTER
64 5320 72 011 KOFPORYTI PN AN~ F MAIN OUTSIDE COVER F 1
PY1YPOEY I3 (I WITH GERMAN FEATURES (CHUTE)
65 5290 72 030-3 HFPobYsbNANN- F MAIN OUTSIDE COVER F 1
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SECTION .
A DWREHBTEBELTEICADT, v FRBESTETLTFE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o N woarBE ) L
POENOANY - SECTION NUMBER

SAFETY COVER

5290z 750

no. ST EE /EAER .. waw/BRES eNT PARTS NO. PART NAME gat#;
1 5295 75 D64 INLARYN® = RUBBER STOPPER 2
2 90740 JISHESWE M5X15 KNOB BOLT M5X15 1
3 9716040014 ESHN AN 2 M4 PLAIN WASHER M4 6
4 9642041014 FANI2IY M4X10 SCREW M4X10 14
5 5295 75 061-3  HnS- COVER 1
6 9716050014 ES4NA%R M5 PLAIN WASHER M5 3
7 9660050014 $Yr M5 NUT M5 1
8 5295 76 041-1_ AN“- COVER 1
9 5295 75 070 Eoon HINGE 1
11 5295 76 042 INShy R BRACKET 1
12 9642051014 FANI2YY M5X10 SCREW M5X10 4
13 9710050008 NS RYSANR M5 SPRING WASHER M5 4
15 5295 75 080 Eoon HINGE 1.
16 5295 76 052  RBYES STUD 2
17 5290 76 051 AN = COVER 1
FN1yPotvo39 WITH GERMAN SAFETY FEATURES
17 5296 76 051 ANS = (PATFYT) COVER (ITEK) 1
17 5320 76 051 ANN = (UI-EN) COVER (RYOBI) 1
19 5295 76 043 INSHyp BRACKET 1
22 5290 75 031 nt CAM 3
23 9684050508 FA25% M5X5 SET SCREW M5X5 3
24 5290 75 082 I8 SHYp BRACKET 1
25 9642031414 $ANI2IN M3X14 SCREW M3X14 6
26 5290 76 023 ATYFANS = SWITCH COVER 3
100V,115V3% _FOR _100V,115V
27 97303 ATYE V=1C2 SWITCH V=1C2 3
100V,115v3® FOR_100V,115V
27 98303001 A1YF S845620 SWITCH $845620 3
| 230v3% FOR 230V
28 9648040614 $5325% M4X6 SCREW M4X6 2
29 9642031014 $ANI29Y M3X10 SCREW M3X10 4
30 9716030014 ES4Sh%2 M3 PLAIN WASHER M3 4
31 5295 75 020-1  Eoy® HINGE 1
32 5295 76 012 ANS = puF COVER CATCH 2
33 5295 76 013 #4032~ SUPPORTER 2
34 5295 76 011-2 hn“- COVER 1
35 5295 75 040 toaw HINGE 1
36 5290 52 423-1 E°3 PIN 2
37 9710040008 NS RENAN R M4 SPRING WASHER Mé 8
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PUENIANS - wyar SECTION NUMBER

5290z 750

SECTION
SAFETY COVER KX ZDBRBERSBTISELTEEICADNDT, Yy P HEFSTEXLTFAL,

Note: When ordering items marked & ,indicate the set number because they are available only as a set.

no. S AR /ERER.. WREH / COUEONENT PARTS NO. PART NAME &
38 9660040014 FY M4 NUT M4 8
39 9648041814 5229 M4X18 SCREW M4&X18 4
40 5290 75 022 INSHY B BRACKET 1
41 5290 76 D24 ATYVFI°L-} SWITCH PLATE 1
42 5295 76 020 EoxoM HINGE 1
43 5295 75 013-3  hAnn- COVER 1
44 5295 76 030 toon HINGE 1
45 5295 75 (031-1 A1YFhL SWITCH CAM 3
PYAYPORN DIV (DI~-b) WITH GERMAN FEATURES (CHUTE)
46 95338 ATYF WK244XP-2U SWITCH WKR244XP~-2U 3
PNAYPOENDIFV(DI~) WITH GERMAN FEATURES (CHUTE)
47 9642042014 FANIRIN M4xe0 SCREW M4X20 6
PN1YPLEN T (D1-b) WITH GERMAN FEATURES (CHUTE)>
48 5295 76 D32 24559t BRACKET 1
49 5295 76 022 V359 BRACKET 1
51 5295 75 014 AINYY (Y3-£E™) INDICATING PLATE (RYOBI) 1
51 5295 75 015 ANYY (PATFYT) INDICATING PLATE (ITEK) 1
52 5295 75 017 2°U-F PLATE 2
53 5295 75 066 2°L-F PLATE 2
54 5295 76 014 2°L-b PLATE 2
55 9710040014 NNREVHN R M4 SPRING WASHER M4 8
56 5290 74 071 52N LABEL 3
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5290z 755

2o a ES
SECTION NUMBER

o

SECTION

(A\NYR)

PN IANN -

SAFETY COVER (BED)

1AR



PUBNOANY = (ANYPN)
SAFETY COVER (BED)

<47 D
SECTION

€rsaBE
SECTION NUMBER

I

529012 7557

* DRI HRBETEBSHELTEELADNT, £ FESTEXLTTF& W,
Note: When ordering items marked % ,indicate the sei number because they are available only as a set.

NO. S e /B o BE2# /POMBONENT PARTS NO. PART NAME {gtﬁ;
1 9642051014 FANIxIN M5X10 SCREW M5X10 16
2 9710050008 NYRY¥HNr M5 SPRING WASHER M5 12
3 5300 75 017 INSHYh BRACKET 6
4 5300 75 016 2855yt BRACKET 6
5 5300 75 012-2  An- COVER 1
6 5296 75 011 AN - COVER: 1
7 9642040814 FANIRIN M4LX8 SCREW M4X8 14
8 5300 75 015~-1 AHAnv- COVER 1
9 5310 75 018 hns - COVER 1
10 5310 75 019 hRM - COVER 1
11 5310 75 013 hns - COVER 1
12 5300 75 014 ans - COVER 1
13 90651 GS-Youo2% GS-6 GS-RING GS-6 1
14 5296 75 012-1 hn™ - COVER 1.
15 90810 NN M6X8 SCREW M6X3 1
16 5290 74 073 3AM b LABEL 1
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SECTION
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ACCESSORIES

170



A AR )
ACCESSORIES

o a BE _
SECTION NUMBER

52906 650

K IDWRGHEBETEEELTEEIHLADT, By PHBESTEIXLTTFSL,
Note: When ordering items marked  ,indicate the set number because they are available only as a set.

No. SN /EEER .. BREH /S OAEONENT PARTS NO. PART NAME 3‘3?‘3—
5430 83 100-1 7°5u9%“P-hy PLUNGER CAN 1
30-39
5430 83 210-3 7°59%t-huYuh“2 ASSY PLUNGER CAN SHAFT ASSY 1
30,32-39 '
1 9670051608 VEYRKRSILE M5X16 SOCKET BOLT M5X16 2
2 5290 61 151-2  I7%559p BRACKET 1
8 9710050008 NS RYS AN R M5 SPRING WASHER M5 2
9 95211 5572° VL-18-PH LAMP VL-18-PH 1
10 91400 AN°F 17X19 WRENCH 17X19 1
11 91401 AN®F 13X17 WRENCH 13X17 1
12 91402 AN+ 8x10 WRENCH 8X10 1
13 91410 T-LJF 13 T-HANDLE WRENCH 13 1
14 91420 oYhAIENSLIF 5 HEXAGON KEY WRENCH 5 1
15 91421 QYhIHRNOLIF 4 HEXAGON KEY WRENCH 4 1
16 91422 gYhotN9LoF 3 HEXAGON KEY WRENCH 3 1
17 91423 aYhosN9uoF 2.5 HEXAGON KEY WRENCH 2.5 1
18 5310 65 413 AN = COVER ' 1
18 5310 65 414 NS - COVER 1
CD FOR CD
19 921430 PYSANN~(+)100MM DRIVER (+)>100MM PLASTIC HANDLE 1
19 91452 PYSInY= (+)100MM # DRIVER (+)100MM WOOD HANDLE 1
PAFYI ,HIRBINC = )\° = FOR ITEK,W.P
20 91431 PYSINY = (=)100MM DRIVER (-)100MM 1
21 96010 NS SPATULA 1
24 5290 31 152-1  289%% PILE BOARD 1
y3-£* 2700 RYOBI 2700 , ITEK 950
24 5290 31 153-1  383%% PILE BOARD ] 1
y3-£» 2800 RYOBI 2800 , ITEK 960
25 5290 31 151-1  933%% PILE BOARD 1
y3-£% 2700 RYOBI 2700 , ITEK 950
25 5290 31 152-1 9Ry%% PILE BOARD 1
ya-t» 2800 RYOBI 2800 , ITEK 960
26 5270 31 151-1  I89%% PILE BOARD 1
y3-t™ 2700 RYOBI 2700 , ITEK 950
26 5290 31 151-1 38Y%% PILE BOARD 1
ya-£» 2800 RYOBI 2800 , ITEK 960
28 91442 TTIWAND OIL GUN 1
29 91532 I PAL ] PUMP OIL 1
30 5430 83 111-1_ var# HOLDER 1



JINotD
ACCESSORIES

wZ2iar
SECTION

o a BT
SECTION NUMBER

L

52906 650]

K IDEBRGBKTREELTEZHEADT, v PHFBTEXLTTE&W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. St e /RN wo. gﬁﬁ%ﬁ/@?ﬁ%NENT PARTS NO. PART NAME gﬁ
31 5430 83 115-1  #&“blb BOTTLE 1
32 5430 83 213=2 AYp™ HEAD 1
33 5430 83 214-1 2“9y BUSHING 1
34 5430 83 215-1  RAR2°yoon SPRING 1
35 5430 83 216-2 *pPv32° cap 1
36 5430 83 217 VALY NUT 1
37 5430 83 218 $35223 COVER 1
38 90408 AF-WE -l 3/8 STEEL BALL 3/8 2
39 9723180008 C-YyI7% ¢-18 C-RING ¢c-18 1
40 91531 gNY=-Ah°u7° PUMP 1
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52906 652 |

L

BB - 2
SECTION NUMBER

7iar

SECTION

—

0-3-F"YI2A $FN303NA

ROLLER BOX AND WORK SHELF
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0=2-HFNY22 YFNI3HANT
ROLLER BOX AND WORK SHELF

o ar
SECTION

o aHE

SECTION NUMBER

Lﬁ 5290G 652

K IDWRHBHIEATRERERELTEILANDT, £ BB TEXLTTFE W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SRR SRR . BREH [ EOMBONENT PARTS NO. PART NAME &y

5296 65 200 YEW393N1 (f10-) WORK ORGANIZER (YELLOW) 1

4=-12
5320 65 200-~1 YFEW393%1 ASSY WORK ORGANIZER ASSY 1
‘ 4-12 |

1 5290 65 111 g=-5-f“"Y72 ROLLER BOX 1
3 5290 65 112 ANN - COVER 1
4 9660050014 FTYF M5 NUT M5 10
5 9710050008 NNy pvzx M5 SPRING WASHER M5 10
6 9642051614 FANIRIN M5X16 SCREW M5X16 6
7 5290 65 214 2zlbb FELT 4
8 5296 65 213 V559t ({x0-) BRACKET (YELLOW) 2
8 5320 65 213 V559t BRACKET 2
9 5296 65 212 %559 (f1x0-) BRACKET (YELLOW) 1
9 5320 65 212 PAFEN] COVER 1
10 5296 65 211-1 YEWIOANTS (110~) SHELF (YELLOW) 1
10 5320 65 211-2 #F“goiavg WORK ORGANIZER: 1
11 9642051014 Favaxav M5X10 SCREW M5X10 4
12 9648051014 5023 M5X10 SCREW M5X10 2
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s a &8

SECTION NUMBER L 52906 680

F-7°109-3- woax

TAPE INSERTER SECTION
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F-7°10%-3-
TAPE INSERTER

oy
SECTION

o aBES
SECTION NUMBER

52906 680]

K OB BBTEESELTEILADT, v PEBTELLTFTAL,
Note; When ordering items marked % ,indicate the set number because they are available only as a set.

RSN N4 5 B K/ EOIEONENT PARTS NO. PART NAME {dﬁ?;r
5290 61 921~-1 F=J°%°108-8~ (221-F) TAPE INSERTER (CHUTE) 1
1-5,8,9,16-25
5290 61 922-1 F-7°10%=8= (CD) TAPE INSERTER (CD)> 1
1-15,22-25
5290 61 923 F-2°4o4%-8- 100V _I2-F TAPE INSERTER 100V CHUTE 1
1-5,8,9,16-25
5290 61 924 F-2°14u%~-2=- 115V 92-F TAPE INSERTER 115V CHUTE 1
1-5,8,9,16-25
5290 61 925 F-0°4o4%-8- 230V D1-F TAPE INSERTER 230V CHUTE 1
1-5,8,9,16-25
5290 61 926 F-7°1u%-2- 100V _CD  TAPE INSERTER 100V _cD 1
| 1-15,22-25
5290 61 927 F=-2°1u%=-2~ 115V CD TAPE INSERTER 115v CD 1
1-15,22-25
5290 61 928 F=2°10%-3~ 230V CD TAPE INSERTER 230V CbD 1
1-15,22-25
1 5290 61 961 HoRA BODY 1
2 5290 61 964 F=2°HLAN = TAPE HOLDER 1
3 9642030614 FTANIRIN M3IX6 SCREW M3X6 6
4 5290 61 963 F=J°hNT b TAPE GUIDE 1
5 9716030014 ES9“hAvz M3 PLAIN WASHER M3 2
6 5290 61 966 P-4 ARM 2
7 9716100014 E3y“avx M10 PLAIN WASHER M10 6
8 90680 YS5ANR R-21 CONED DISC SPRING R-21 6
9 9662100014 7Y M10 NUT M10 6
10 5290 61 933 PAVENIL BRACKET 1
11 5290 61 934 tey PIN 2
12 9710060008 NWrY“HANR M6 gPRING WASHER M6 2
13 9660060014 TYUh M6 NUT Mé 2
14 9672106514 avyhogEcibh M10X65 HEXAGON BOLT M10Xé65 1
15 9672105014 aYhzENMIbEF M10X50 HEXAGON BOLT M10X50 1
16 5300 46 020 P-4 ARM 1
17 5300 46 030 P-4 ARM 1
18 5300 46 041-1 IuNEeD PIN 2
19 5300 46 043-1 %avz BLOCK 1
20 5300 46 045 g AN BOLT 2
21 5300 46 042 oYy - WASHER é
22 5290 61 941 Noo3- DC24V COUNTER DC24V 1
22 5290 61 942 hoo8~- AC1I100V COUNTER AC100vV 1
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F=70104-3~

TAPE INSERTER

b 47875 g

SECTION

s arBE L
SECTION NUMBER 5290G 680

A DWREZBAZATRERBELTEZEADT, vy PEBSTERXLTTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. St e /BAnT NO. BREH /EOMBONENT PARTS NO. PART NAME {gﬁ
22 5290 61 943 nHu8= AC115V COUNTER AC115V 1
22 5290 61 944 nou3- AC230V COUNTER AC230V 1
23 5290 61 931 2855y b BRACKET 1
24 5290 61 932 INSEYh BRACKET 1
25 91551 2-h-F-7° TAPE FOR _TAPE INSERTER (200M) 2
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V305U eoyNaLYOF
BLANKET CLEANER

onw
SECTION

s> a &S
SECTION NUMBER

L 52907 820
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INSoEVbELDNIDYOF
BLANKET CLEANER

2oigs

SECTION

o arBe

SECTION NUMBER

[

5290z 820

A IDWBRGEBTEHBELTEEILANT, ty PHBSTEXLTTFEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyTrr\?o% ngRgr%uo. ‘%Bf“%%/*ggiﬁ%NENT PARTS NO. PART NAME gmﬁ
5290 82 601 A PES IS PEAED) BLANKET CLEANER 1
1-39,47-50,56
5300 82 2527-1 tuy“390-5- ASSY CLEANING ROLLER 1
6,7 '
5300 82 261z  59ag~-5-?-4 ARM 1
8,9
5300 82 2717  FYo-5-P-4 ARM 1
9,11
1 5300 82 301 UNS - LEVER 1
2 5300 82 290 2P SHAFT 1
3 5300 82 181 AT - STAY 2
4L 9684050508 FAZN M5X5 SET SCREW M5X5 5
5 5300 58 513 h5- LOCK COLLAR 2
6 5300 82 283 AR BUSHING 2
7 5300 82 252-1 g-5- ROLLER 1
8 5300 82 261 P-4 ARM 1
9 5300 82 282 AZ BUSHING 2
10 5300 82 253 AT - STAY 2
11 5300 82 271 P-4 ARM 1
12 5300 82 240 JU-4 FRAME 1
13 9710060008 NNRIS AN R M6 SPRING WASHER M6 12
14 9670061208 USYRES LR MEX12 SOCKET BOLT M6X12 10
15 9660060014 TYE M6 NUT M6 8
16 90640 NYESS AN R B6 TOOTHED LOCK WASHER B6 6
17 5300 82 170 JU-4 (NOPS) FRAME (NOPS) 1
18 5300 82 184=1  ULN“- (OPS) LEVER (OPS) 1
19 9717100008 FIYNANR M10 WAVE WASHER M10 2
20 5290 82 185 E°o PIN 2
21 5300 82 186 LY~ (NOPS) LEVER (NOPS) 1
22 5300 82 1460 JU=-4 (OPS) FRAME (OPS) 1
23 5300 82 259=1 A7°yIo% SPRING 2
24 5300 82 230 Ju-4 FRAME 1
25 5300 82 256 RYN SCREW 2
26 5300 82 257 ALFTA SPRING 2
27 5300 82 255 A SCREW 2
28 5300 82 258 29N SCREW 2
29 5300 82 254 AT = STAY 1
30 5300 82 281 a-3- ROLLER 1
31 9648061214 #5323 M6X12 SCREW M6X12 2
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o a E&E

w7ax SECTION NUMBER

IN3S059beINIIYOF
BLANKET CLEANER

L4752902,820

SECTION
K ZOWHEBBTESEL TEIHEADT, £y PESTEXLTFA L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o b RS [BARES

bif e
NO.  gsgT NO. / PART NO.

gﬁﬂ%%/’mr&#% PART NAME

COMPONENT PARTS NO.

Q'ty

32 9672061214

QYhoh bt M6X12

HEXAGON BOLT M6X12

23 9721070008

E~-Yyg» E-7

E-RING E-7

34 5300 82 221 A2 oo™ SPRING
35 5300 59 132 A2 YD INKILAN - SPRING HOLDER
36 5290 82 650 AN SHAFT
37 5290 82 660 Vosun® - LEVER

"38 90752

N -pgNYYI°e 25 (20)

BALL GRIP 25 (BLACK)

39 9410301608

AJ°%MoovEey 3X16

SPRING PIN 3X16

40 5290 82 610-1

INS59b

BRACKET

41 5290 82 630

I%55YP(OPS)ASSY

BRACKET (OPS) ASSY

42 9710050008

NYRrY“H¥ R M5

SPRING WASHER M5

43 9642051014

FANIRDN M5X10

SCREW M5X10

44 90642

nNYE4ntz B8

TOOTHED LOCK WASHER B8

45 9670083008

VEYERENILE M8X30

SOCKET BOLT M8X30

46 5290 32 452

Y3E

KNOB

47 5300 82 182

AT =

STAY

48 9710040008

NYRYY Q%R M4

SPRING WASHER M4

49 9642041014

AR 3R M4X10

SCREW M4X10

50 5300 82 183 AN - COVER
51 5300 82 323-1 AK°uNg-5- SPONGE ROLLER
52 5300 82 325 AR ooNa-5-3F1hI o BRACKET

53 5290 82 670-1

PAFFANPA-PYY

CLEANING TRAY

54 5290 82 640

IVS55YE(NOPS)ASSY

BRACKET (NOPS) ASSY

55 5290 82 620

2%359}

BRACKET

56 5300 82 189

t]\\_i»,\\

GUARD

T O [ [N O PO P (NI (VT =N [ ST o N O T K K o B T i el e G T W o AV | AV
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| 5290z 860 |

o arES
SECTION NUMBER

riar

SECTION

V-6 (CD)

cod

FRAME
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2L-46 (CDD
FRAME (CD)

R 37478 P4

SECTION

o aHBE
SECTION NUMBER

52902 860

K IDEREIBATEBEL TEILADT, £ FEETEXLTT&L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO Y+ BS /BB
: SET NO. / PART NO.

o G E
gﬁm%%/coMPONENT PARTS NO.

PART NAME

ke
Qty

1 5290 86 211-4 JU-4 (OPS) FRAME (OPS) 1
2 5290 52 422 AD° YT 7S RAVES SPRING STUD 4
3 5200 87 421-1  RAYES STUD 8
4 5290 86 213 AT - STAY 1
5 9670041008 YIYRES LR M4X10 SOCKET BOLT M4X10 12
6 5290 87 425-1_ ASTES GUIDE 1
7 5290 86 212-3  JU-4 (NOPS) FRAME (NOPS) 1
8 5290 87 423-1" hS{F™  GUIDE 4
9 5200 87 441 PINSY OIL RECEIVER 1
10 9670061208 JEYRES IR M6X12 SOCKET BOLT M6X12 6
11 9710060008 NSRYSHNE M6 SPRING WASHER M6 14
12 5290 87 422-1  RAYES STUD 4
13 9710080008 ASRYSANZ M8 SPRING WASHER M8 5
14 9670081608 YEYRES LR M8X16 SOCKET BOLT M8X16 2
15 5290 87 216 INgwo BLOCK 2
16 9660060014 $9E M6 NUT M6 16
17 9672063014 QUhZHESIbE MEX30 HEXAGON BOLT M6X30 2
18 5290 89 616 I8 SHyp BRACKET 2
19 95115 ATYFANS = SWITCH COVER 2
20 9716040014 ESYS %2 M4 PLAIN WASHER M4 4
21 9642042514 FANI25Y M4AX25 SCREW M4X25 4
22 95111 A1YF 7-15GW228B SWITCH Z-156W22B 2
23 9642051014 FANI25Y M5X10 SCREW M5X10 12
24 95150 5-7%1L7537° 3304 CLAMP 3304 6
25 9710050008 NS RYNANR M5 SPRING WASHER M5 4
26 9670083508 YEYRESLE M8X35 SOCKET BOLT M8X35 4
27 5290 86 413 I8 yz o BUSHING 2
28 5290 24 126 9P = WASHER 2
29 9660080014 $9k M8 NUT M8 5
30 5290 87 424-1_ ANTRS GUIDE 1
31 5290 87 431-1 PI 5% 0IL RECEIVER 1
32 5200 32 117 REYNC - STOPPER 1
33 95338 ATYF WK244XP=2U SWITCH WK244XP=2U 2
230V FOR 230V
34 9642041014 FAY325% M4X10 SCREW M4X10 4
230V FOR 230V

35 5310 88 151 Eos PIN 2
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JENHHNG YN 1PN AHN D € ay o aES 5290z 870

_ SECTION NUMBER
DRIVING AND DRIVEN (CD) SECTION
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gRNBHN Y a“1¢b5aa“9 ®rvar Aot L, 5290z 870
. SECTION NUMBER Z

DRIVING AND DRIVEN (CD)

SECTION
A DBRABHKATEIHSELTEZHLANT, v FBBSTEIXLTTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. S e /B o, wazm/ERRT Nt PARTS NO. PART NAME gg
5290 43 1127 $“p- GEAR 1
21,22
5290 86 1127  #“t- GEAR 1
36,37 ‘
5290 87 110 JFN927°05YF ASSY DRIVE SHAFT ASSY 1
3,12,14,27-31,34,39,42
5290 87 1152 I%559F OPS BRACKET 1
‘ ' 3,14
5290 87 116Z 7559k NOPS BRACKET 1
3,29
5290 87 130-1_ o0-RY-A“1F% ASSY ROTARY GUIDE ASSY 2
17,18,32,33, 43,44
5290 87 2127  A7°asvb SPROCKET 1
3,13
5290 87 2137 A7°04Wh SPROCKET 1
3,6 |
1 9684061208 FARDN M6X12 SET SCREW M6X12 2
2 5290 87 215 LR - HOLDER 2
3 5290 87 117 A3 BUSHING 4
4 9716060014 ES4%h%2 M6 PLAIN WASHER M6 12
5 9710060008 NS 29N AN 2 M6 SPRING WASHER M6 8
6 5290 87 213 27°a5 Yk SPROCKET 1
7 9670062008 YEYRES L E M6X20 SOCKET BOLT M6X20 15
8 9684060608 FARIS M6X6 SET SCREW M6X6 6
9 5290 87 521 INSHyp BRACKET 1
10 5290 87 512 ANO =4 SPACER 4
11 5290 87 522 i CAM 1
12 5290 11 152 kAN - LOCK COLLAR 2
13 5290 87 212 27°05Yk SPROCKET 1
14 5290 87 115 NS5y p BRACKET 1
15 5290 87 211 5P b SHAFT 1
16 5290 87 511 i CAM 1
17 5290 87 131=1_ A“AF® GUIDE 2
18 5290 87 140 72°L-b PLATE 2
19 9721100008 E-yu2% E-10 E-RING E-10 2
20 5290 29 311 $upN 3 WASHER 2
21 5290 43 112 £ p= GEAR 1
22 5290 37 123 A3 BUSHING 1
23 5290 86 111 ARY P STUD 1
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ZAACEAVIEAS LEALEAY.
DRIVING AND DRIVEN (CD)

o av
SECTION

o a BE

SECTION NUMBER

|

52907 870]

K ZDWPREBATESBEL TEEHANDT, v PEFESTEIXLTFTEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

46

9670041008

VyEybE“ bk M4X10

SOCKET BOLT M4X10

NO. géyTrn\?o% Eﬁﬁﬁ?ﬁwo‘ %ﬁ%“/ggQM%%NENT PARTS NO. PART NAME gﬁr
24 9710100008 NN RN HYR M10 SPRING WASHER M10 2
25 9660100014 9k M10 NUT M10 2
26 91250 A1IWhYI° 1/4" OIL CUP 1/4" 2
27 9411503200 F-N°-E°Y 5X32 TAPER PIN 5X32 1
28 5290 87 113 A7°a5Yh SPROCKET 1
29 5290 87 116 INS5HYp BRACKET 1
30 5290 87 114 7YY= WASHER 1
31 9721150008 E-Yu2% E-15 E-RING E-15 2
32 9660060014 FYE M6 NUT M6 2
33 9686062008 FAzIY M6X20 SET SCREW M6X20 2
34 5290 87 112 22°059h SPROCKET 1
35 5290 87 121-1  #%“t- GEAR 1
36 5290 86 112 N p- GEAR 1
37 5290 26 112 AR BUSHING 1
38 5290 26 113 ARYES STUD 1
39 5290 87 111 JP2b SHAFT 1
41 5290 86 113 PYRN DS YYNO —py GRIPPER CAM 1
42 9411503600 F-N°-E°Y 5X36 TAPER PIN 5X36 1
43 9710050008 NV YN ™R M5 SPRING WASHER M5 4
Lh 9642051614 FANI2IY M5X16 SCREW M5X16 4
45 5290 87 122 NP GEAR 1

4
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- . o avEs
- WY NO PP
FT-o%N YN cp) toar SECTION NUMBER

CHAIN GRIPPER (CD) SECTION

52907 872 |
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PSS o aEKE } {
- SECTION NUMBER

SECTION
A IDOBRHREHRBTEESHELTESEICADT, By FBEFTELXLTFEWL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

Fr-22MuUne- (CD) 5290z 872

CHAIN GRIPPER (CD)

no. SRS JERES o mant /T NT PARTS NO. PART NAME g&'ﬁ
5290 87 300-1 FIoTVUIvYYNe -~ ASSY GRIPPER UNIT ASSY 3
2-11,13,15-19,21-23,25,26
5290 87 301-1 FVNYYNC =BNY ASSY GRIPPER BASE ASSY 3
2,3,6,10,11,13,15,16,22,23,25,26 ‘
5290 87 310 INYYN° =8N ASSY GRIPPER BASE ASSY 3
3,10,11,23,25
5290 87 410 FI-J ASSY CHAIN ASSY 2
1,24
1 5290 87 412 Fr-3 CHAIN 6
2 5290 87 312 INSHYh BRACKET 3
3 9684050508 FARSY M5X5 SET SCREW M5X5 18
4 9721040008 E-Yo2% E-4 E-RING E-4 3
5 90203 BN -ANPYD2N 62522 BALL BEARING 62577 3
6 5290 87 316 P-4 ARM 3
7 5290 87 317 ARY PN STUD 3
8 9710050008 NNRYSANR M5 SPRING WASHER M5 3
9 9660050014 $Yh M5 NUT M5 3
* 10 5290 87 314 SAPA SHAFT 3
* 11 5290 87 319 2N YYN© =B 1 GRIPPER STUD 12
13 5290 87 324 FAnS- LOCK COLLAR 3
14 9670051001 YEYRESLE M5X10 SOCKET BOLT M5X10 12
15 5290 87 315 h5- COLLAR 3
16 5290 87 313 JPTb SHAFT 3
17 5290 87 321 L PALPTA SPRING 6
18 5290 87 323 AZOUDIN KRN - SPRING HOLDER 6
19 5290 87 318 AP GRIPPER 12
21 9670061608 YEYRES LR MEX16 SOCKET BOLT M6X16 12
22 5290 87 311 INSHYp ' BRACKET 3
- 23 5290 87 322 INSHYE BRACKET 3
24 90853 yvaqobyYoy RF2040 JOINT LINK RF2040 6
25 9410301608 A7°YIINECY 3X16 SPRING PIN 3X16 12
26 9411302200 F-N°-E°D 3X22 TAPER PIN 3X22 9
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NTOF=T™ ) (CD)
PAPER DELIVERY

TABLE (CD)

woiar
SECTION

o a B8
SECTION NUMBER

52906 880
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NTOT=-% (CD)

PAPER DELIVERY TABLE (CD)

oar
SECTION

secTion NG { 52906 880J

SECTION NUMBER

K IDBREHMRBTREBEL TEILADNT, v PESTELLTT &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO.

v b EE JBRAES
PART NO.

SET NO.

wa e /EUES

PART NAME

COMPONENT PARTS NO.

bR
Qty

5270 88 240

NIT-2% (7a)

DELIVERY TABLE DOLLY (BLACK)

1

23-26,41
5290 88 140 F-INLIFSSTS ASSY SPROCKET ASSY 1
5,6,27 V
5290 88 240 NTIT=ON (PN =) DELIVERY TABLE DOLLY (IVORY) 1
23-26,41
1 5290 89 143 A3 BUSHING 1
2 9710050008 NS RHSANR M5 SPRING WASHER M5 2
3 9642051014 FANI2IY M5X10 SCREW M5X10 2
5 5290 88 142 A7°ab Yk SPROCKET 2
6 9410402508 AT°UIINES Y 4X25 SPRING PIN 4X25 2
7 9660060014 FYE M6 NUT M6 6
8 9710060008 NURYVANR M6 SPRING WASHER M6 6
9 5290 86 320-2  7IL-4 FRAME 1
10 5290 88 234-1 L=l RAIL 2
11 5290 14 111 S I b BOLT 2
12 9660100014 $+Y+ M10 NUT_M10 2
13 5320 86 411 INS5YE (20) BRACKET (BLACK) 2
14 5290 86 415 NS =2 BASE 2
15 90801 FI-u RS37-1 66P CHAIN RS37-1 66P 2
16 5290 88 235 STk WEIGHT 2
17 9672061614 QUAZHESILE M6X16 HEXAGON BOLT M6X16 6
18 9670081608 YIRS LE M8X16 SOCKET BOLT M8X16 10
19 9710080008 NS RYSAN R M8 SPRING WASHER M8 7
20 5290 88 231 ABYbS STUD 2
21 9660080014 $9b M8 NUT M8 5
22 5290 88 220-1  JL-4 FRAME 1
23 9716060014 ES4%A%2 M6 PLAIN WASHER M6 16
24 90770 £225% 4.1X20 WOOD SCREW 4.1X20 16
25 91350 £PRB- 420G-N-75 CASTER 420G-N-75 4
26 5290 88 241 NTIF =% PAPER DELIVERY TABLE 1
27 5290 88 141 YPIb SHAFT 1
28 9648051014 $5325% M5X10 SCREW M5X10 6
29 5290 86 310-2 JU-4 FRAME 1
30 9414202514 9YE°T 2X25 SPLIT PIN 2X25 2
31 5290 88 233 A7 - STAY 1
32 5290 31 116 B LINK 2
33 9721070008 E-Yuo% E-7 E-RING E-7 2
34 5290 88 210-1 JL-4 FRAME 1
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NTYF=-7%L (CD)

PAPER DELIVERY TABLE

(CD

oiar
SECTION

o a S
SECTION NUMBER

l

52906 880]

K IOBRIBETEISELTEEIHADRT, 2 P EHETEXLTTA L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No.  aer e / BARY NO. wask /BOUEE enT PARTS NO. PART NAME gg
35 5290 88 232 ARY RN STUD 4
36 5290 31 117 o-5- ROLLER 4
38 5290 86 412~-2 %559yt BRACKET 1
39 5290 86 414-1 IVN559b BRACKET 1
40 5290 88 250 L-lb RAIL 2
41 5270 44 314 AF-Ln%“oy (z14) SCALE PLATE (MM) i
41 5290 44 314 Ar=-bn*o (19%F) SCALE PLATE (INCH) 1
42 5290 32 117 ARYN® - STOPPER 1
43 9662080014 FYr M8 NUT M8 2
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s o aBS
ANAPINIENO (CD) eaz SECTION NUMBER 52902 890 ]
STAND LIFTING DRIVING (CD) SECTION
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ANAPHENO NS (CD)

STAND LIFTING DRIVING (CD)

2rar

SECTION
ADHBRBRTEBELTEICANT, £y FESTEILTFa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o arHS
SECTION NUMBER

52902 890]

No. SR JERES . sazm/ENET Nt PARTS NO. PART NAME gﬁtay
5290 88 111z-1 7549k BRACKET 1
17,18
5290 88 112Z  AAWHLAS- HOUSING 1
17,30 '
5290 88 120z P-4 ARM 1
22,39
5290 88 1941 FN P GEAR 1
2,65
5290 89 130-2  IAYYNIFSLIPIF ASSY  BACK GUIDE KNOB SHAFT ASSY 1
49,50,56,57
5290 89 210 75307b%99%9 ASSY CRANK SHAFT_ ASSY 1
7,13,14
5290 89 2172  4y7 LINK 1
2,3
5290 89 218z-1 he CAM 1
2,4
5310 88 110 SF-LENP-IV55YF ASSY GEAR BRACKET ASSY 1
14,17,18,28,35-37,40,51,68,73,75
5310 88 160 NIES L () HANDLE (BLACK) 1
29,81-83
1 5290 89 216 E°u PIN 1
2 5290 89 219 ARl BUSHING 3
3 5290 89 217 IPY, L INK 1
4L 5290 89 218-1  hi CAM 1
5 5290 89 215 2539 CRANK 1
6 9684050508 PAZ3% M5X5 SET SCREW M5X5 7
7 5290 89 213 vPIb SHAFT 1
8 9642051614 FANI2YY M5X16 SCREW M5X16 1
9 5290 89 211 ANPYDIN KBRS = BEARING HOLDER 1
10 90211 BN =N PYSIY 620227  BALL BEARING 620272 2
11 5290 89 212 nS- COLLAR 1
12 9723350008 C-Yy2% Cc-35 C-RING C-35 1
13 5290 89 214 Y p- GEAR 1
14 9410302508 A7°UDI%E° T 3X25 SPRING PIN 3X25 2
16 5290 88 134 7597 CLUTCH 1
17 90242 %952 MB1210DU BUSHING MB1210DU 5
18 5290 88 111-1_ 7 549t BRACKET 1
19 9721070008 E-Y22% E-7 E-RING E~7 3
20 9660050014 Fwh M5 NUT M5 1
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eosa oy a ES {
was SECTION NUMBER
SECTION

K ZDWRHBELTREEELTEEECADT, 2y PHEBTEILTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

ANIPENTENY (CD)
STAND LIFTING DRIVING (CD)

5290z 890

no. St R g{{f’gﬁr\io. %&%%/ggiM%;’%NENT PARTS NO. PART NAME gf‘;
21 9710050008 NSRENANR M5 SPRING WASHER M5 6
22 5290 88 120 P-4 ARM 1
23 5290 51 064 A7°yuos SPRING 1
24 5290 51 070 2 PAWL 1
25 5290 51 063 to PIN 1
26 5290 52 122-1_ LNS- LEVER 1
27 90751 FN-b7SyWI° 25 P BALL GRIP 25 RED 1
28 5310 88 113-1_ 97t SHAFT 1
29 9648051014 $5329% M5X10 SCREW M5X10 5
30 5290 88 112 ABWELI = HOUSING 1
31 9710060008 NSRESHNR M6 SPRING WASHER M6 6
32 9660060014 FYE M6 NUT M6 6
33 5290 89 111 IRy L INK 1
34 5290 88 170 2% SCREW 1
35 5290 37 613 FNp- GEAR 1
36 5290 88 133 9Pt SHAFT 1
37 5290 37 614 £V p- GEAR 1
38 9670062008 YEYEES LR M6X20 SOCKET BOLT MéX20 4
39 5290 88 131 AR BUSHING 1
40 5290 88 115 SFIYRKT-1 RATCHET WHEEL 1
41 5290 88 114 ne CAM 1
42 5290 88 151 ARYPS STUD 1
43 5290 51 083 27°yyon SPRING 1
44 5290 51 082 YA PAWL 1
45 5290 88 143 n5- COLLAR 1
46 9410402508 A7°UDISE® Y 4X25 SPRING PIN 4X25 1
47 5290 29 210 A3 BUSHING 1
48 9642051014 FANIRHY M5X10 SCREW M5X10 4
49 5290 89 135 27°a59h SPROCKET 1
50 9410403208 A2°YDINE® Y 4X32 SPRING PIN 4X32 1
51 9410302008 A7°Yu2%E°y 3x20 SPRING PIN 3X20 1
52 5310 89 134-1_ 9% (7Q) KNOB (BLACK) 1
53 5310 89 133-1_ YR (2m) KNOB_(BLACK) 1
54 5290 89 120 LN - LEVER 1
55 5200 89 148 n>- COLLAR 1
56 5290 89 131-2 3I%7Fh SHAFT 1
57 5290 89 129 AN == SPACER 1
60 5290 89 112 YNy BUSHING 1
61 5310 89 149 AN - COVER 1
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ANAPHENTEYD (CD)

STAND LIFTING DRIVING (CD)

wogv
SECTION

o BE
SECTION NUMBER

|

52907 89DJ

K IDWBRIERKTEBELTEEIEADT, Cv FFBSTELLTFEUL,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

No. S /Rane wo. BBEH [ COMPONENT PARTS NO. PART NAME fgi?)‘,
64 5290 37 814 AJ°yygn SPRING 1
65 5290 88 194 FNP - GEAR 1
66 5290 88 193 ARY W STUD 1
67 9717120008 FTIYNANR M12 WAVE WASHER M12 1
68 5290 88 183 *- KEY 1
69 5290 88 190 Fhp- GEAR 1
70 5290 82 162 AR BUSHING 1
71 90603 CE-Uoo% CE~-12 CE-RING CE-12 1
72 9684060608 PARIN M6EX6 SET SCREW M6Xé6 6
73 5290 88 180 Fhp- GEAR 1
74 5290 88 144 Fhp- GEAR 1
75 9410402808 A7°UDINEC Y 4X28 SPRING PIN 4X28 1
76 5300 12 224 2°L-F PLATE 1
77 5290 29 315 FPARS =~ LOCK COLLAR 1
81 5310 88 161 NN RO AT (70D HANDLE BODY (BLACK) 1
82 5310 37 815 2°V~-F (7o) PLATE (BLACK) 1
83 5310 37 820 NIMNL (20) HANDLE (BLACK) 1
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FARS PN AP
SIDE GUIDE

(ch)
(con)

woiar
SECTION

o a &S
SECTION NUMBER

|

52906 892 |
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LRGP AR

SIDE GUIDE

(cD)
(CD)

2o g
SECTION

2oaBS

SECTION NUMBER

52906 892

K ODOBRBIMBTEEELTEIVTADT, Ty P HER2TELLTFE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set,

No. S e /B o san /BT Nt PARTS NO. PART NAME 2‘1?‘5
5310 89 2257-2 H14F“ANTF™ (OPS) ASSY SIDE GUIDE (OPS) 1
2,3
5310 89 2267-2 HT1F“HANTF“(NOPS)ASSY SIDE GUIDE (NOPS) ASSY 1
2,30
1 5290 44 241 Yz KNOB 1
2 5290 37 513~1 A3 BUSHING 4
3 5310 89 225-2 HAPYHANTEY (OPS) SIDE GUIDE (OPS) 1
4 963834050508 PARIY M5XS5 SET SCREW M5X5 5
5 5290 29 315 PARS - LOCK COLLAR 1
6 5290 89 323-2 HK“RA BOSS 1
7 5290 33 122 YA VAY Y YA SPRING STUD 1
8 5290 89 325 LA P SPRING 1
9 9660060014 TYb M6 NUT M6 2
10 9670062508 VEYPRENLE M6X25 SOCKET BOLT M6X25 1
11 9721100008 E-Ho2% E-10 E-RING E=-10 3
12 5290 29 311 AN WASHER 2
13 5290 89 311 IPJh SHAFT 1
14 5290 89 224 AZ°yoon SPRING 1
15 9648051014 5329 M5X10 SCREW M5X10 2
16 5321 29 220-1 A3 BUSHING 1
17 5290 32 141 Y= KNOB 1
18 90607 CE-Y2I7% CE-18 CE-RING CE-18 1
19 5290 89 227-1 YAbYANT PN AR BUSHING 1
20 5310 89 320 Jaybhavqpn FRONT GUIDE 1
21 9642051614 FANIRIN M5X16 SCREW M5X16 3
22 9710050008 NhrY“ R M5 SPRING WASHER M5 7
23 5290 89 222 A2 BUSHING 1
24 5290 89 221-1 A2 BUSHING 1
25 9670061208 VEYPRENLE M6X12 SOCKET BOLT Mé6X12 2
26 9710060008 NVrYWAHANR M6 SPRING WASHER M6 1
27 5290 89 324 AZO YOV RAYEN SPRING STUD 1
28 9642051014 FANIRIN M5X10 SCREW M5X10 4
29 5290 89 411-1 AF- STAY 1
30 5310 89 226-2 HY1F“A“TFY (NOPS) SIDE GUIDE (NOPS) 1
31 5310 89 412-2 AHVT1h® GUIDE 1
32 5290 89 223 2170 SHAFT 1
33 5290 89 228 2°50n PLUG 1
34 5290 89 421 n» - BAR 1
ya-t» 2800 RYOBI 2800 , ITEK 960
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o €sva &S r
JAbvANTEY (CD) t7>ax SECTION NUMBER 52906 892
’ SECTION
SIDE GUIDE (CD) K ZDWMEHEMBATEBELTEIHADT, 2y PEBTELXLTFaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. S de /EEE . BREH /COMBONENT PARTS NO. PART NAME ey

35 9410302508 AJZ°YogavnEeL 3X25 SPRING PIN 3X25 2
ya-c 23800 RYOBI 2800 , ITEK 960

36 90601 CE-Yyo“ CE-8 CE-RING CE-8 2
y3-c™ 2800 RYOBI 2800 , ITEK 960

37 5300 75 112 £y PIN 2
ya-g» 2800 RYOBI 2800 , ITEK 960

38 5290 89 422 RIN SCREW ‘ 1
ya-t“ 23800 RYOBI 2800 , ITEK 960

39 5300 59 134 bANS- LOCK COLLAR 1
V3-t™ 2800 RYOBI 2800 , ITEK 960

40 5290 89 423 L YARNIA SPRING 1
ya-g» 2800 RYOBI 2800 , ITEK 960

41 9642031614 FAMIRIN M3IX16 SCREW M3X16 2
ya-g» 2800 RYOBI 2800 , ITEK 960

42 90644 NYES R A3 TOOTHED LOCK WASHER A3 2
ya-g“ 2800 RYOBI 28008 , ITEK 960

43 5330 61 434 IVNS559b BRACKET 1
ya-tw 2800 RYOBI 2300 , ITEK 960

L4 97332 ATYF D2MV-5L111-1C2 SWITCH D2MV-5L111-1C2 1
’ Jy3-E™ 2800 RYOBI 2800 , ITEK 960

45 5300 21 424 2°L=F PLATE 1
ya-c» 2800 RYOBI 2800 , ITEK 960
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o a L EE

NYYIhWLPY (CD) gy SECTION NUMBER

GU SECTION )
BACK IDE (CD) *EDBWREEHATESEL TEECLADT, v FBSTEXLTT &,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

5290z 894

ey FES /BEES o R E S ’ 1B
NO.  sgv No. /PART NO. g&m%%/EOMPONENTFARTSNO. PART NAME Q'ty

1 90802 Fr-o RS35-1 46P CHAIN RS35-1 46P
3 5290 89 151-1 AT~ STAY

4 5290 89 153 2°b-F PLATE

5 9648041014 #522r9% M4X10 SCREW M4X10

6 5290 89 143 AR BUSHING

7 9710050008 NN ¥V HAVR M5 SPRING WASHER M5
-8 9642051014 FAva2I M5X10 SCREW M5X10

9 5290 89 142 A7°a5ytb SPROCKET

10 9684050508 PAxIY M5X5 SET SCREW M5X5
11 5290 89 141 or2+b SHAFT

12 5290 89 145 743559t

BRACKET

13 5290 89 147

NNYIASA RS

BACK GUIDE

14 9648051014

$53x2% M5X10

SCREW M5X10

15 5290 89 146-2

NNYZRS RS

BACK GUIDE

16 9648061214

$53RI™ M6X12

SCREW Mé6X12

17 5290 89 138 AT - STAY

18 5290 89 144-1 592 RACK

19 9684060608 PARDY M6X6 SET SCREW M6X6
20 5290 89 139 SYohKLAN - RACK HOLDER

21 5290 29 314 FARS - LOCK COLLAR

22 5290 89 152-1 #A“1b GUIDE

23 9686062008 PAzD™ M6X20 SET SCREW M6X20
24 9660060014 FYb M6 NUT M6

32 5290 29 232 AT - STAY

33 90630

AFTYI°L°y ssp-8

SNAP PIN SSP-8

St Eo T C T S (CE I G ST S G S T | A R (A D [ B R R S P N 0, [ SN ¥ N . N |6 T Fo N PUE N SN JREY

205



52901 896

[

o a &S
SECTION NUMBER

oiar

SECTION

hnv~- (Cb)

COVER (CD)
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o2 aBE

ANN = (CD) toiax SECTION NUMBER L 52902 8961
COVER (CD) SECILOUL“%B&:C:ﬁﬁT'ﬁIHi&L’C%:Iﬁ/uﬂ)’('\ ey PESTEIXLTTaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
No. St e /B N, BREM/ EOMBONENT PARTS NO. PART NAME fgi&;’
1 9642051614 FANIRIN MBX16 SCREW M5X16 8
2 9710050008 NS RYVHNR M5 SPRING WASHER M5 9
3 5290 89 520-2 hAnv- COVER 1
4 5290 89 613 A1YF1R PLATE 1
5 9710040008 NS v M4 SPRING WASHER M4 2
6 9642041014 FANIxIN M4EX10 SCREW M4X10 5
7 9648030614 ¥53x3% M3X6 SCREW M3X6 18
8 91300 FAONNY HINGE 4
92 9648041014 Y3229 M4X10 SCREW M4X10 13
10 5290 89 617 4113 PLATE 1
11 5290 89 618-1 NS - COVER 1
12 90740 JIVNENLE M5X15 KNOB BOLT M5X15 1
13 9660050014 TYbh M5 NUT M5 1
14 5290 89 614 AN = COVER 1
15 5290 89 615 NS - BAR 1
16 5290 89 611 AT~ STAY 2
17 5290 89 612-1 s - COVER 1
18 5290 89 510-5 Anw- COVER 1
18 5290 89 518 A E D COVER 1
PN 1YPOR DT WITH GERMAN SAFETY FEATURES
21 5290 89 512 19985 =3~ INDICATOR 1
24 90810 NI PNO2DN M6X8 SCREW M6X8 1
25 90651 GS-YuI9“ GS-6 GS-RING GS~6 1
26 5290 74 071 EANE LABEL 1
27 5290 74 074 S8M LABEL 1
100v115vroe ohn =9+ 100v,115V WITH SAFETY COVER
28 5290 74 073 SANML LABEL 1
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52902 898 |

|

o a L HE
SECTION NUMBER

woiar

SECTION

ANt = (PoeMohn“-9Y+)

COVER (WITH SAFETY COVER)
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. TR I
t7¥ax SECTION NUMBER

SECTION
K ZOMRKFHBATRIBELTEEZEADT, £y FEBSTEXLTF& L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NN = (POENIANN=Y#) 5290z 898

COVER (WITH SAFETY COVER)

no. S e /B No. BAEH [ COMBONENT PARTS NO. PART NAME a'ty
1 9642051614 FANIRYY M5X16 SCREW M5X16 8
2 9710050008 NS RISANR M5 SPRING WASHER M5 9
3 5290 89 520-2  AN“- COVER 1
3 5295 89 520-2  AN“= (230V) COVER (230V) 1
4 5290 89 613 ATYF AR PLATE 1
5 9710040008 NSRENANR M4 SPRING WASHER M4 2
6 9642041014 FANIZDY M4X10 SCREW M4X10 5
7 9648030614 $5325% M3X6 SCREW M3X6 16
8 91300 FIIN HINGE 4
10 5290 89 624 ATYF13 PLATE 1
11 5290 89 618=1_ An“- COVER 1
12 90740 JINENLR M5X15 KNOB BOLT M5X15 2
13 9660050014 $Yb M5 | NUT_M5 3
14 5295 89 614=2  HN“- COVER 1
15 5290 89 615 NS - BAR 1
16 5290 89 611 A3 - STAY 2
17 5290 89 612-1  hn“- COVER 1
18 5290 89 510-5 HN“- COVER 1
18 5290 89 518 ANS = COVER 1
PY1YPORYDH3Y WITH GERMAN SAFETY FEATURES

19 5290 89 641 N = BAR 1
20 9642051014 FANIZIY M5X10 SCREW M5X10 4
21 9716050014 ES4%h%2 M5 PLAIN WASHER M5 2
22 5295 89 642 AN = COVER 1
23 5295 89 633 AN - COVER 2
24 5295 89 643 IS5y} BRACKET 1
25 5295 89 644 I8 SHYp BRACKET 1
26 5295 89 631 I8 5HYp BRACKET 1
27 5295 89 632 I8 SHYp BRACKET 1
28 9642030614 $A% 225 M3X6 SCREW M3X6 4
29 5295 89 634 20t PLATE 2
30 9710030008 NS2YSANZ M3 SPRING WASHER M3 2
31 9660030014 $Yr M3 NUT M3 2
32 9648040514 $5325% M4X5 SCREW M4X5 2
33 9648041014 $5225% M4X10 SCREW M4X10 15
34 90810 AN 7o ES 329 MEX8 SCREW M6X8 1
35 90651 GS=-YJo% GS~-6 GS-RING GS-6 1
37 5290 89 512 13955 -3- INDICATOR 1




s aES

AN = (POENIANS=9F) toax SECTION NUMBER 52907 898
SECTION
COVER (WITH SAFETY COVER) A DWREEGSTRIEELTEELAOT, Yy FEBTEXILTFIL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. St /BRE S, BaREH [ EOUEONENT PARTS NO. PART NAME &ty

40 5295 75 031-1 ATYFhb SWITCH CAM 2
230v FOR 230V

41 5295 89 670 243559t BRACKET 1
230V FOR 230V

42 9684050508 PARIN MEXS SET SCREW M5XS5 2

43 5295 89 660 2V5459F (230V) BRACKET (FOR 230V) ;1

44 5290 74 071 AN LABEL 2

45 5290 74 074 AN LABEL 1
100V115VPoeNohn-v+ 100V,115V WITH SAFETY COVER

46 5290 74 073 AN |1 LABEL

47 9716030014 ESY“hvzr M3 PLAIN WASHER M3 4
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52967 860 |

o aES
SECTION NUMBER

s

SECTION

Ju-L (DX-CD)

(DX~CD)

FRAME
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Eoas o EE L,
JL-4L (DX~CD) bd-td SECTION NUMBER 52962 860
- SECTION
FRAME (DX-CD) A IDWRIHBTRBBLTEIEANT, €7 FHESTEXLTFAL,
Naote: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. gg‘y‘rbr\?o% gﬁaﬁ%\lo. %B"%%%/?gzlvﬁ’%oNENT PARTS NO. PART NAME g]g
1 5300 86 211-5 JUL-4 (OPS) FRAME (OPS) 1
2 5290 52 422 Y PALPYAY VI SPRING STUD 4
3 5290 87 421-1_ AZYbS STUD 4
4 5290 86 213 AT - STAY 1
5 9670041008 VEYERENILE M4X10 SOCKET BOLT M&4X10 8
6 5300 87 425-1  fA“NqTpM GUIDE 1
7 5300 86 212-5 7JL-4 (NOPS) FRAME (NOPS) 1
8 5310 87 423-1  h“qp™ GUIDE 2
9 5290 87 441 PINS9h OIL RECEIVER 1
10 9670061208 VEYLENILE M6X12 SOCKET BOLT M6X12 6
11 9710060008 NNRYVNANZ M6 SPRING WASHER Mé 10
12 5290 87 422-1  ARWPM STUD 4
13 9710080008 NYRYNHN 2R M8 SPRING WASHER M8 5
14 9670081608 YEYRRSILE M8X16 SOCKET BOLT M8X16 2
15 5290 87 216 I%gys BLOCK 2
16 9660060014 TYb M6 NUT M6 12
17 9672063014 oYho2ENILE M6X30 HEXAGON BOLT M6X30 2
18 5290 89 616 PAVEAL ‘ BRACKET 2
19 95115 ATYFANS - SWITCH COVER 2
20 9716040014 ES¥“hvz M4 PLAIN WASHER M4 4
21 9642042514 FANIRYN M4EX25 SCREW M4X25 4
22 95111 ATYF 72-15GW22B SWITCH Z-15GW22B 2
23 9642051014 FAMI29N M5X10 SCREW M5X10 12
24 95150 y=I\L2507° 3304 CLAMP 3304 6
25 9710050008 NN RYS AN R M5 SPRING WASHER M5 4
26 9670083508 VEY RN ILE M8X35 SOCKET BOLT M8X35 4
27 5290 86 413 PARFPVA BUSHING 2
28 5290 24 126 7Yyt - WASHER 2
29 9660080014 TYh M8 NUT M8 5
30 5300 87 424-1  ANAERM GUIDE 1
31 5290 87 431-1 PI7%3%% OIL RECEIVER 1
32 5290 32 117 AbYne - STOPPER 1
33 95338 ATYF WK244XP=-2U SWITCH WK244XP-2U 2
230V FOR 230V
34 9642041014 FANIRIN M4X10 SCREW M4X10 4
230v FOR 230v
35 5310 88 151 E° Y PIN 2
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AACPAPEEAS PLALEAY)
DRIVING AND DRIVEN SHAFT (DX)

woar
SECTION

o a &S
SECTION NUMBER

{

5296z 870

214




AL EAY

AN DA EAY
DRIVING AND DRIVEN SHAFT (DX)

I g

SECTION
K ZDOWMBBEKTEBEL TEEHADT, Uy FESTEXLTTFE L,
Note: When ordering items marked % ,indicate the set number because they are available only as 2 set.

o a3 &S
SECTION NUMBER

52961 870}

mE

No. SN /ERER .. BREH /S ENT PARTS NO. PART NAME Q'ty
5290 43 11212 FEP - GEAR 2
37,38
5300 87 110 FhNOA7°05Ybh ASSY DRIVE SHAFT ASSY 1
22,23,32,33,44

5300 87 150~1

g-2Y-H b

ROTARY GUIDE

12,14,19,29,48~-51,53,55

1 5300 87 211 PAPA) SHAFT 1

2 9684061208 PARIN M6X12 SET_SCREW M6X12 2

3 5300 87 214-1 hwpan- HOLDER 2

4 90315 AN =ASPYD2Y 600327 BALL BEARING 600377 4

5 5300 87 213 A7°0hvt SPROCKET 1

6 9684060608 PARIN M6X6 SET SCREW M6X6 2

7 5290 87 521 PAFEPL BRACKET 1

8 5290 87 512 ANC -4~ SPACER 2

9 5290 87 522 ne CAM 1
10 9716060014 ES4%hvr Mé PLAIN WASHER M6 4
12 9670062008 YEYbaS b M6X20 SOCKET BOLT M6X20 7
13 5300 87 212 A7°059t SPROCKET 1
14 9660060014 Y M6 NUT M6 6
15 5290 23 113 EIRINE WASHER 8
16 9670062508 VEYRRS P M6X25 SOCKET BOLT M6X25 2
17 5300 87 512 ANC —# - SPACER 1
18 5310 87 511 hés CAM 1
19 9710050008 NS RYV ™R M5 SPRING WASHER M5 8
20 9642051614 FANIRIN M5X16 SCREW M5X16 2
21 5300 87 116=-2 2%359t BRACKET 1
22 9411503600 F-N°-E°y 5X36 TAPER PIN 5X36 1
23 5300 87 113 A2°obyth SPROCKET 1
24 5300 87 118 ANC =4 SPACER 1
25 9648051014 $¥5325% M5X10 SCREW M5X10 6
26 5290 26 124 A PAY BEARING COVER 2
27 90207 ANPYZIY  6203LLB BEARING 6203LLB 2
28 5300 87 115-2  7%3459h BRACKET 1
29 9686062008 PARIY M6X20 SET SCREW M6X20 4
30 5300 87 131 ANT RN GUIDE 2
31 5290 87 140 AL PLATE 2
32 9411503200 F-N°-E° 5X32 TAPER PIN 5X32 1
33 5300 87 112 A7°05Yt SPROCKET 1
34 5300 87 121-1 S GEAR 1
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ersa: €rLaLBEe
zas SECTION NUMBER

SECTION
K’ ZDBRHEHATRBELTEELADNDT, £y FEETEXLTFTE L,

VA A B A A r_ 5296z 870

DRIVING AND DRIVEN SHAFT (DX)

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. v P EHS /PaES PART NAME ma

A
B2 /B S et PARTS NO.

SET NO. PART NO. Q'ty
35 9721100008 E-U2% E-10 E-RING E-10 2
36 5290 29 311 AT WASHER 2
37 5290 43 112 FNp- GEAR 2
38 5290 37 123 AR BUSHING 2
39 5290 86 111 ARY S STUD 2
40 9710100008 NSRS ANR M10 SPRING WASHER M10 2
41 9660100014 $+9b M10 NUT M10 2
42 91250 ALWHYTIO 1/4" 0IL CUP _1/4" 2
43 9721150008 E-UJ7Y E=15 E-RING E-15 1
44 5300 87 111 YPIb SHAFT 1
45 5300 86 113 ne CAM 1
46 5300 87 122 NP GEAR 1
47 9670061608 YEYRENILE M6X16 SOCKET BOLT Mé6X16 11
48 5300 87 161-1_ 44+ 7L-4 SIDE FRAME 2
49 5300 87 162 FIbRS = HOLDER 2
50 5300 87 163-1_ Y¥2h SHAFT 8
51 5522 45 126 NN 1hNg-5- GUIDE ROLLER 24
53 9642051014 FANIRIN M5X10 SCREW M5X10 6
55 9670061008 YEYRESILE M6X10 SOCKET BOLT M6X10 8
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52962 872 |

toia L EE
SECTION NUMBER

o ar

SECTION

(DX~-CD)

CHAIN GRIPPER (DX~-CD)

FI-OINYYN® -
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ol a  ES

FI-DINYYNO - (DX~-CD) wo¥ar SECTION NUMBER 52962 872
- SECTION
CHAIN GRIPPER (DX ¢D) X IDOBRBEZHBTEIHSEL TEICANDT, 2 FHEBSTELXLTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. géyTbl\?o? gﬁ?ﬁvo, ﬁﬁ%%/ggNﬁ%NENT PARTS NO. PART NAME g‘ﬁ
5290 87 310 INYWNO —BN 1 ASSY GRIPPER BASE ASSY 3
| 3,10,11,23,25

5300 87 300-1 FIOTNYINYYNC - ASSY GRIPPER UNIT ASSY 3
2-11,13,15-19,21-23,25-28 ‘
5300 87 301-1_ 7 UYN°-2%7 ASSY GRIPPER BASE ASSY 3

2,3,6,10,11,13,15,16,22,23,25-28
5300 87 410 FI-2 ASSY CHAIN ASSY 2

1,24

1 5300 87 412 Fr-o CHAIN 6
2 5300 87 312 INS5Yp BRACKET 3
3 9684050508 FARDS M5X5 SET_SCREW M5X5 18
4 9721040008 E-Yuo™ E-4 E-RING E-4 3
5 90203 RN =bANPYIIN 62522 BALL BEARING 62527 3
6 5290 87 316 P-4 ARM 3
7 5290 87 317 ARYpY STUD 3
8 9710050008 NS RYSANR M5 SPRING WASHER M5 3
9 9660050014 +YF M5 NUT M5 3
* 10 5290 87 314 57 b SHAFT 3
% 11 5290 87 319 DN YWNO =B GRIPPER STUD 12
13 5290 87 324 FAhS= LOCK COLLAR 3
14 9670051001 YEYRES LR M5X10 SOCKET BOLT M5X10 12
15 5290 87 315 n5- COLLAR 3
16 5290 87 313 5P b SHAFT 3
17 5290 87 321 270y o™ SPRING 6
18 5290 87 323 RT° YIS KA - SPRING HOLDER 6
19 5290 87 318 7N yYpe - GRIPPER 12
21 9670061608 YEYRES LR M6X16 SOCKET BOLT M6X16 12
22 5300 87 311 I8 SHyp BRACKET 3
* 23 5290 87 322 I8 S5 p BRACKET 3
24 90853 5%31hYs2 RF2040 JOINT LINK RF2040 6
25 9410301608 A7°UINES Y 3X16 SPRING PIN 3X16 12
26 9411302000 F-n°-£°3 3x20 TAPER PIN 3X20 3
27 9411301600 F-n°-t°y 3X16 TAPER PIN 3X16 3
28 9411302200 F-N°-E°D 3X22 TAPER PIN 3X22 3
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52966 880 |

L

toa &S
SECTION NUMBER

o5

SECTION

N{I57-7% (DX-CD)

PAPER DELIVERY TABLE (DX-CD)

4
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NT2T-2% (DX-CD)

PAPER DELIVERY TABLE (DX~CD)

g
SECTION

o3 HE
SECTION NUMBER

Fﬁ 52966 8SDJ

KA ZDOBBEIHBTEHBEL TEIHANDT, € FESTEZLTTFE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. ST /ERER . BWREH /O OMBONENT PARTS NO. PART NAME gi&y
5270 88 240 NMy7-2% (270) DELIVERY TABLE DPOLLY {(BLACK) 1
23=-26,41
5290 88 140 F=2NbIbNO7% ASSY SPROCKET ASSY 1
5,6,27
5290 88 240 NTDT =T (PN =) DELIVERY TABLE DOLLY (IVORY) 1
23-26,41
1 5290 89 143 A3 BUSHING 1
2 9710050008 NYrYvY AN M5 SPRING WASHER M5 2
3 9642051014 FANIRIN M5X10 SCREW M5X10 2
5 5290 88 142 AZ°o5vh SPROCKET 2
6 9410402508 AZ°YyovEeD 4X25 SPRING PIN 4X25 2
7 9660060014 TYbr M6 NUT M6 6
8 9710060008 NH YW PR M6 SPRING WASHER Mé 6
9 5320 86 320-1 -4 (Z7a) FRAME (BLACK) 1
9 5326 86 320-1 7L=4L (PA1h“NY=) FRAME (IVORY) 1
10 5300 88 234 L-1ib RAIL 2
11 5290 14 111 oA BOLT 2
12 9660100014 FYbr M10 NUT M10 2
13 5296 86 411 2V559F (PAkNY-) BRACKET (IVORY) 2
13 5320 86 411 7%359YF (2a) BRACKET (BLACK) 2
14 5290 86 415 AN=-2 BASE 2
15 90801 FI-o RS37-1 66°P CHAIN RS37-1 66°P 2
16 5290 88 235 9x1h WEIGHT 2
17 9672061614 avhogsbt M6X16 HEXAGON BOLT M6X16 6
18 9670081608 VEYRKENILE M8X16 SOCKET BOLT M8X16 10
19 9710080008 nhrYvpHNr M8 SPRING WASHER M8 7
20 5290 88 231 AZY PN STUD 2
21 9660080014 TYpr M8 NUT M8 5
22 5290 88 220-1 7J2L~4 FRAME 1
23 9716060014 E39%hvzx M6 PLAIN WASHER M6 16
24 90770 T2 4.1X20 WOOD SCREW 4.1X20 16
25 91350 FPAI- 420G-N-75 CASTER 420G-N-75 4
26 5290 88 241 NTIF=TN PAPER DELIVERY TABLE 1
27 5290 88 141 AN SHAFT 1
28 9648051014 ¥3523x3% M5X10 SCREW M5x10 6
29 5320 86 310 -4 (20) FRAME (BLACK) 1
29 5326 86 310 2b-4 (PAKNY=) FRAME (IVORY) 1
30 9414202514 NHE®S D 2X25 SPLIT PIN 2X25 2
31 5290 88 233 AT - STAY 1
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o aBE

NTOT=-7%Ib (DX-CD) €o>ar SECTION NUMBER 5296G 880
- SECTION
PAPER DELIVERY TABLE (DX-CD) K IDWREHATEHELTEICADT, Y FEBTEXLTF&L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

vo. Sl /B o BBEH [ COMBONENT PARTS NO. PART NAME 'ty
22 5290 31 116 Yoz LINK 2
33 9721070008 E-YDooN E-7 E-RING E-7 2
34 5290 88 210-1 2L-4 FRAME 1
35 5290 88 232 AZYp™ STUD 4
36 5290 31 117 g-5- ROLLER 4
38 5306 86 412 24559k (PARNMY=-) BRACKET (IVORY) i
38 5320 86 412 IVSH5YM (70) BRACKET (BLACK) 1
29 5306 86 414 2559 b (PAk™MY=) BRACKET (IVORY) 1
39 5320 86 414 24559 F (20) BRACKET (BLACK) 1
40 5290 88 250 b= RAIL 2
41 5270 44 314 Ay-nty (YY) SCALE PLATE (MM) 1
41 5290 44 314 Ay=bn™y (12%) SCALE PLATE C(INCH) 1
42 5290 32 117 APYN® - STOPPER 1
43 9662080014 FYh M8 NUT M8 2
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ANAPENORNS (DX-CD) wrar tova Eg L 52966 890

SECTION NUMBER
STAND LIFTING DRIVING (DX-CD) SECTION
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ANIPENIENS (DX-CD)

STAND LIFTING DRIVING (DX~-CD)

7 ax

SECTION

o a g .
SECTION NUMBER

F’ 52966 89DJ

KX IDWBRBERTEEELTEIEILADT, 2 PESTEXLTTFEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. SN /ERES .. Rl ?C))ﬁw?;%NENT PARTS NO. PART NAME gg
5290 88 111z-1 7%3559k BRACKET 1
25,26
5290 88 1122  ABWkKILAS - HOUSING 1
25,38
5290 88 1202 P-4 ARM 1
29,47
52900 88 1947  #“P- GEAR 1
1,2
5290 89 130-2 94WSNyb“WIPIF ASSY  BACK GUIDE KNOB SHAFT ASSY 1
59,60,66,76
5290 89 21712 Y2 LINK 1
2,5
5290 89 2187-1 b CAM 1
2,6
5296 88 160 NIEN L (PLRNY=) HANDLE (IVORY) 1
37,81-83
5300 89 210 2527°0b%93% ASSY CLAMP SHAFT ASSY 1
9,16,17
5310 88 110 9%-LFP-IV559F ASSY GEAR BRACKET ASSY 1
17,25,26,35,36,42-44,46,48,61,77
. 5310 88 160 NIEML (7a) HANDLE (BLACK) 1
37,81-83
1 5290 88 194 FN P GEAR 1
2 5290 89 219 AR BUSHING 3
3 5290 88 193 AZYRS STUD 1
4 5290 89 216 te o PIN 1
5 5200 89 217 yyo LINK 1
6 5290 89 218-1__ hb CAM 1
7 5290 89 215 9537 CRANK 1
8 9684060608 FARIN M6X6 SET SCREW M6X6 6
9 5290 89 213 gPIb SHAFT 1
10 9642051614 FANIRIY M5X16 SCREW M5X16 3
11 9710050008 NS RYSHANR M5 SPRING WASHER M5 8
12 5290 89 211 ANPYTINHLERN = BEARING HOLDER 1
13 90211 KN =AY PYLON 620227  BALL BEARING 620222 2
14 5290 89 212 ns- COLLAR 1
15 9723350008 C=yy2% =35 C-RING C-35 1
16 5300 89 214 V- GEAR 1
17 9410302508 RA7°YTINE® Y 3X25 SPRING PIN 3X25 2

225



. o arBE
ANAPHENgENS (DX~-CD) '7rar SECTION NUMBER L 52966 890

- SECTION
STAND LIFTING DRIVING (DX-CD) K IDWREHBTREFEL TEELADT, v PHEFTEXLTTEL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. S e /B Ay o, BREH / COMPONENT PARTS NO. PART NAME gg
18 9721070008 E-Noo% E=-7. E-RING E-7 2
20 5290 88 170 RN SCREW 1
21 5290 37 814 LA I SPRING 1
22 5290 88 134 259YF CLUTCH 1
23 9634050508 FARIN M5X5 SET SCREW M5X5 7
24 9717120008 FTEIYNANR MI12 WAVE WASHER M12 1
25 90242 %932 MB1210DpU BUSHING MB1210pU 5
26 5290 88 111-1 NS5y BRACKET 1
27 9660050014 TYPF M5 NUT M5 1
29 5290 838 120 P-4 ARM 1
30 5290 51 064 A7 Yyow SPRING 1
31 5290 51 070 YA PAWL 1
32 5290 51 063 tey PIN 1
33 5300 88 116 LN - LEVER 1
34 5296 33 5641 KN -2V yYIe (I%593) BALL GRIP (BROUWN) 1
34 90752 Y =N yya°e 25 (7a) BALL GRIP 25 (BLACK) 1
35 5310 88 113=1 AN SHAFT 1
36 5290 88 183 ¥- KEY 1
37 9648051014 #5323 M5X10 SCREW M5X10 5.
38 5290 88 112 AZ2WRLIAN - HOUSING 1
39 5310 89 111 yog LINK 1
40 9660060014 TYL M6 NUT Mé 6
41 9710060008 NS RY“HVNR M6 SPRING WASHER M6 6
42 5290 37 613 Fh P~ GEAR 1
43 5290 88 133 IP7b SHAFT 1
44 5290 37 614 FNP - GEAR 1
45 9670062008 YoIbENLE M6X20 SOCKET BOLT M6X20 4
46 5290 88 180 G GEAR 1
47 5290 88 131 AR BUSHING 1
48 5290 88 115 2FxYbk1-1b RATCHET WHEEL 1
49 5290 88 114 hé CAM 1
50 5290 88 151 AZYEN STUD 1
51 5290 51 083 RI° Yo SPRING 1
52 5290 51 082 YA PAWL 1
53 5290 88 144 FWNp - GEAR 1
54 90603 CE-4YyI“ CE-12 v CE-RING CE-12 1
55 9410402508 A7°YUONE® D 4X25 SPRING PIN 4X25 1
56 5290 88 143 ho- COLLAR 1
57 5290 29 210 A3 BUSHING 1
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ANAPHENGEND (DX-CDD
STAND LIFTING DRIVING (DX-CD)

R A7 P
SECTION

oLz HE

SECTION NUMBER

5296G6 890 J

K IDHBABHHETEBELTEIHLANDT, v PESTEIILTTF&L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. S‘EE‘?TFN#O? ?X%*ria gﬁa‘%ﬁ/gg%ﬁ%NENT PARTS NO. PART NAME gfﬁ;
58 9642051014 FTANIRIN M5X10 SCREW M5X10 4
59 5290 89 135 A7°ayvh SPROCKET 1
60 9410403208 A2°UDINEC Y 4X32 SPRING PIN 4X32 1
61 9410302008 A7°U2INE® Y 3X20 SPRING PIN 3Xx20 1
62 5310 89 134-1_ 9IZ (7a) KNOB (BLACK) 1
62 5316 89 134 YII (PAHNY=) KNOB (IVORY) 1
63 5310 89 133-1 YIZ (7a) KNOB_ (BLACK) 1
63 5316 89 133-1  WIZ (PLH“U-) KNOB (IVORY) 1
64 5290 89 120 LS = LEVER 1
65 5290 89 148 n3- COLLAR 1
66 5290 89 131-2 b7t SHAFT 1
70 5290 89 112 INgah BUSHING 1
74 5290 88 190 VN p- GEAR 1
75 5290 82 162 AR BUSHING 1
76 5290 89 129 ANO == SPACER 1
77 9410402808 A2°UIINE® T 4X28 SPRING PIN 4X28 1
78 5310 89 149 AN - COVER 1
79 5300 12 224 7°u-} PLATE 1
80 5290 29 315 FANS- LOCK COLLAR 1
81 5296 88 161 NIRPSWEYRT (PLHMY=)  HANDLE BODY (IVORY) 1
81 5310 88 161 NI PN USRS (20) HANDLE BODY (BLACK) 1
82 5300 37 820 NTPS L (PARN =) HANDLE (IVORY) 1
82 5310 37 820 NI (Z0) HANDLE (BLACK) 1
83 5300 37 815 J°U=F (PTHNY=) PLATE (IVORY) 1
83 5310 37 815 J°U=b (20) PLATE (BLACK) 1
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Y1ENAYTEY (DX-CD)
SIDE GUIDE (DX-CD)

saBS

oar
SECTION NUMBER

| s2v6z 892

SECTION
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o o s L EE .
toay SECTION NUMBER

SECTION
K ZOWRBMATEEEL TELCADT, o FESTEXLTFAL,

BLENANTEY (DX=CD)
SIDE GUIDE (DX-CD)

52967 892

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO.  Ser e /B 0. WREH /BOEE ENT PARTS NO. PART NAME g’ﬁ
5310 89 2257-2 $4hF“ASTLY (OPS) ASSY SIDE GUIDE (OPS) ASSY 1
2,3 '
5310 89 2267-2 41+ A TF“(NOPS)ASSY SIDE GUIDE (NOPS) ASSY 1
2,30 |
1 5290 44 241 Y= KNOB 1
2 5290 37 513-1 AR BUSHING 4
3 5310 89 225-2  H{F“A“TPS (OPS) SIDE GUIDE (OPS) 1
4 9684050508 PARDY M5X5 SET SCREW M5X5 4
5 5290 29 315 PANS - LOCK COLLAR 1
6 5290 89 323-2 k%A BOSS 1
7 5290 33 122 AZCNONRAYES SPRING STUD 1
8 5290 89 325 AL PEA SPRING 1
9 9660060014 FYP M6 NUT M6 2
10 9670062508 YEYRES I E M6X25 SOCKET BOLT M6X25 1
11 9721100008 E~-Yuo™ E-10 E-RING E-10 3
12 5290 29 311 YWpnx WASHER 2
13 5290 89 311 SPIb SHAFT 1
14 5290 89 224 YYARNIA SPRING 1
15 9648051014 45323% M5x10 SCREW M5X10 2
16 5321 29 220-1 A3 BUSHING 1
17 5290 32 141 Y3Z KNOB 1
18 90607 CE-Y27% CE-18 CE-RING CE-18 1
19 5290 89 227-1_ HAPFSANAESASN BUSHING 1
20 5310 89 320 200 bANTEY FRONT GUIDE 1
21 9642051614 FAL 223N M5X16 SCREW M5X16 3
22 9710050008 N rYNANR M5 SPRING WASHER M5 5
23 5290 89 222 AR ' BUSHING 1
24 5290 89 221-1_ 43w BUSHING 1
25 9670061208 YEYREN LR M6X12 SOCKET BOLT M6X12 2
26 9710060008 NV RYNHNR M6 SPRING WASHER Mé 1
27 5290 89 324 AR PAYY VI SPRING STUD 1
28 9642051014 FANIRIY M5X10 SCREW M5X10 2
29 5290 89 411-1 AF- STAY 1
30 5310 89 226-2 H1FSANTFY (NOPS) SIDE GUIDE (NOPS) 1
31 5310 89 412-2 ASAF GUIDE 1
32 5290 89 223 5P b SHAFT 1
33 5290 89 228 PARYA PLUG 1




NSRS RS
BACK GUIDE

(DX-CD)
(DX-CD)

2oar
SECTION

2o a B
SECTION NUMBER

| 52962 894 |
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toia L EE

SECTION NUMBER

Rt ld L, 52967 894

NSYIRNTEY (DX=-CD)

SECTION
HIOPBHEBEIK[TEBELTEIEILAOT, £ P BSTEXLTTFEV,
Note: When ordering items marked % ,indicate the set number because they are available only as a set

BACK GUIDE {(DX~CD)

NO. s_izE‘yTbl\l#oﬂ‘iBL ﬁﬂf‘R*ir%r\Ja BRI ?g%\?ib%NENT PARTS NO. PART NAME {dﬁ?y
1 90802 FI-2 RS35-1 46°P CHAIN RS35-1 46P 1
3 5290 89 151-1 AT - STAY 1
4 5290 89 153 2°L=b PLATE T
5 9648041014 ¥2325% M&X10 SCREW M4&X10 6
6 5290 89 143 A3 BUSHING 2
7 9710050008 WY Hvr M5 SPRING WASHER M5 4
8 9642051014 FANIRIY M5X10 SCREW M5X10 4
9 5290 89 142 AZ°o5Yh SPROCKET 1
10 9684050508 PARDIY M5X5 SET SCREW M5X5 5
11 5290 89 141 SAAN SHAFT 1
12 5290 89 145 INSH9b BRACKET 1
13 5290 89 147 AR R BACK GUIDE 1
14 9648051014 Y5323 M5X10 SCREW M5X10 8
15 5290 89 146-2 NNWIANAPS BACK GUIDE 2
16 9648061214 Y3223 MEX12 SCREW M6X12 2
17 5290 89 138 AT - STAY 1
18 5290 89 144-~1 >Yg RACK 1
19 92684060608 FAZRSY M6X6 SET SCREW MéXé6 1
20 5290 89 139 SYIHLAN = RACK HOLDER 1
21 5290 29 314 PARS - LOCK COLLAR 1
22 5290 89 152-1 ANTbN GUIDE 3
23 9684061608 FPARDY M6X16 SET SCREW M6X16 1
24 9660060014 FUE M6 NUT M6 1
25 90630 AFWI°ECy Sssp-8 SNAP PIN SSP-8 1
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52962 896 |

|

ge
A
N

&
SECTION NUMBER

oar

SECTION

(DX-CD)

Nt -

COVER (DX-CD)
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hny-

(DX-CD)

COVER (DX=-CD)

o g
SECTION

o a B
SECTION NUMBER

L 52962 8967

AZOMRBEHBTESELTEZIVANDT, £y FESTEXLTF&L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

2
[¢]

2 P ES
SET NO.

B

PART NO.

— T
BREH [ COMBONENT PARTS NO.

PART NAME

bk
Q’ty

1 9642051614 FAN 323 M5X16 SCREW M5X16 6
2 9710050008 NNRYNANR M5 SPRING WASHER M5 6
3 5306 89 520-1  An“- (¥T1a) COVER (YELLOW) 1
3 5306 89 530 ANY - (11O0-,230V) COVER (YELLOW FOR 230V) 1
3 5320 89 520 AN - COVER 1
3 5320 89 530 ANY - (230V) COVER_(FOR _230V) 1
4L 5290 89 613 ATYFTR PLATE 1
5 9710040008 NYRYNANR M4 SPRING WASHER M4 2
6 9642041014 FAYIRIN M4X10 SCREW M4X10 5
7 9648030614 $5329% M3X6 SCREW M3X6 16
8 91301 FIoONND HINGE 4
10 5290 89 624 ATYFTR PLATE 1
11 5290 89 618-1 An“- COVER 1
12 90740 JINHN LR M5X15 KNOB BOLT M5X15 2
13 9660050014 FYP M5 NUT M5 2
14 5295 89 614-2 hn“- COVER 1
15 5290 89 615 N - BAR 1
16 5290 89 611 AT - STAY 2
17 5300 89 648-1 HN“- COVER 1
18 5306 89 540-2 HN“- (f1a-) COVER (YELLOW) 1
18 5320 89 540-2 HAN“- COVER 1
19 5290 89 641 N - BAR 1
20 9642051014 FAYI2IY M5X10 SCREW M5X10 4
21 9716050014 ES4%A%2 M5 PLAIN WASHER M5 2
22 5295 89 642 AN = COVER 1
23 5295 89 633 AN - COVER 2
24 5295 89 643 PAFERL BRACKET 1
25 5295 89 644 INShY b BRACKET 1
26 5295 89 631 TINS5y BRACKET 1
27 5295 89 632 INSHwh BRACKET 1
28 9642030614 FAY22YY M3X6 SCREW M3X6 8
29 5295 89 634 JoL-t PLATE 2
30 9710030008 NS RYNANR M3 SPRING WASHER M3 4
31 9660030014 FYr M3 NUT M3 4
32 9648041514 #5329% M4X15 SCREW M4X15 2
33 9648041014 453%9% M4X10 SCREW M4X10 15
34 90810 NNTO RN ORI MEXS SCREW M6X8 1
35 90651 GS-U2Y GS-6 GS-RING GS-6 1
37 5300 89 512 A5 =l SCALE 1
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o aEe [

ANS= (DX~-CD) tvay SECTION NUMBER 52967 896 ]

COVER (DX-CD) SE?ISQ;&&&&TBﬁﬁLTé&&A®T~ﬂvb#%?ﬁkhf*évo
Note: When ordering items marked % indicate the set number because they are available only as a set.
vo. SRR /B o BREH [ EOUEONENT PARTS NO. PART NAME {gg
40 5295 75 031-1 AMYFhL SWITCH CAM 2
230V FOR 230V
41 5295 89 670 28559b BRACKET 1
230V FOR 230V
42 9684050508 FPARD™ M5X5 SET SCREW M5XS5 2
230v FOR 230V
43 5295 89 660 2%559F (230V) BRACKET (FOR 230V) 1
45 98804 h-p2° 52" HOLE PLUG 1
46 95145 Hi-b2°352% pp~-500 PLUG DP-500 1
47 5290 74 071 AN LABEL 2
48 5290 74 074 22NN LABEL 1
100v115vPoe onnt=-9+ 100V,115V WITH SAFETY COVER
49 5290 74 073 AN LABEL
50 9716030014 ESyvhvzr M3 PLAIN WASHER M3 4
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PART NUMBER INDEX




&8

PART NUMBER INDEX

B

[=]
RA

& 5

PART NUMBER

toiarBs
SECTION No.

| 5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5270
5275
5275
5275
5275
5275
5275
5275
5275
5275
5276

24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
31

32
L4
44
L4
44
51

51

51

51

51

51

51

51

51

51

51

53
53
53
53
53
54
54
54
54
54
54
74
88
88
89
24
24
54
54
54
54
54
54
54
24

100-1
1T11-1
113
113
113
113
262
262
2672
268
272
272
272
273
276
276
276
277
277
277
151-1
410
314
314
314
314
140-4
1402-4
510-2
620-2
621
700-2
700z-2
810-2
810z-2
920-2
921
100-5
101
160-4
160-4
215
111-1
112
112
114
330
410
031-1
240
240
621-1
100-1
111-1
111
112
113
114
310
330
410
100

527012
5270z
5270z
527012
529012
527012
527012
527012
52701
5270z
527012
52702
52702
52702
527012
5270z
52702
527012
52701
52906
5290z
52906
52906
5290z
52966
52906
52906
52906
52906
52906
52906
52906
52906
52906
52906
52906
527012
527012
52701
527012
527012
52701
52701z
52701z
52702
5270z
5270z
52906
52906
52966
52906
5270z
5270z
527012
527012
527012
527012
5270z
52702
5270z
52702

5270z 240

240
240
241
242
240
240
241

242
240
240
241
242
240
240
241

242
240
241

242
650
290
440
880
320
880
510
510
512
512
512
516
516
516
516
512
512
531

530
530
531

530
540
540
541

540
540
540
700
880
880
700
242
242
542
542
542
542
542
542
542
241

No.

31
28
28
28
28
52
52
52
58
52
52
52
49
60
60
60
61
61
61
26
12
24
41
80
41
51

21
12
13
47

24

23
23
53
34
54
54
19
51
18
17

17

31
34
54
53
19
46
51
18

& 5 3 3|
B o& B S
PART NUMBER

| 5276 24 111
5276 24 262
5276 24 262
5276 24 273
5276 24 273
5276 51 300
5276 51 310
5276 51 400
5276 51 410
5276 51 600-3
5276 51 610-1
5276 51 630-2
5276 51 643
5276 51 900-3
5276 51 910-1
5276 51 930-2
5276 54 111
5276 54 114
5276 54 330
5276 54 410
5276 74 033-2
5276 74 036
5290 11 110-4
5290 11 114-1
5290 11 152
5290 11 152
5290 11 152
5290 11 152
5290 11 152
5290 11 152
5290 11 163
5290 12 211
5290 12 213
5290 12 310-1
5290 12 311-1
5290 12 312
5290 12 313
5290 12 314
5290 12 315
5290 12 316
5290 12 317
5290 12 411
5290 12 412-1
5290 12 413
5290 13 111
5290 14 111
5290 14 111
5290 14 120
5290 15 200-1
5290 16 111
5290 16 112
5290 16 200-3
5290 16 212
5290 16 215
5290 16 226
5290 16 311
5290 16 312
5290 16 313
5290 16 314
5290 16 315
5290 16 316
5290 16 411

el a e

SECTION No. No.
52707 241 31
52707 241 58
52707 242 58
5270z 241 49
52702 242 49
52906 510
52906 510 53
52906 514
5290G 514 31
52906 512
52906 512 1
5290G 512
52906 512 55
52906 512
52906 512 25
52906 512
52702 541 34
527072 541 19
52702 541 51
52707 541 18
52906 700 17
52906 700 17
5290z 110 1
52907 618 59
5270z 540 21
52702 541 21
5270z 542 21
5290z 540 23
52907 542 23
5290z 870 12
5290z 120 33
5290z 120 6
5290z 120 5
5290z 120
5290z 120 12
5290z 120 13
5290z 120 21
5290z 120 23
5290z 120 11
52902z 120 27
5290z 120 10
5290z 120 20
5290z 120 19
5290z 120| 17
52907 110, 18
52906 880 11
5296G 880 11
5290z 110 24
5290z 120 31
5290z 170 4
5290z 170 4
5290z 170
52907 170 9
52902 170 L8
5290z 170 67
5290z 170 37
5290z 170 43
5290z 170 40
52902 170 42
52902 170 39
5290z 170 41
5290z 170 47
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5290 16 412-1 5290z 170] 30
5290 16 413 5290z 170| 34
5290 16 414 5290z 170| 33
5290 16 415-2 |52907 170 63
5290 17 111 5290z 170| 52
5290 17 112 52907 170/ 51
5290 17 113 5290z 170| 59
5290 17 114 5290z 170| 58
5290 17 115 5290z 170| 57
5290 17 117 5290z 170 54
5290 17 118 52907 170| 60
5290 17 119 52907 170 61
5290 17 120 52907 170 21
5290 21 110 5290z 330| 29
5290 21 114 5290z 330| 79
5290 21 121 52907 330| 8
5290 21 122 52902 330| 30
5290 21 123 5290z 330| 16
5290 21 123 5290z 350| 14
5290 21 130 5290z 330/ 12
5290 21 141 52907 330| 9
5290 21 142 52907 330| 15
5290 21 143-1 |5290z 330| 14
5290 21 150 52902 360, 36
5290 21 161 5290z 330 38
5290 21 161 5290z 360/ 28
5290 21 161 52907 522, 16
5290 21 162 529027 360 37
5290 21 163 5290z 360| 25
5290 21 164 52906 370 33
5290 21 164 5290z 360, 26
5290 21 200 5290z 360
5290 21 211-1 | 5290z 360| 34
5290 21 212 52906 512| 29
5290 21 220 52907 360| 35
5290 21 230 5290z 360, 30
5290 21 311 52902 210| 65
5290 21 312 5290z 210, 66
5290 21 313 5290z 210 62
5290 21 314 5290z 210, 64
5290 21 315 5290z 210| 33
5290 21 316 52907 210| 28
5290 21 319 5290z 210 63
5290 21 319 52907 522| 48
5290 21 410 5290z 210 54
5290 21 510 52907 210| 31
5290 21 521 5290z 210| 32
5290 21 521 52907 522| 53
5290 21 522 5290z 210 52
5290 21 610 5290z 210 25
5290 21 610 52907 220| 27
5290 21 610z | 52907 210
5290 21 610z | 5290z 220
5290 21 612 52907 210 26
5290 21 612 5290z 220 30
5290 21 612 52902z 250 43
5290 21 621 5290z 220| 33
5290 21 622 5290z 220| 21
5290 21 623-1 | 5290z 210| 21
5290 21 623-1 | 5290z 220 26
5290 21 630 5290z 220| 25
5290 21 641 52906 370 31

# & B S s a &S | |

PART NUMBER SECTION No.
5290 21 641 5290z 220] 53
5290 21 642-2 |52907 220 24
5290 21 643 5290z 330 69
5290 21 711 5290z 210, 27
5290 21 712 5290z 210| 22
5290 21 811 5290z 210, 68
5290 21 812 5290z 210| 69
5290 21 813 5290z 210, 70
5290 21 814 5290z 210 71
5290 21 815 5290z 210 72
5290 21 816 5290z 210 73
5290 21 820 5290z 210, 74
5290 21 824 5290z 210, 75
5290 21 831 52907 210 76
5290 21 832 5290z 260| 38
5290 21 841 5290z 210| 77
5290 21 851 52902 617 55
5290 21 851 52902 618| 69
5290 22 110 5290z 210| 55
5290 22 110z | 5290z 210
5290 22 121 52907 210| 61
5290 22 121 52907 220, 6
5290 22 141 5290z 210| 4
5290 22 141 5290z 220| 35
5290 22 142 5290z 220| 3
5290 22 150 5290z 220 2
5290 22 1507 |5290z 220
5290 22 161 5290z 210| 56
5290 22 161 5290z 220 1
5290 22 210 5290z 210, 10
5290 22 210 5290z 220, 20
5290 22 221 52907 210, 13
5290 22 221 5290z 220 17
5290 22 222 5290z 210, 12
5290 22 222 5290z 220 16
5290 22 223 5290z 210| 15
5290 22 223 5290z 220/ 13
5290 22 224 52907 210 14
5290 22 224 5290z 220, 15
5290 22 300-1 | 5290z 220
5290 22 311-1 | 5290z 220, 46
5290 22 314 5290z 220 45
5290 22 315 5290z 220, 47
5290 22 318 52906 516| 25
5290 22 318 52906 520, 21
5290 22 318 52907 250 1
5290 22 320 52907 220 49
5290 22 330 5290z 220| 50
5290 22 411 5270z 540 12
5290 22 411 52707 541 12
5290 22 411 52707 542 12
5290 22 411 52907 540 13
5290 22 4112 | 52707 540
5290 22 4112 | 5270Z 541
5290 22 411z | 52707 542
5290 22 411z | 5290z 540
5290 22 412 527027 540/ 13
5290 22 412 527027 541, 13
5290 22 412 5270z 542| 13
5290 22 412 52907 540 14
5290 22 412 52907 542 14
5290 22 413 52707 540] 66
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5290 22 413 5270z 541| 66 5290 24 114 52707 240] 24
5290 22 413 52707 542 66 5290 24 114 52707 241 24
5290 22 413 52907 540 22 5290 24 114 52707 242 24
5290 22 413 52907 542 22 5290 24 114 52907 240 24
5290 22 4137 | 52702 540 5290 24 114 52907 242| 14
5290 22 4137 | 52702 541 5290 24 116 52707 240| 46
5290 22 4137 52707 542 5290 24 116 52707 241 46
5290 22 4137 52907 540 5290 24 116 52707 242 46
5290 22 413z | 52907 542 5290 24 116 52907 240| 46
5290 22 420-1 52907 210 8 5290 24 116 52907 242| 52
5290 22 430-1 5290z 220| 39 5290 24 117 5270z 240| 10
5290 23 112 52707 240 33 5290 24 117 52707 241, 10
5290 23 112 52707 241 33 5290 24 117 52707 242 10
5290 23 112 52707 242 33 5290 24 117 52907 240 10
5290 23 112 52707 540| 40 5290 24 117 52907 242| 10
5290 23 112 52702 541| 40 5290 24 118 52707 240 11
5290 23 112 52702 542| 40 5290 24 118 52707 241 11
5290 23 112 52907 230 16 5290 24 118 5270z 242| 11
5290 23 112 52907 240 33 5290 24 118 52907 240| 11
5290 23 112 52907 242| 38 5290 24 118 52907 242 11
5290 23 112 52907 540| 43 5290 24 121 52707 240| 30
5290 23 112 52907 542| 43 5290 24 121 52707 241| 30
5290 23 113 52967 870| 15 5290 24 121 52702 242| 30
5290 23 114 52907 230| 21 5290 24 121 52907 240| 30
5290 23 115 52707 540| 28 5290 24 121 52907 242| 20
5290 23 115 52707 541| 28 5290 24 123 52707 240 4
5290 23 115 52707 542| 28 5290 24 123 52707 241| 4
5290 23 115 52907 230| 19 5290 24 123 52707 242| 4
5290 23 115 52907 540| 31 5290 24 123 52907 240| 4
5290 23 115 52907 542 31 5290 24 124 52707 240 7
5290 23 116-1 5270z 540 43 5290 24 124 52707 241 7
5290 23 116-1 52702 541| 43 5290 24 124 52707 242| 7
5290 23 116-1 52707 542| 43 5290 24 124 52907 240| 7
5290 23 116-1 |5290z 230 24 5290 24 124 52907 242| 7
5290 23 116-1 |52907 540| 46 5290 24 125 5270z 240] 35
5290 23 116-1 529027 542| 46 5290 24 125 52702 241| 35
5290 23 117 52907 230| 25 5290 24 125 52707 242| 35
5290 23 121-1 | 5290z 230| 22 5290 24 125 52902 240| 35
5290 23 1212-1|5290Z 230 5290 24 125 52907 242| 40
5290 23 122 52907 230 8 5290 24 126 52707 240 3
5290 23 123 52907 230 9 5290 24 126 52707 241 3
5290 23 210 52902 230 5290 24 126 52707 242| 3
5290 23 211 52907 230 4 5290 24 126 52907 240 3
5290 23 220 52907 230 10 5290 24 126 52907 242| 3
5290 23 231 5290z 230| 30 5290 24 126 52907 250| 24
5290 23 234 5290z 230| 1 5290 24 126 52907 860, 28
5290 23 235 52907 230 13 5290 24 126 52967 860| 28
5290 23 236 5290z 230| 12 5290 24 127 52707 240| 22
5290 23 311 52907 230| 28 5290 24 127 52707 241 22
5290 23 312 52907 230 27 5290 24 127 52707 242| 22
5290 24 100-2 | 52907 240 5290 24 127 52707 540| 42
5290 24 111-1 | 52907 240] 31 5290 24 127 52707 541| 42
5290 24 112 52702 240| 27 5290 24 127 52707 542| 42
5290 24 112 52702 241| 27 5290 24 127 52907 230 14
5290 24 112 52707 242| 27 5290 24 127 52907 240 22
5290 24 112 52907 240| 27 5290 24 127 52907 242| 12
5290 24 112 52902 242| 17 5290 24 127 52907 540| 45
5290 24 113 52707 2400 28 5290 24 127 52902 542| 45
5290 24 113 52707 241 28 5290 24 211 52702 240) 14
5290 24 113 52707 242| 28 5290 24 211 52707 241| 14
5290 24 113 5290z 240| 28 5290 24 211 52707 242| 14
5290 24 113 52907 242| 18 5290 24 211 52907 240l 14
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5290 24 211 5290z 242| 30 5290 24 283 5290z 242 71
5290 24 212 5270z 240 15 5290 24 284 5290z 242 70
5290 24 212 5270z 241) 15 5290 24 286 5290z 240) 62
5290 24 212 52707 242 15 5290 24 286 5290z 242 68
5290 24 212 5290z 240 15 5290 24 287 5290z 240, 63
5290 24 231-2 |5270z 240 53 5290 24 287 52907 242 69
5290 24 231-2 | 5270z 241 53 5290 24 310 5270z 240
5290 24 231-2 | 5270z 242| 53 5290 24 3140 52707 241
5290 24 231-2 |5290z 240| 53 5290 24 310 52702 242
5290 24 231-2 |529071 242 27 5290 24 310 5290z 240
5290 24 233 5270z 240 50 5290 24 310 52901 242
5290 24 233 5270z 241 50 5290 24 311 5270z 240 41
5290 24 233 5270z 242, 50 5290 24 311 5270z 241, 41
5290 24 233 5290z 240 50 5290 24 311 5270z 242 41
5290 24 233 5290z 242) 55 5290 24 311 5290z 240, 41
5290 24 234 52702 240 56 5290 24 311 5290z 242 47
5290 24 234 52707 241 56 5290 24 312 5270z 240] 39
5290 24 234 52701 242 56 5290 24 312 52702 241 39
5290 24 234 5290z 240 56 5290 24 312 52707 242 39
5290 24 234 52907 242 25 5290 24 312 5290z 240, 39
5290 24 240 5270z 240, 20 5290 24 312 5290z 242! 44
5290 24 240 52707 241 20 5290 24 313 5270z 240 45
5290 24 240 5270z 242 20 5290 24 313 52702 241 45
5290 24 240 5290z 240| 20 5290 24 313 52707 242| 45
5290 24 251 5270z 2401 19 5290 24 313 5290z 240) 45
5290 24 251 527072 241, 19 5290 24 313 5290z 242, 51
5290 24 251 52707 242 19 5290 24 411 5290z 242, 21
5290 24 251 5290z 240, 19 5290 25 110 5290z 250
5290 24 251 5290z 242 33 5290 25 111-1 | 5290z 250! 10
5290 24 252 5270z 240) 17 5290 25 112-1 | 5290z 250 8
5290 24 252 5270z 241 17 5290 25 113 5290z 250] 12
5290 24 252 52707 242 17 5290 25 114 5290z 250 13
5290 24 252 5290z 240| 17 5290 25 115 5290z 250 5
5290 24 252 52907 242 32 5290 25 115 52902 260| 19
5290 24 253 5270z 240| 21 5290 25 210 5290z 250
5290 24 253 5270z 241 21 5290 25 211 5290z 250 16
5290 24 253 5270z 242, 21 5290 25 212 5290z 250 18
5290 24 253 5290z 240| 21 5290 25 213 5290z 2500 17
5290 24 253 5290z 242| 36 5290 25 214 5290z 250 21
5290 24 268 5290z 242 56 5290 25 215 5290z 250| 20
5290 24 272 5270z 240 26 5290 25 216 5290z 250) 19
5290 24 272 5270z 241 26 5290 25 311 5290z 250 70
5290 24 272 52707 242 26 5290 25 312 5290z 250/ 28
5290 24 272 52907 240 26 5290 25 313 5290z 250, 28
5290 24 272 5290z 242 16 5290 25 314 5290z 250 31
5290 24 273 52707 240 47 5290 25 315 5290z 250, 32
5290 24 273 52707 241 47 5290 25 501-1 5290z 250 68
5290 24 273 52707 242 47 5290 25 502 5290z 250| 44
5290 24 273 52902 240| 47 5290 25 502z 5290z 250
5290 24 273 52907 242 53 5290 25 503 5290z 250, 48
5290 24 274 5270z 240| 25 5290 25 504-1 | 5290z 250, 45
5290 24 274 5270z 241, 25 5290 25 505 5290z 250, 64
5290 24 274 5270z 242, 25 5290 25 505z 5290z 250
5290 24 274 5290z 240, 25 5290 25 506-1 | 5290z 250 41
5290 24 274 5290z 242 15 5290 25 507-1 | 5290z 250 34
5290 24 275 5270z 240 23 5290 25 508 5290z 250 63
5290 24 275 5270z 241 23 5290 25 509 5290z 250 66
5290 24 275 52702 242, 23 5290 25 510-1 | 5290z 250! 61
5290 24 275 5290z 240| 23 5290 25 512 5290z 250| 71
5290 24 275 5290z 242) 13 5290 25 521 52907 250| 60
5290 24 282 5290z 240| 52 5290 25 522 5290z 250, 53
5290 24 283 52907 240 49 5290 25 523 52902 250| 51
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| 5290 25 524-1 |5290z 250| 50 5290 29 311 52907 242 49
5290 25 525 5290z 250, 346 5290 29 311 5290z 260 8
5290 25 526 5290z 250 55 5290 29 311 5290z 330] 20
5290 25 527 5290z 210] 67 5290 29 311 5290z 350, 1¢
5290 26 111 5290z 260 7 5290 29 311 52907 360| 54
5290 26 1111 52902 260 5290 29 311 5290z 380, 63
5290 26 112 5290z 260 6 5290 29 311 5290z 410, 34
5290 26 112 5290z 870, 37 5290 29 311 5290z 522 52
5290 26 113 5290z 260 4 5290 29 311 5290z 870 20
5290 26 113 5290z 870, 38 5290 29 311 52967 870, 36
5290 26 120-1 [5290z 260 5290 29 311 52961 892| 12
5290 26 121-1 5290z 260 25 5290 29 312 52702 531| 46
5290 26 122-1 5290z 260 21 5290 29 312 52906 370 10
5290 26 123 5290z 260, 23 5290 29 312 5290z 250| 67
5290 26 124 52902 260 26 5290 29 312 5290z 320| 36
5290 26 124 52967 870 26 5290 29 312 5290z 330 13
5290 26 125 5290z 260 37 5290 29 312 5290z 380 20
5290 26 211 529071 260 29 5290 29 312 5290z 530 46
5290 26 212 5290z 260, 31 5290 29 312 5290z 540 81
5290 26 213 5290z 260| 33 5290 29 312 5290z 542, 81
5290 26 214 5290z 260 28 5290 29 313 52702 240) 18
5290 26 215 5290z 260] 30 5290 29 313 5270z 241| 18
5290 26 216 5290z 260 32 5290 29 313 5270z 242 18
5290 26 221 5290z 260 15 5290 29 313 52906 370, 14
5290 26 222 5290z 260 13 5290 29 313 5290G 440, 16
5290 26 223 5290z 260 12 5290 29 313 5290z 210, 53
5290 26 224 5290z 260] 14 5290 29 313 5290z 240 18
5290 26 225-1 | 5290z 260] 16 5290 29 313 52907 242, 35
5290 29 111-2 52907 290 2 5290 29 313 5290z 380 52
5290 29 1112-2,52902 290 5290 29 313 5290z 522 62
5290 29 112~-2 |5290z 295 1 5290 29 314 52906 520] 30
5290 29 112z-2|52907 295 5290 29 314 5290z 290 13
5290 29 113-2 | 5290z 290 8 5290 29 314 5290z 330! 47
5290 29 113-2 |5290z 295 5 5290 29 314 5290z 894 21
5290 29 114 5290z 290 5 5290 29 314 52961 894 21
5290 29 114 5290z 295 3 5290 29 315 5270z 240] 12
5290 29 115 5290z 290} 10 5290 29 315 5270z 241 12
5290 29 115 52907 295 9 5290 29 315 52707 242 12
5290 29 210 52906 370| 58 5290 29 315 52906 510] 48
5290 29 210 52906 512| 35 5290 29 315 52906 512 50
5290 29 210 5290z 330| 60 5290 29 315 5290G 892 5
5290 29 210 52907 890 47 5290 29 315 5290z 230 2
5290 29 210 5296G 890 57 5290 29 315 5290z 240| 12
5290 29 220-1 | 5270z 530] 32 5290 29 315 5290z 242 28
5290 29 220-1 |5270z 531 30 5290 29 315 5290z 360 14
5290 29 220~1 | 52906 510| 42 5290 29 315 5290z 540 74
5290 29 220-1 | 5290z 360 2 5290 29 315 52902 542 74
5290 29 220-1 | 5290z 410| 21 5290 29 315 5290z 890| 77
5290 29 220-1 | 5290z 530| 30 5290 29 315 52966 890 80
5290 29 220-1 | 52907 535| 23 5290 29 315 52967 892 5
5290 29 232 5290z 290| 11 5290 29 316 5290z 210 3
5290 29 232 52907 894 32 5290 29 316 5290z 220] 36
5290 29 233 5290z 290 3 5290 29 317 52906 516 37
5290 29 311 52707 240 43 5290 31 112 52906 310, 19
5290 29 311 52707 241} 43 5290 31 113 52906 310 10
5290 29 311 52707 242 43 5290 31 114 52906 310| 12
5290 29 311 5270z 538 55 5290 31 115 52906 310| 13
5290 29 311 52906 510| 57 5290 31 116 5290G6 310 8
5290 29 311 52906 892, 12 5290 31 116 52906 880, 32
5290 29 311 5290z 210, 24 5290 31 116 52966 880 32
5290 29 311 5290z 220] 31 5290 31 117 52906 310| 11
5290 29 311 5290z 240 43 5290 31 117 52906 880| 36
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5290 31 117 52966 880, 36 5290 33 122
5290 31 118-1 |52906 310 20 5290 33 122
5290 31 122 52906 310 24 5290 33 130
5290 31 122 5290z 312 12 5290 33 141
5290 31 151-1 | 52906 650 25 5290 33 142-1
5290 31 151-1 |52906G6 650 26 5290 33 143
5290 31 152-1 |5290G 650 24 5290 33 200-3
5290 31 152-1 |5290G6 650, 25 5290 33 210
5290 31 153-1 | 52906 650 24 5290 33 211
5290 31 211 52906 310 1 5290 33 212
5290 31 212 52906 3107 25 5290 33 213
5290 31 213 52906 310 6 5290 33 2131
5290 31 213 5290z 110, 28 5290 33 214
5290 31 213z >2906 310 5290 33 214
5290 31 214 52906 310 7 5290 33 214
5290 31 214 5290z 1107 29 5290 33 215
5290 31 215 5290z 110] 31 5290 33 21512
5290 31 216 5290z 110) 32 5290 33 220-3
5290 31 217 5290z 110} 21 5290 33 221-2
5290 32 112 5290z 320; 53 5290 33 230-1
5290 32 113 5290z 320| 64 5290 33 311
5290 32 114 5290z 320 54 5290 33 312
5290 32 115 5290z 320| 63 5290 33 313
5290 32 116 52902 320, 68 5290 33 314
5290 32 117 52906 880, 42 5290 33 410
5290 32 117 5290z 320| 60 5290 33 41012
5290 32 117 5290z 860| 32 5290 33 420
5290 32 117 5296G 880, 42 5290 33 431
5290 32 117 52967 860 32 5290 33 440
5290 32 118-1 | 5290z 320, 59 5290 33 4402
5290 32 121 5290z 320 65 5290 33 452
5290 32 122 5290z 320| 66 5290 33 453-1
5290 32 123-1 | 5290z 320| 77 5290 33 454
5290 32 125 5290z 320, 58 5290 33 455
5290 32 126 5290z 320 79 5290 33 511
5290 32 130 5290z 320] 69 5290 33 512
5290 32 141 52906 892, 17 5290 33 513
5290 32 141 5290z 3208 61 5290 33 514
5290 32 141 5296z 892, 17 5290 33 514
5290 32 211 5290z 320| 62 5290 33 515
5290 32 212-1 5290z 320] 71 5290 33 520
5290 32 213 5290z 320, 75 5290 33 531
5290 32 214 5290z 320, 76 5290 33 532
5290 32 215 5290z 320, 70 5290 33 533
5290 32 216 5290z 320 74 5290 33 534
5290 32 310 52902 320] 72 5290 33 534
5290 32 313 5290z 320) 73 5290 33 534
5290 32 410 5290z 290f 12 5290 33 534
5290 32 420 5290z 320 4 5290 33 536
5290 32 430 5290z 320 7 5290 33 537
5290 32 440 5290z 320 6 5290 33 540
5290 32 451 5290z 320 3 5290 33 551
5290 32 452 5290z 320 5 5290 33 552
5290 32 452 5290z 820 46 5290 33 553
5290 32 454 5290z 380 1 5290 33 554-1
5290 32 531 5290z 320, 27 5290 33 555
5290 32 532-1 5290z 3200 12| 5290 33 560
5290 32 533-1 | 5290z 320/ 13 5290 33 562
5290 33 110 5290z 330| 63 5290 33 563-2
5290 33 110z 5290z 330 5290 33 564
5290 33 121 5290z 330| 64 5290 34 110
5290 33 122 5290G 892 7 5290 34 121

o a B

SECTION No. No.
5290z 330| 65
52967 892 7
5290z 330| 66
5290z 330 68
5290z 330 70
5290z 330 2
5290z 330
15290z 330
5290z 330 54
5290z 330 67
5290z 330 59
5290z 330
52906 510 14
5290z 290 18
5290z 330 48
5290z 330 56
5290z 330
5290z 330
5290z 330 53
5290z 330 25
52902 330 58
5290z 330 49
5290z 330 50
5290z 330 57
5290z 330 62
5290z 230
5290z 330 3
5290z 330 45
5290z 330 22
5290z 330
5290z 330 28
5290z 330 23
5290z 3230 71
5290z 330 27
5290z 380! 67
5290z 380 65
5290z 380! 64
5290z 360 3
5290z 380, 70
5290z 380 66
5290z 380 72
5290z 380 76
5290z 380 75
5290z 380 74
52906 520 5
5290z 380 73
52907 540 79
5290z 542 79
5290z 380 60
5290z 380 49
5290z 380 42
5290z 380 IAA
5290z 380 40
5290z 380 50
5290z 380 48
52907 380 56
52907 380 35
5290z 380 34
52902 380 51
52907 380 79
5290z 330 17
5290z 330 18
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5290 34 130 52907 330 36 5290 37 140 52906 370| 30
5290 34 141-1 | 52902 330 35 5290 37 151 52906 370! 29
5290 34 142 5290z 330| 33 5290 37 211 52906 370 44
5290 34 151 5290z 330 41 5290 37 220 52906 370, 36
5290 34 152 52902 170| 14 5290 37 230 5290G6 370
5290 34 152 5290z 330, 40 5290 37 2302 52906 370
5290 35 110 5290z 350| 18 5290 37 231 52906 370! 39
5290 35 1102 5290z 350 5290 37 232 52906 370| 38
5290 35 120 5290z 350 12 5290 37 233 52906 370| 37
5290 35 131 52702 540| 37 5290 37 240-1 | 52906 370| 27
5290 35 131 52707 541| 37 5290 37 251 52906 370, 28
5290 35 131 52702 542| 37 5290 37 300-1 [ 5290G 370
5290 35 131 5290z 540 40 5290 37 300z-1|52906G6 370
5290 35 131 52902 542 40 5290 37 310-1 | 52906 370
5290 35 132 5290z 350| 1 5290 37 311 52906 370| 25
5290 35 133 5290z 350 8 5290 37 312 52906 370, 26
5290 35 134 5290z 350| 4 5290 37 313-1 | 52906 370 22
5290 35 135 52907 350, 2 5290 37 314 52906 370| 20
5290 35 136-1 | 52902 350 13 5290 37 320-1 | 52906 370| 24
5290 36 111 5290z 360 52 5290 37 332 52906 370| 23
5290 36 111 5290z 410, 32 5290 37 411 52906 370, 79
5290 36 111z 52902 360 5290 37 412 52906 370, 78
5290 36 111z 5290Z 410 5290 37 421-1 [52906 370 35
5290 36 112 5290z 360, 50 5290 37 431 52906 370| 42
5290 36 112 5290z 410, 30 5290 37 432 52906 370, 40
5290 36 210-2 |52902 360 5290 37 433 52906 370| 43
5290 36 211 5290z 360/ 39 5290 37 433 52906 510/ 40
5290 36 212 52907 360, 45 5290 37 434 52707 531 6
5290 36 213-2 52907 360 43 5290 37 434 5290G 370 41
5290 36 214 52907 360 41 5290 37 434 5290z 330| 37
5290 36 215 52902 360, 44 5290 37 434 5290z 410] 2
5290 36 310-1 | 52902 360 5290 37 434 5290z 530, 6
5290 36 311-1 | 5290z 360/ 11 5290 37 510-1 | 52906 370
5290 36 312-2 | 5290z 360, 9 5290 37 510z-1|52906G6 370
5290 36 313-1 | 52902 360| 12 5290 37 511 52906 370, 76
5290 36 321 5290z 360, 16 5290 37 512 52906 370| 74
5290 36 330-1 | 52907 360| 22 5290 37 513-1 | 52906 370 51
5290 36 3302-1|5290Z 360 5290 37 513-1 | 52906 892 2
5290 36 340 5290z 360| 4 5290 37 513-1 | 52907 350| 17
5290 36 351 52907 360, 7 5290 37 513-1 | 5290z 522, 10
5290 36 352 52907 360| 8 5290 37 513-1 | 52967 892 2
5290 36 353 5290z 360| 18 5290 37 514 52906 370| 75
5290 36 354 5290z 360| 17 5290 37 515 52906 370| 73
5290 36 355-1 |5290Z 360/ 15 5290 37 610 52906 370
5290 36 411 52907 360| 62 5290 37 611 52906 370, 67
5290 36 412-2 | 52907 360| 60 5290 37 612 52906 370 64
5290 36 414-1 | 5290Z 360| 59 5290 37 613 52906 370, 68
5290 36 420-1 | 52907 360| 60 5290 37 613 52902 890 35
5290 36 430-1 | 52907 360| 59 5290 37 613 5296G 890| 42
5290 36 433 52907 360, 68 5290 37 614 52906 370 66
5290 37 110-1 | 52906 370 3 5290 37 614 5290z 890 37
5290 37 1102-1,52906 370 5290 37 614 5296G 890 44
5290 37 121 5270z 530, 58 5290 37 710 52906 370
5290 37 121 52907 360, 53 5290 37 711 52906 370| 63
5290 37 121 5290z 410| 33 5290 37 712 52906 370| 61
5290 37 122 52906 370| 5 5290 37 720-1 | 52906 370
5290 37 123 52906 370! 4 5290 37 7202-1 52906 370
5290 37 123 52902 330| 24 5290 37 721 52906 370 56
5290 37 123 5290z 522 19 5290 37 722 52906 370| 55
5290 37 123 5290z 870 22 5290 37 723 52906 370| 50
5290 37 123 52062 870 38 5290 37 730 52906 370
5290 37 130 52906 370 9 5290 37 814 52906 370! 49
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PART NUMBER SECTION No. ' PART NUMBER SECTION No.
5290 37 814 5290z 890, 64 5290 44 142 52906 440 22
5290 37 814 52966 890, 21 5290 44 150 52906 440 20
5290 38 110 52906 370, 11 5290 44 160 52906 440 18
5290 38 1102 52906 370 5290 44 171 5290G 440, 19
5290 38 121 52906 370 12 5290 44 172 52906 4400 17
5290 38 121 5290z 380| 19 5290 44 180 5290G 440 7
5290 38 122 52906 370, 13 5290 44 191 5290G 440 8
5290 38 130 52906 370| 16 5290 44 210 152906 440 13
5290 38 141 52906 370| 15 5290 44 241 52906 440 5
5290 38 141 5290z 522| 15 5290 44 241 5290G6 892 1
5290 38 142 52906 370, 19 5290 44 241 52967 892 1
5290 38 210-1 |5290z 380, 18 5290 44 242 52906 440, 32
5290 38 210z-1|5290z 380| 5290 44 312 52906 440 4
5290 38 213 52907 380) 41 5290 44 313 52906 440 10
5290 38 220-1 [5290z 380 14 5290 44 314 52906 440 24
5290 38 231 | 5290z 380, 13 5290 44 314 52906 880 41
5290 38 232 5290z 380] 16 5290 44 314 5290z 320 80
5290 38 233 5290z 380 25 5290 44 314 5296G 880, 41
5290 38 235 5290z 522 36 5290 44 411-1 5290z 550, 20
5290 38 236 5290z 380 29 5290 44 420 5290z 550 21
5290 38 238 5290z 380; 23 5290 44 424 5290z 550, 19
5290 38 310-1 | 5290z 380 3 5290 51 000-2 |52906 510
5290 38 321 5290z 380 6 5290 51 010-1 | 5290G 510
5290 38 322-1 5290z 380, 12 5290 51 011-1 152906 510 1
5290 38 330 5290z 380 8 5290 51 015 52906 510 2
5290 38 341 5290z 380 9 5290 51 017 52906 510 83
5290 38 351 5290z 380 2 5290 51 020-1 | 52906 510 9
5290 41 111-1 15290z 410 3 5290 51 030-2 |5290G6 510
5290 41 1112~-1,5290z2 410 5290 51 031-2 52906 510| 34
5290 41 112 5290z 522 41 5290 51 042-2 | 52906 510! 35
5290 41 113-1 5290z 410 4 5290 51 042z-2]5290G6 510
5290 41 114-1 | 52907 410 1 5290 51 043 52906 510| 26
5290 41 115 5290z 410 19 5290 51 043 52906 5141 22
5290 41 1152 5290z 410 5290 51 047 52906 510| 85
5290 41 200-1 | 5290z 410 5290 51 048 5290G 510 86
5290 41 210 5290z 410 7 5290 51 049 52906 510, 97
5290 41 221-1 |5290z 410 16 5290 51 051-1 | 52906 510] 23
5290 41 222 5290z 4107 13 5290 51 052 5270z 530 16
5290 41 223-1 | 5290z 410 12 5290 51 052 5270z 531, 27
5290 41 311 5290z 410 5 5290 51 052 52906 510] 28
5290 41 31112 5290z 410 5290 51 052 5290z 530, 27
5290 41 312 5290z 410 6 5290 51 063 52906 510 20
5290 41 313 5290z 410 8 5290 51 063 5290z 890 25
5290 41 314 5290z 410 18 5290 51 063 52966 890] 32
5290 41 315 5290z 410) 17 5290 51 064 52906 510/ 18
5290 42 110 5290z 410, 38 5290 51 064 52907 890| 23
5290 42 121 5290z 410] 37 5290 51 064 52966 890, 30
5290 43 110 5290z 410 5290 51 070 52906 510 19
5290 43 111 5290z 410| 25 5290 51 070 5290z 890, 24
5290 43 112 5290z 410, 22 5290 51 070 52966 890 31
5290 43 112 5290z 870 21 5290 51 081 52906 510! 30
5290 43 112 52961 870, 37 5290 51 082 52906 510/ 24
5290 43 11212 5290z 870 5290 51 082 52902 890 44
5290 43 11212 5296z 870 5290 51 082 52966 890, 52
5290 43 113 5290z 410 24 5290 51 083 52906 510] 25
5290 43 114 5290z 410/ 26 5290 51 083 52906 516 8
5290 43 121 5290z 4100 40 5290 51 083 5290z 890, 43
5290 44 100-1 [ 52906 440 5290 51 083 52966 890 51
5290 44 110-1 | 52906 440 3 5290 51 100-2 | 52906 510
5290 44 121 5290G 440, 33 5290 51 110 152906 510
5290 44 130 5290z 290 15 5290 51 111-1 | 52906 510 46
5290 44 141 52906 440] 23 5290 51 112-2 }52906 510 49
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PART NUMBER SECTION No. ' PART NUMBER SECTION No.
5290 51 120-1 52906 510 45 | 5290 51 730-1 |5290G 516
5290 51 122 52906 510 43 5290 51 731-1 |5290G6 516 19
5290 51 123 52906 510 41 5290 51 732 52906 516 5
5290 51 123 52906 516 1 5290 51 733-1 | 5290G 516 9
5290 51 123 52906 520 14 5290 51 735 52906 516 4
5290 51 131-2 52906 510| 47 5290 51 736 52906 516 11
5290 51 133 52906 510| 38 5290 51 737 52906 516 23
5290 51 134 52906 510| 52 5290 51 738 52906 516! 21
5290 51 135 52906 510( 37 5290 51 741 52906 516, 15
5290 51 136-2 | 52906 510, 50 5290 51 742 52906 516, 14
5290 51 140-4 | 52906 510, 51 5290 51 744 52906 516 42
5290 51 1402-4|52906 510 5290 51 810-3 52906 516} 47
5290 51 142 52906 510 70 5290 51 810z-3,52906G6 516
5290 51 210-1 |52906 512 5290 51 821-1 | 52906 516 49
5290 51 211-1 | 52906 512 38 5290 51 822 52906 516 48
5290 51 212-2 |52906 512 32 5290 51 823 52906 516 45
5290 51 213 52906 512 36 5290 51 831 52906 516 50
5290 51 231 52906 512 31 5290 51 832 52906 516| 51
5290 51 232-1 | 52906 512| 30 5290 51 920-4 | 52906 512
5290 51 2327-1)52906 512 5290 51 921-2 |52906 512 24
5290 51 312 52906 510| 54 5290 51 922-2 52906 512, 46
5290 51 321 52906 510] 59 5290 51 924 52906 512 47
5290 51 32112 52906 510 5290 51 931-3 | 52906 512 23
5290 51 322 52906 510{ 58 5290 51 932-2 | 52906 512| 20
5290 51 323 52906 510 60 5290 51 933 52906 512| 52
5290 51 412 52906 514| 33 5290 51 940-2 | 52906 512
5290 51 413 52906 514| 17 5290 52 111-1 | 52906 516 35
5290 51 414 52906 514 34 5290 52 112 15270z 540 3
5290 51 421 52906 514 21 5290 52 112 52707 541 3
5290 51 422 52906 514 28 5290 52 112 52707 542 3
5290 51 42212 52906 514 5290 52 112 52906 516, 28
5290 51 423 52906 514, 29 5290 52 112 52907 540 3
5290 51 424 52906 514| 25 5290 52 112 52902 542 3
5290 51 425 52906 514 27 5290 52 114 52906 516 29
5290 51 426 52906 514 26 5290 52 115 52906 516, 32
5290 51 427 52906 514 23 5290 52 117 52906 516| 40
5290 51 428 52906 514 37 5290 52 119 52906 516! 31
5290 51 4281 52906 514 5290 52 1240 52906 516
5290 51 429 52906 514 42 5290 52 121-1 | 52906 516, 26
5290 51 431 52906 512 39 5290 52 122-1 | 52906 516| 43
5290 51 43112 52906 512 5290 52 122-1 | 5290z 890/ 26
5290 51 432 52906 5121 41 5290 52 130 52906 516
5290 51 433 52906 512 42 5290 52 131 52906 516 39
5290 51 434 52906 512, 26 5290 52 131z 52906 516
5290 51 435 52906 512| 40 5290 52 132-2 | 52906 516, 38
5290 51 436 52906 512 45 5290 52 140 52906 516 33
5290 51 437 52906 512 43 5290 52 150 52906 516| 41
5290 51 510-3 | 52906 512| 21 5290 52 200 52906 520
5290 51 521 52906 512} 19 5290 52 211 52906 520, 31
5290 51 522 52906 512, 16 5290 52 212-1 52906 520| 22
5290 51 620-3 5290G 512 5290 52 213 52906 520} 20
5290 51 621-1 | 52906 512, 12 5290 52 214 52906 520| 32
5290 51 622-2 | 52906 512 6 5290 52 220 52906 520 29
5290 51 623 52906 512 2 5290 52 231 52906 520 27
5290 51 632-2 | 52906 512 9 5290 52 232 52906 520| 24
5290 51 640-2 | 52906 512 5290 52 233 52906 520| 25
5290 51 642-2 | 52906 512 10 5290 52 234 . 5290G 520| 33
5290 51 700-3 | 52906 516! 13 5290 52 240-1 | 5290G 520 17
5290 51 700z-3|5290G 516 5290 52 243-1 | 52906 520/ 18
5290 51 720 52906 516 5290 52 244 52906 520 13
5290 51 721 52906 516 3 5290 52 250 52702 540 8
5290 51 722 52906 _516 2 5290 52 250 52707 541 8
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R & B tosaES | R wooaBS |

PART NUMBER ~ SECTION No. | " | L PART NUMBER SECTION No.
5290 52 250 5270z 542 8 5290 52 422 52906 520 4
5290 52 250 5290z 540 9 5290 52 422 5290z 540, 8
5290 52 250z | 52707 540 5290 52 422 5290z 542| 8
5290 52 250z |52707 541 5290 52 422 52907 860 2
5290 52 250z 52707 542 5290 52 422 52967 860, 2
5290 52 250z 52907 540 5290 52 423-1 | 52906 510/ 101
5290 52 253 52707 540 5 5290 52 423-1 52906 520| 10
5290 52 253 52707 541 5 5290 52 423-1 5290z 750, 36
5290 52 253 52702 542| 5 5290 52 430-1 5290z 522| 55
5290 52 253 5290z 540, 5 5290 52 440 52907 522| 54
5290 52 253 52907 542, 5 5290 52 450-2 52907 522 49
5290 52 255 52707 540 25 | 5290 52 454 5290z 522| 51
5290 52 255 52702 541 25 5290 52 460-2 |52907 522| 47
5290 52 255 52707 542| 25 5290 52 500-1 [ 52906 514
5290 52 255 52907 540 27 5290 52 510 52906 514, 1
5290 52 255 52907 542 27 5290 52 521-2 | 52906 514 3
5290 52 256 5270z 540, 9 5290 52 522-1 152906 514 2
5290 52 256 52702 541, 9 5290 52 523 52906 514 40
5290 52 256 5270z 542 9 5290 52 531 52906 514 16
5290 52 256 52907 540 10 5290 52 532 52906 514, 9
5290 52 256 52907 542, 10 5290 52 533 52906 514| 12
5290 52 257 52907 550| 17 5290 52 534 52906 514, 8
5290 52 260 52707 540 23 5290 52 535 52906 514 5
5290 52 260 52707 541 23 5290 52 536 52906 514 6
5290 52 260 52702 542| 23 5290 53 100-8 | 5290z 530
5290 52 260 52907 540| 25 5290 53 113 52707 530, 36
5290 52 260z |5270Z 540 5290 53 113 52707 531 33
5290 52 260z | 52707 541 5290 53 113 5290z 530 33
5290 52 260z 52707 542 5290 53 113 52907 535 24
5290 52 260z | 52907 540 5290 53 114 5270z 530, 33
5290 52 300-3 | 52907 522 5290 53 114 52707 531, 31
5290 52 311 52907 522| 22 5290 53 114 5290z 530 31
5290 52 311z | 5290z 522 5290 53 115 52707 530 70
5290 52 312 52907 522| 24 5290 53 115 5270z 531 68
5290 52 313 5290z 522| 21 5290 53 115 52907 530| 68
5290 52 320-1 | 52907 522 3 5290 53 121 5270z 530| 67
5290 52 320z-1|5290z 522 5290 53 121 5270z 531 41
5290 52 322 52907 522| 6 5290 53 121 52907 530 41
5290 52 330-1 | 52907 522| 31 5290 53 130-1 5270z 530
5290 52 340-1 | 5290z 522| 34 5290 53 130-1 | 5270z 531
5290 52 341-3 |52907 522, 46 5290 53 130-1 | 5290z 530
5290 52 344 5290z 522 29 5290 53 131-1 5270z 530| 11
5290 52 350-3 5290z 522| 25 5290 53 131-1 | 5270z 531, 3
5290 52 355-3 | 5290z 522 13 5290 53 131-1 | 5290z 530, 3
5290 52 357-4 | 52907 522 11 5290 53 132-1 | 5270z 530 9
5290 52 358-2 |5290z 522| 12 5290 53 132-1 | 5270z 531 1
5290 52 3581-2|52907 522 5290 53 132-1 | 5290z 530 1
5290 52 360-1 | 5290z 522, 26 5290 53 133-1 | 5270z 530 15
5290 52 370 5290z 522| 37 5290 53 133-1 | 5270z 531 17
5290 52 374-1 | 5290z 522, 45 5290 53 133-1 52907 530 17
5290 52 375-1 | 5290z 522 57 5290 53 134 52707 530 14
5290 52 380-1 | 52907 522 5290 53 134 52707 531 16
5290 52 381 52902 522| 43 5290 53 134 5290z 530 16
5290 52 382-1 52907 522| 44 5290 53 135 5270z 530 12
5290 52 390-1 | 5290z 522| 40 5290 53 135 5270z 531! 4
5290 52 390z-1|5290z 522 5290 53 135 5290z 530 4
5290 52 410-2 | 52906 520/ 6 5290 53 136 5270z 530| 64
5290 52 421-2 | 52906 520 3 5290 53 136 52707 531 9
5290 52 422 5270z 540] 61 5290 53 136 5290z 530/ 9
5290 52 422 52707 541 61 5290 53 140 52707 530 28
5290 52 422 52702 542| 61 5290 53 140 5270z 531 11
5290 52 422 52906 510 84 5290 53 140 52907 530/ 11
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PART NUMBER SECTION No. ’ PART NUMBER SECTION No.
5290 53 150-2 [5270Z 530 | 5290 53 320-1 | 52907 535 8
5290 53 150-3 5270z 531 5290 53 325 529012 535' 9
5290 53 150-3 5290z 530 5290 53 326 5290z 535| 10
5290 53 151-3 152702 530| 42 5290 53 327 52907 535, 11
5290 53 151-3 (52702 531, 37 5290 53 331-1 {5290z 535 6
5290 53 151-3 52907 530, 37 5290 53 335 52907 535 7
5290 53 153-2 52702 530| 43 5290 53 336 52907 535 3
5290 53 153-2 52907 535 22 5290 53 337 5290z 535 5
5290 53 154-3 152707 530 38 5290 53 338 52907 535 4
5290 53 154-3 152907 535 15 5290 53 341 5290z 535 14
5290 53 160-4 5290z 530 23 5290 53 350-1 |5290z 535 20
5290 53 161-3 | 5270z 530, 21 5290 53 352 5290z 535] 19
5290 53 161-3 | 52901 535, 25 5290 53 353 5290z 535, 17
5290 53 162-2 |5270z 530 39 5290 53 354 5290z 535| 18
5290 53 162-2 52707 531 21 5290 54 113-1 52707 540, 53
5290 53 162-2 5290z 530 21 5290 54 113-1 (52707 541 53
5290 53 170-1 5270z 530] 19 5290 54 114-1 5290z 540| 20
5290 53 170-1 | 5270z 531 19 5290 54 114-1 |52907 542 20
5290 53 170-1 | 5290z 530| 19 5290 54 115 52702 540| 32
5290 53 173 5270z 530] 18 5290 54 115 52707 541 32
5290 53 173 5270z 531} 18 5290 54 115 52707 542 32
5290 53 173 5290z 530 18 5290 54 115 5290z 540| 34
5290 53 174 5270z 530| 37 5290 54 115 52901 542, 34
5290 53 174 52707 531! 25 5290 54 116 527072 540) 31
5290 53 174 5290z 530, 25 5290 54 116 5270z 541 31
5290 53 175 52702 530, 10 5290 54 116 52702 542 31
5290 53 175 527072 531 2 5290 54 117 52702 540, 33
5290 53 175 5290z 530 2 5290 54 117 15270z 541 33
5290 53 180-1 |5270z 530 40 5290 54 117 5270z 542 33
5290 53 180-1 | 52707 531 24 5290 54 117 52907 540) 36
5290 53 180-1 | 5290z 530, 24 5290 54 117 5290z 542 36
5290 53 190-1 5270z 530 48 5290 54 210 52707 540 48
5290 53 190~1 | 52702 531 36 5290 54 210 52707 541 48
5290 53 190-1 | 5290z 530, 36 5290 54 210 52707 542 48
5290 53 192 5270z 530, 50 5290 54 213-1 | 5270z 540 50
5290 53 192 5270z 531 54 5290 54 213-1 | 5270z 541| 50
5290 53 192 52902 530 54 5290 54 213-1 | 52707 542} 50
5290 53 195-1 | 5270z 530, 61 5290 54 310-2 | 52707 540 46
5290 53 195~1 | 52702 531 53 5290 54 310-2 | 52707 541 46
5290 53 195-1 |5290Z 530! 53 5290 54 325 152702 540 45
5290 53 221 5270z 530| 57 5290 54 325 52707 541 45
5290 53 2212 5270z 530 5290 54 325 52707 542, 45
5290 53 222-3 | 52707 530 56 5290 54 325 5290z 542| 50
5290 53 230-1 (527071 530 24 5290 54 336-1 | 52707 540 47
5290 53 230-1 | 52707 531 5 5290 54 336-1 | 52707 541 47
5290 53 230-1 |5290z 530 5 5290 54 336-1 | 5270z 542| 47
5290 53 232 5270z 530] 25 5290 54 337 5270z 5408| 38
5290 53 250-1 | 5270z 530 52980 54 337 52707 541, 38
5290 53 250-1 52707 531 5290 54 337 52702 542! 38
5290 53 250-1 | 5290z 530 5290 54 337 52902 540 41
5290 53 251 52702 530 1 5290 54 338 5270z 540 36
5290 53 251 5270z 531, 58 5290 54 338 52702 5417 36
5290 53 251 5290z 530, 58 5290 54 338 5270z 542 36
5290 53 252-1 | 5270z 530 7 5290 54 339 5270z 540| 59
5290 53 252-1 | 52702 531 64 5290 54 339 52702 541‘ 59
5290 53 252-1 | 5290z 530| 64 5290 54 339 52702 542| 59
5290 53 255 52702 530 8 5290 54 341 52707 540, 62
5290 53 255 52702 531, 65 5290 54 341 5270z 541 62
5290 53 255 52907 530| 65 5290 54 341 5270z 542 62
5290 53 256 5270z 530 2 5290 54 410 5290z 540 19
5290 53 256 5270z 531 59 5290 54 413 5270z 540| 60
5290 53 256 5290z 530, 59 5290 54 413 5270z 5411 60
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5290 54 413 52702 542, 60 5290 54 670 . 52907 540 56
5290 54 413 5290z 540 39 5290 54 681-~1 5290z 540 61
5290 54 413 52907 542 39 5290 54 681-1 152907 542 61
5290 54 511 5270z 540, 30 5290 54 682-1 5290z 540 59
5290 54 511 52702 541| 30 5290 54 682-1 5290z 542, 59
5290 54 511 5270z 542 30 5290 54 683-1 5290z 540, 77
5290 54 511 5290z 540 35 5290 54 683-1 5290z 542 77
5290 54 511 5290z 542 35 5290 54 684 5290z 540 50
5290 54 520 52707 540| 16 5290 54 690-1 5290z 540| 76
5290 54 520 52707 541 16 5290 54 690-1 52907 542 76
5290 54 520 5270z 542, 16 5290 54 710-1 [ 52907 540] 73
5290 54 520 5290z 540, 17 5290 54 710-1 52907 542| 73
5290 54 520 52907 542, 17 5290 54 721 52907 542! 37
5290 54 522-1 5270z 540| 17 5290 54 730 5290z 542| 49
5290 54 522-1 52707 541 17 5290 54 733 5290z 542 65
5290 54 522-1 52707 542 17 5290 54 734 52907 542 63
5290 54 522-1 5290z 540/| 18 5290 54 735 52907 542 48
5290 54 522-1 5290z 542, 18 5290 54 736 52907 542 52
5290 54 531-1 52702 540, 44 5290 54 760 5290z 542, 19
5290 54 531~1 52707 541 44 5290 54 767 52907 542 68
5290 54 531-1 52707 542 44 5290 55 111-5 | 5290z 550 3
5290 54 531-1 (52907 540| 47 5290 55 211-5 | 5290z 550 6
5290 54 531-1 52907 542 47 5290 55 311 5290z 550 5
5290 54 540 52702 540, 27 5290 55 312 5290z 550 7
5290 54 540 5270z 541, 27 5290 55 313-1 5290z 550, 11
5290 54 540 5270z 542 27 5290 55 314 52907 550 2
5290 54 540 52907 540, 29 5290 55 315 5290z 550 4
5290 54 540 5290z 542 29 5290 55 317 5290z 550, 26
5290 54 541 5270z 540 2 5290 55 318 52906 510 95
5290 54 541 52707 541 2 5290 61 111-7 |5290z7 617, 21
5290 54 541 5270z 542 2 5290 61 112-2 (52907 617, 26
5290 54 541 52907 540 2 5290 61 123-1 52907 617, 10
5290 54 541 5290z 542 2 5290 61 123-1 [ 52907 618, 10
5290 54 542 5270z 540 1 5290 61 135-1 152907 617 42
5290 54 542 52707 541 1 5290 61 135-1 52907 618! 42
5290 54 542 52707 542 1 5290.61 136=-1 52907 618 21
5290 54 542 5290z 540 1 5290 61 137 5290z 618 26
5290 54 542 52907 542 1 5290 61 140 52907 617 48
5290 54 611-2 |52907 540 37 5290 61 140 5290z 618 48
5290 54 620-1 5290z 540 49 5290 61 143 529072 617, 49
5290 54 630-1 52902 540| 53 5290 61 143 52907 618, 49
5290 54 643 52902 540| 54 5290 61 151-2  5290G 650 2
5290 54 645 5290z 540, 75 5290 61 412 5290z 550 27
5290 54 645 5290z 542 75 5290 61 611 529072 617, 25
5290 54 653-1 5290z 540 65 5290 61 611 5290z 618 25
5290 54 654 52907 540| 71 5290 61 633 529071 618 64
5290 54 654 52902 542, 71 5290 61 634 5290z 618 55
5290 54 655-1 | 52907 540| 66 5290 61 730 5290z 210; 82
5290 54 655-1 52907 542 66 5290 61 731 5290z 210 82
5290 54 656 52907 540] 67 5290 61 732 5290z 210 82
5290 54 656 52907 542, 67 5290 61 810 5290z 617, 56
5290 54 657-1 | 52907 540! 63 5290 61 810 52907 618! 68
5290 54 658-1 | 52907 540 48 5290 61 821 52907 3607 70
5290 54 659-1 5290z 540| 64 5290 61 822 5290z 210, 78
5290 54 661-1 5290z 540/ 52 5290 61 901-1 52906 630
5290 54 663 5290z 540| 51 5290 61 902-1 52906 630
5290 54 664 5290z 540, 55 5290 61 903-1 52906 630
5290 54 665 5290z 540 69 5290 61 904-1 | 52906 630
5290 54 666 52907 540/ 58 5290 61 905-1 52906 630
5290 54 667 5290z 540/ 68 5290 61 906-1 | 52906 630
5290 54 669-1 5290z 540/| 33 5290 61 907~1 | 52906 630
5290 54 669-1 | 52907 542 33 5290 61 908-1 |5290G6 630
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5290 61 911-3 |5290G 630 7 5290 74 072 52906 700, 62
5290 61 912-3 |[52906 630 8 5290 74 073 52906 700, 63
5290 61 916-2 [15290G 630 6 5290 74 073 52907 755 16
5290 61 917-1 | 52906 630 9 5290 74 073 52907 896, 28
5290 61 918-1 52906 630 12 5290 74 073 52907 898 46
5290 61 919-1 | 5290G 630] 11 5290 74 073 5296171 896 49
5290 61 921-1 | 52906 6380 5290 74 074 529071 896 27
5290 61 922-1 |5290G6 680 5290 74 074 52907 898, 45
5290 61 923 52906 680 5290 74 074 529671 896 48
5290 61 924 52906 680 5290 75 022 5290z 750 40
5290 61 925 52906 680 5290 75 031 5290z 750 22
5290 61 926 52906 680 5290 75 082 5290z 750, 24
5290 61 927 52906 680 5290 76 023 5290z 750, 26
5290 61 928 52906 680 5290 76 024 5290z 750 41
5290 61 931 52906 680, 23 5290 76 051 5290z 750 17
5290 61 932 52906 680| 24 5290 82 162 5290z 890 70
5290 61 933 52906 680| 10 5290 82 162 52966 890, 75
5290 61 934 52906 680 11 5290 82 185 5290z 820 20
5290 61 941 52906 680 22 5290 82 601 5290z 820
5290 61 942 52906 680 22 5290 82 610-1 5290z 820 40
5290 61 943 52906 680 22 5290 82 620 5290z 820! 55
5290 61 944 52906 680, 22 5290 82 630 5290z 820 41
5290 61 961 52906 680 1 5290 82 640 52907 820 54
5290 61 963 5290G 680 4 5290 82 650 5290z 820, 36
5290 61 964 52906 680 2 5290 82 660 5290z 820, 37
5290 61 966 52906 680 6 5290 82 670-1 5290z 820, 53
5290 65 111 52906 652 1 5290 83 311 5290z 617 4
5290 65 112 52906 652 3 5290 83 311 52907 618 4
5290 65 214 52906 652 7 5290 84 660 5290z 320
5290 71 040-1 | 52906 700| 10 5290 84 666 52907 320 83
5290 71 040-2 | 52906 700, 10 5290 84 667 52907 320 84
5290 71 041-1 | 52906 700| 10 5290 86 111 5290z 870 23
5290 72 010-3 | 52906 700, 64 5290 86 111 52961 870, 39
5290 72 012 52906 700 4 5290 86 112 5290z 870| 36
5290 72 013 52906 700 64 5290 86 1122 5290z 870
5290 72 025 52906 700] 60 5290 86 113 5290z 870| 41
5290 72 030-3 |5290G6 700] 65 5290 86 211-4 52907 860 1
5290 72 045 52906 700| 23 5290 86 212-3 | 52907 860 7
5290 72 071 52906 700 6 5290 86 213 5290z 860 4
5290 73 010-1 |52906 700, 20 5290 86 213 . 52967 860 4
5290 73 020-2 | 52906 700| 15 5290 86 310-2 | 5290G 880 29
5290 73 030-1 |5290G 700 24 5290 86 320-2 | 5290G 880 9
5290 73 081 52906 700| 54 5290 86 412-2 | 52906 880, 38
5290 74 030-1 | 52906 700 1 5290 86 413 5290z 860 27
5290 74 031-1 | 52906 7007 17 5290 86 413 52961 860 27
5290 74 051 52906 700( 36 5290 86 414-1 | 5290G6 880| 39
5290 74 052 5290 700| 37 5290 86 415 52906 880, 14
5290 74 053 52906 700) 38 5290 86 415 52966 880 14
5290 74 054 5290G 700 39 5290 87 110 5290z 870
5290 74 056 52906 700 41 5290 87 111 5290z 870 39
5290 74 058 52906 700 43 5290 87 112 52902 870 34
5290 74 059 52906 700| 44 5290 87 113 5290z 870| 28
5290 74 061 52906 700 45 5290 87 114 5290z 870, 30
5290 74 062 52906 700| 46 5290 87 115 5290z 870 14
5290 74 064 52906 700 48 5290 87 11512 5290z 870
5290 74 D66 52906 700, 50 5290 87 116 5290z 870| 29
5290 74 067 52906 700 51 5290 87 1161 5290z 870
5290 74 068 52906 700 57 5290 87 117 5290z 870 3
5290 74 071 5290z 750, 56 5290 87 121-1 5290z 870, 35
5290 74 071 52907 896 26 5290 87 122 5290z 870| 45
5290 74 071 52907 898| 44 5290 87 130-1 | 5290z 870
5290 74 071 52967 896| 47 5290 87 131-1 [52907 870[ 17
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5290 87 140 5290z 870 18 5290 88 112 5290z 890 30
5290 87 140 5296z 870 31 5290 88 112 5296G 890, 38
5290 87 211 52907 870 15 5290 88 1122 52907 890
5290 87 212 5290z 870 1 5290 88 1122 5296G 890
5290 87 2121 5290z 870 5290 88 114 5290z 890 41
5290 87 213 52907 870 6 5290 88 114 5296G 890 49
5290 87 2132 5290z 870 5290 88 115 5290z 890 40
5290 87 215 5290z 870 2 5290 88 115 5296G 890 48
5290 87 216 52907 860 15 5290 88 120 5290z 890, 22
5290 87 216 52967 860 15 5290 88 120 5296G 890 29
5290 87 300-1 52907 872 5290 88 120z 5290z 890
5290 87 301-1 5290z 872 5290 88 120z 5296G 890
5290 87 310 5290z 872 5290 88 131 5290z 890 39
5290 87 310 52961 872 5290 88 131 5296G 890 47
5290 87 311 52902 872 22 5290 88 133 5290z 890 36
5290 87 312 5290z 872 2 5290 88 133 5296G 890 43
5290 87 313 5290z 872 16 5290 88 134 5290z 890 16
5290 87 313 529671 872 16 5290 88 134 5296G 890, 22
5290 87 314 5290z 872 10 5290 88 140 52906 880
5290 87 314 52967 872 10 5290 88 140 5296G 880
5290 87 315 5290z 872 15 5290 88 141 5290G 880! 27
5290 87 315 52967 872 15 5290 88 141 5296G 880 27
5290 87 316 5290z 872 6 5290 88 142 52906 880 5
5290 87 316 52967 872 é 5290 88 142 5296G 880 5
5290 87 317 5290z 872 7 5290 88 143 5290z 890 45
5290 87 317 52967 872 7 5290 88 143 5296G 890 56
5290 87 318 5290z 872 19 5290 88 144 5290z 890 74
5290 87 318 529671 872 19 5290 88 144 5296G 890 53
5290 87 319 5290z 872 11 5290 88 151 52902 890, 42
5290 87 319 529671 872 11 5290 88 151 5296G 890 50
5290 87 321 5290z 872 17 5290 88 170 52902 890, 34
5290 87 321 52967 87?2 17 5290 88 170 5296G 890 20
5290 87 322 5290z 872 23 5290 88 180 5290z 890 73
5290 87 322 529672 872 23 5290 88 180 5296G 890 L6
5290 87 323 5290z 872 18 5290 88 183 52902 890! 68
5290 87 323 5296z 872 18 5290 88 183 5296G 890| 36
5290 87 324 5290z 872 13 5290 88 190 5290z 890! 69
5290 87 324 52962 872 13 5290 88 190 5296G 890 74
5290 87 410 52907 872 5290 88 193 52907 890 66
5290 87 412 5290z 872 1 5290 88 193 5296G 890 3
5290 87 421-1 52907 860 3 5290 88 194 5290z 890, 65
5290 87 421-1 52967 860 3 5290 88 194 5296G 890 1
5290 87 422-~1 5290z 860 12 5290 88 19412 5290z 890
5290 87 422~1 52962 860 12 5290 88 19412 5296G 890
5290 87 423-1 52907z 860 8 5290 88 210-1 52906 880; 34
5290 87 424-1 52907 860 30 5290 88 210-1 5296G 380 34
5290 87 425-1 52902 860 é 5290 88 220-1 52906 880| 22
5290 87 431-1 5290z 860 31 5290 88 220-1 5296G 880, 22
5290 87 431-1 5296z 860| 31 5290 88 231 52906 880 20
5290 87 441 5290z 860 9 5290 88 231 52966 880 20
5290 87 441 52967 860 9 5290 88 232 52906 880, 35
5290 87 511 5290z 870 16 5290 88 232 5296G 880 35
5290 87 512 5290z 870 10 5290 88 233 52906 880 31
5290 87 512 52967 870 8 5290 88 233 52966 880, 31
5290 87 521 5290z 870 9 5290 88 234-1 52906 880 10
5290 87 521 5296z 870 7 5290 88 235 52906 880 16
5290 87 522 5290z 870 11 5290 88 235 5296G 880 16
5290 87 522 5296z 870 9 5290 88 240 52906 880
5290 88 111-1 5290z 890 18 5290 88 240 5296G 880
5290 88 111-1 5296G 890! 26 5290 88 241 5290G 880, 26
5290 88 1112-1] 5290z 890 5290 88 241 5296G 880! 26
5290 88 1112~-115296G 890 5290 88 250 5290G 8801 40
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5290 88 250 52966 880| 40 5290 89 219 5290z 890 2
5290 89 111 5290z 890 33 5290 89 219 5296G 890 2
5290 89 112 5290z 890 60 5290 89 221-1 |5290G 892 24
5290 89 112 52966 890 70 5290 89 221-1 52967 892 24
5290 89 120 52907 890| 54 5290 89 222 52906 892 23
5290 89 120 5296G 890 64 5290 89 222 52962 892 23
5290 89 129 5290z 890 57 5290 89 223 52906 892| 32
5290 89 129 5296G 890 76 5290 89 223 52961 892 32
5290 89 130-2 |5290z 890 5290 89 224 52906 892 14
5290 89 130-2 |5296G 890 5290 89 224 52962 892, 14
5290 89 131-2 |529027 890 56 5290 89 227-1 ,5290G 892 19
5290 89 131-2 |5296G 890, 66 5290 89 227-1 |5296Z 892 19
5290 89 135 5290z 890 49 5290 89 228 5290G 892 33
5290 89 135 5296G 890| 59 5290 89 228 52967 892 33
5290 89 138 52902 894, 17 5290 89 311 52906 892 13
5290 89 138 52962 894 17 5290 89 311 52967 892 13
5290 89 139 52907 894 20 5290 89 323-2 | 5290G 892 6
5290 89 139 52962 894| 20 5290 89 323-2 | 52967 892 6
5290 89 141 52907 894 11 5290 89 324 52906 892| 27
5290 89 141 52967 894 11 5290 89 324 529671 892 27
5290 89 142 52902 894 9 5290 89 325 5290G 892 8
5290 89 142 529671 894 9 5290 89 325 52967 892 8
5290 89 143 52906 880 1 5290 89 411-1 |5290G 892 29
5290 89 143 52907 894 6 5290 89 411-1 | 529672 892 29
5290 89 143 5296G 880 1 5290 89 421 52906 892| 34
5290 89 143 52967 894 6 5290 89 422 52906 892| 38
5290 89 144-1 | 52907 894 18 5290 89 423 52906 892! 40
5290 89 144-1 | 52967 894 18 5290 89 510-5 |52907 896 18
5290 89 145 52907 894, 12 5290 89 510~5 |52907 898 18
5290 89 145 52967 894 12 5290 89 512 5290z 896 21
5290 89 146-2 |52907 894, 15 5290 89 512 5290z 898 37
5290 89 146-2 52967 894 15 5290 89 518 52907 896 18
5290 89 147 5290z 894] 13 5290 89 518 52907 898| 18
5290 89 147 52967 894| 13 5290 89 520-2 | 52907 896 3
5290 89 148 5290z 890| 55 5290 89 520-2 |5290Z 898 3
5290 89 148 5296G 890 65 5290 89 611 52902 896, 16
5290 89 151-1 | 5290z 894 3 5290 89 611 5290z 898| 16
5290 89 151-1 {52967 894 3 5290 89 611 52967 896! 16
5290 89 152-1 |5290Z 894| 22 5290 89 612-1 | 5290z 896 17
5290 89 152-1 52967 894| 22 5290 89 612-1 | 5290z 898 17
5290 89 153 52907 894 4 5290 89 613 52907 896 4
5290 89 153 52967 894 4 5290 89 613 52907 898 4
5290 89 210 52902 890 5290 89 613 52967 896 4
5290 89 211 5290z 890 9 5290 89 614 52907 896| 14
5290 89 211 5296G 890 12 5290 89 615 529072 896| 15
5290 89 212 5290z 890| 11 5290 89 615 52907 898! 15
5290 89 212 5296G 890 14 5290 89 615 52967 896, 15
5290 89 213 5290z 890 7 5290 89 616 5290z 860| 18
5290 89 213 52966 890 9 5290 89 616 52967 860 18
5290 89 214 52902 890! 13 5290 89 617 5290z 896] 10
5290 89 215 5290z 890 5 5290 89 618-1 | 5290z 896| 11
5290 89 215 52966 890 7 5290 89 618-1 | 5290z 898 11
5290 89 216 5290z 890 1 5290 89 618-1 | 52967 896 11
5290 89 216 52966G 890 4 5290 89 621-1 | 52906 700 17
5290 89 217 5290z 890 3 5290 89 624 5290z 898 10
5290 89 217 5296G 890 5 5290 89 624 529672 896| 10
5290 89 21712 5290z 890 5290 89 641 5290z 898 19
5290 89 2172 5296G 890 5290 89 641 52967 896 19
5290 89 218-1 | 5290z 890 4 5295 61 121-1 | 529072 617 7
5290 89 218-1 | 52966 890 6 5295 61 121-1 | 52907 618 7
5290 89 218z-1|5290Z 890 5295 61 124 52902 617 3
5290 89 2187-115296G6 890 5295 61 124 52907 618 3
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5295 61 131 5290z 617 53 5296 33 564-1 |5290G 516! 44
5295 73 071 52906 700! 34 5296 33 564-1 152906 520 7
5295 75 013-3 5290z 750, 43 5296 33 564-1 |5290z7 380 32
5295 75 014 5290z 750] 51 5296 33 564-1 52907 522! 39
5295 75 015 5290z 750| 51 5296 33 564-1 5290z 530, 28
5295 75 016 52906 700 56 5296 33 564-1 | 5290z 540| 83
5295 75 017 5290z 750| 52 5296 33 564-1 52907 542 83
5295 75 020-1 |5290z 750, 31 5296 33 564-1 |5296G 890 34
5295 75 031-1 |5290z7 750, 45 5296 44 100-1 | 52906 440
5295 75 031-1 5290z 898| 40 5296 44 110 52906 440 3
5295 75 031-1 152967 896, 40 5296 44 220 52906 440 6
5295 75 040 5290z 750 35 5296 44 230 5290G 440 12
5295 75 061-3 | 5290z 750 5 5296 44 311 5290G 440 2
5295 75 064 5290z 750 1 5296 52 500-1 |5290G 514
5295 75 066 5290z 750| 53 5296 65 200 52906 652
5295 75 070 5290z 750 9 5296 65 211-1 |5290G 652 10
5295 75 080 5290z 750, 15 5296 65 212 52906 652 9
5295 76 011-2 5290z 750 34 5296 65 213 52906 652 8
5295 76 012 5290z 750| 32 5296 71 010 52906 700| 18
5295 76 013 5290z 750f 33 5296 71 020-2 |5290G6 700 26
5295 76 014 52907 750 54 5296 71 040 52906 700, 10
5295 76 020 5290z 750 42 5296 72 010 5290G 700 8
5295 76 022 5290z 750| 49 5296 72 020 52906 700 7
5295 76 030 5290z 750 44 5296 72 022 52906 700, 33
5295 76 032 5290z 750, 48 5296 72 028-1 | 52906 700 7
5295 76 041-1 | 5290z 750 8 5296 72 030 52906 700, 22
5295 76 042 5290z 750 11 5296 72 040-1 | 52906 700 23
5295 76 043 5290z 750 19 5296 72 050-1 52906 700, 11
5295 76 052 5290z 7500 16 5296 72 060-1 |5290G 700, 28
5295 89 520-2 5290z 898 3 5296 74 010 52906 700 1
5295 89 614-2 | 52907 898 14 5296 74 020-1 | 52906 700 21
5295 89 614-2 52967 896 14 5296 74 033-2 52906 700, 17
5295 89 631 5290z 898 26 5296 74 036 52906 700| 17
5295 89 631 529671 896 26 5296 75 011 529071 755 6
5295 89 632 5290z 898 27 5296 75 012-1 |5290z 755, 14
5295 89 632 52967 896 27 5296 76 051 5290z 750) 17
5295 89 633 52907 898| 23 5296 86 411 52966 880, 13
5295 89 633 52967 896 23 5296 88 160 52966 890
5295 89 634 5290z 898, 29 5296 88 161 5296G 890! 81
5295 89 634 52961 896, 29 5300 12 210 5290z 120
5295 89 642 5290z 898 22 5300 12 212 5290z 120 4
5295 89 642 52967 896, 22 5300 12 220~1 | 5290z 120 2
5295 89 643 5290z 898 24 5300 12 220-1 | 5290z 320, 48
5295 89 643 52967 896, 24 5300 12 223 5290z 120| 36
5295 89 644 5290z 898 25 5300 12 223 5290z 320, 81
5295 89 644 52967 896, 25 5300 12 224 5290z 120| 35
5295 89 660 52907 898 43 5300 12 224 5290z 320 82
5295 89 660 52967 896 43 5300 12 224 5290z 890 76
5295 89 670 5290z 898| 41 5300 12 224 52966 890 79
5295 89 670 52967 896, 41 5300 17 116 5290z 170; 56
5296 24 262 5290z 240] 64 5300 21 421 5290z 210, 29
5296 24 264 5290z 240] 52 5300 21 424 52906 892, 45
5296 25 507 5290z 250 34 5300 22 313 5290z 220| 43
5296 31 111-1 | 52906 310 14 5300 22 316-~1 | 52907 220 41
5296 31 120 52906 310 5300 22 317 5270z 240| 37
5296 31 121 52906 310 5 5300 22 317 5270z 241 37
5296 33 525-1 | 52906 520 19 5300 22 317 52702 242| 37
5296 33 525-1 | 5290z 380| 59 5300 22 317 5290z 220| 40
5296 33 564-1 | 5270z 530, 17 5300 22 317 5290z 240/ 37
5296 33 564-1 | 52707 531, 28 5300 22 317 5290z 242, 41
5296 33 564-1 | 52906 510 29 5300 24 230 52702 240
5296 33 564-1 [5290G 514 41 5300 24 230 52707 241
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5300 24 230 52707 242 5300 51 600-3 |5290G 512
5300 24 230 5290z 240 5300 51 610-1 52906 512 1
5300 24 230 5290z 242 5300 51 630-2 (52906 512
5300 24 232 5270z 240 51 5300 51 631-2 |52906G6 512 8
5300 24 232 52707 241 51 5300 51 6312-2,5290G 512
5300 24 232 5270z 242 51 5300 51 633-2 |5290G 512 7
5300 24 232 5290z 240, 51 5300 51 641 52906 512 13
5300 24 232 5290z 242 26 5300 51 64112 52906 512
5300 24 314 5270z 240 38 5300 51 643 52906 512| 55
5300 24 314 527072 241 38 5300 51 644 52906 512, 54
5300 24 314 52907 240 38 5300 51 900-3 | 52906 512
5300 24 314 52907 242 43 5300 51 910-1 | 52906 512 25
5300 25 117 5290z 250| 33 5300 51 930-2 |52906G6 512
5300 29 317 52707 540 64 5300 53 213 5270z 530 49
5300 29 317 52702 541 64 5300 53 213 52707 531, 35
5300 29 317 52702 542 64 5300 53 213 5290z 530 35
5300 29 317 52907 210) 48 5300 53 214-1 | 5270z 530 47
5300 32 111 5290z 320| 55 5300 53 214-1 |52707 531| 34
5300 32 510 5290z 320| 41 5300 53 214-1 52907 530 34
5300 32 520 5290z 320] 43 5300 53 216 5270z 530 59
5300 32 550 5290z 320| 42 5300 53 216 5270z 531 52
5300 32 560 5290z 320 5300 53 216 5290z 530, 52
5300 32 562 52907 320| 20 5300 53 253 5270z 530 6
5300 32 563 5290z 320| 19 5300 53 253 5270z 531, 63
5300 32 564 5290z 320] 45 5300 53 253 5290z 530 63
5300 32 56412 5290z 320 5300 53 254-1 5270z 530 5
5300 32 565 5290z 320; 17 5300 53 254-1 | 52707 531 62
5300 32 566 5290z 320) 23 5300 53 254-1 | 52907 530 62
5300 32 567 5290z 320 8 5300 54 512 52902 542 84
5300 32 568 5290z 320| 11 5300 56 313-1 5290z 210, 81
5300 32 569 5290z 320| 26 5300 57 133 52906 510 94
5300 32 570 52907 320 5300 58 144 5270z 531 47
5300 32 571 5290z 320 24 5300 58 144 5290z 320 37
5300 32 572 5290z 320 9 5300 58 144 5290z 530 47
5300 32 573 5290z 320| 38 5300 58 513 5290z 535 1
5300 32 573z 52907 320 5300 58 513 5290z 820 5
5300 32 574 5290z 3208| 34 5300 59 132 5290z 820| 35
5300 32 575 5290z 320| 46 5300 59 134 52906 892 39
5300 32 57512 5290z 320 5300 74 0638 52906 700 52
5300 32 576 5290z 3208 44 5300 74 069 52906 700] 53
5300 32 580 5290z 320 5300 74 073 52906 700] 55
5300 33 561-1 | 5290z 380 55 5300 75 012-2 | 5290z 755 5
5300 33 562 5290z 210, 79 5300 75 014 5290z 755 12
5300 37 810 52906 370 5300 75 015-1 5290z 755 8
5300 37 811 52906 370; 83 5300 75 016 5290272 755 4
5300 37 815 52906 370 84 5300 75 D17 52907 755 3
5300 37 815 5296G 890 83 5300 75 112 52906 892 37
5300 37 820 52906 370( 86 5300 76 001 5290z 110y 33
5300 37 820 52966G 890 &2 5300 82 160 5290z 820, 22
5300 38 234-1 | 52907 380| 28 5300 82 170 5290z 820, 17
5300 45 243 5290G 510|100 5300 82 181 5290z 820 -3
5300 45 243 5290z 522 61 5300 82 182 52907 820| 47
5300 46 020 52906 680, 16 5300 82 183 5290z 820] 50
5300 46 030 52906 680 17 5300 82 184-1 | 5290z 820f 18
5300 46 041-1 | 5290G 680 18 5300 82 186 5290z 820 21
5300 46 042 52906 680 21 5300 82 189 52907 820| 56
5300 46 043-1 | 52906 680 19 5300 82 221 5290z 820| 34
5300 46 045 52906 680 20 5300 82 230 5290z 820 24
5300 51 300 529206 510 5300 82 240 5290z 820) 12
5300 51 310 52906 510| 53 5300 82 252-1 5290z 820 7
5300 51 400 52906 514 5300 82 2522-1|52902 820
5300 51 410 52906 514 31 5300 82 253 5290z 8201 10
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5300 82 254 5290z 820 29 5310 12 223 5290z 320, 81
5300 82 255 5290z 820, 27 5310 22 313 5290z 220! 43
5300 82 256 5290z 820] 25 5310 24 200-1 5270z 240
5300 82 257 5290z 820 26 5310 24 200-1 52702 241
5300 82 258 5290z 820, 28 5310 24 200-1 52702 242
5300 82 259-1 5290z 820, 23 5310 24 200-1 52902 240
5300 82 261 5290z 820 8 5310 24 235-1 5270z 240, 66
5300 82 261z 5290z 820 5310 24 235-1 52707 241 66
5300 82 271 5290z 820, 11 5310 24 235-1 52707 242 66
5300 82 27112 5290z 820 5310 24 235-1 5290z 240, 61
5300 82 281 5290z 820, 30 5310 24 235-1 5290z 242, 67
- 5300 82 282 5290z 820 9 5310 24 236 5270z 240, 65
5300 82 283 5290z 820 6 5310 24 236 52702 241 65
5300 82 290 52907 820 2 5310 24 236 52702 242| 65
5300 82 301 5290z 820 1 5310 24 236 529072 240 60
5300 82 323-1 5290z 820 51 5310 24 236 52907 242 66
5300 82 325 5290z 820, 52 5310 24 314 5270z 240, 38
5300 86 113 5296z 870, 45 5310 24 314 52702 241 38
5300 86 211-5 | 52967 860 1 5310 24 314 52707 242 38
5300 86 212-5 | 52967 860 7 5310 24 314 5290z 240 38
5300 87 110 52967 870 5310 24 314 52907 242 43
5300 87 111 52967 870 44 5310 25 116-2 | 5290z 250 2
5300 87 112 5296z 870 33 5310 31 111-1 52906 310, 14
5300 87 113 52962 870 23 5310 31 120 52906 310
5300 87 115-2 | 5296z 870, 28 5310 31 121 52906 310 5
5300 87 116-2 | 5296z 870 21 5310 32 561 5290z 320 18
5300 87 118 52967 870, 24 5310 32 577 5290z 320 47
5300 87 121-1 529671 870 34 5310 32 578 5290z 320 51
5300 87 122 52967 870, 46 5310 37 810 52906 370
5300 87 131 52967 870 30 5310 37 811 5290G 370, 83
5300 87 150-1 5296z 870 5310 37 815 52906 370! 84
5300 87 161-1 52967 870, 48 5310 37 815 5290z 890, 82
5300 87 162 529671 870| 49 5310 37 815 5296G 890| 83
5300 87 163-1 52967 870 50 5310 37 &20 52906 370, 86
5300 87 211 52967 870 1 5310 37 820 5290z 890, 83
5300 87 212 52967 870 13 5310 37 820 5296G 890, 82
5300 87 213 5296z 870 5 5310 44 220 5290G 440 6
5300 87 214-1 52967 870 3 5310 44 230 5290G6 440 12
5300 87 300-1 52961 872 5310 44 311 52906 440 2
5300 87 301-1 52967 872 5310 51 090 5290G6 510
5300 87 311 5296z 872, 22 5310 51 091 52906 510, 92
5300 87 312 5296z 872 2 5310 53 153-1 52702 531 38
5300 87 410 52967 872 5310 53 153-1 5290z 530 38
5300 87 412 52961 872 1 5310 53 153-1 5290z 535, 21
5300 87 424-1 52967 860 30 5310 53 155-1 5270z 531 43
5300 87 425-1 52961 860 6 5310 53 155-1 52907 530| 43
5300 87 512 52961 870, 17 5310 53 156-1 52702 531 42
5300 88 116 52966 890, 33 5310 53 156-1 5290z 530, 42
5300 88 234 5296G 880, 10 5310 53 212 5270z 531 57
5300 89 210 5296G 890 5310 53 212 5290z 530| 57
5300 89 214 5296G 890 16 5310 53 213 527072 531 L4
5300 89 512 529671 896, 37 5310 53 213 5290z 530| 44
5300 89 648-1 52967 896 17 5310 53 220 52702 531 48
5306 25 116-2 | 5290z 250 2 5310 53 220 5290z 530, 48
5306 86 412 5296G 880 38 5310 53 220z 52702 531
5306 86 414 5296G6 880, 39 5310 53 22012 5290z 530
5306 89 520-1 52967 896 3 5310 53 223-1 52702 531 49
5306 89 530 52967 896 3 5310 53 223-1 52902 530! 49
5306 89 540-2 | 52967 896/ 18 5310 65 413 5290G 650/ 18
5310 12 220 5290z 120 2 5310 65 414 5290G 650! 18
5310 12 220 5290z 320 48 5310 73 050 52906 700 14
5310 12 223 5290z 120] 36 5310 75 013 5290z 755, 11
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75310 75 018 52907 755 9 5320 65 213 52906 652 8
5310 75 019 5290z 755 10 5320 71 010 52906 700 18
5310 87 423-1 52961 860 8 5320 71 010-1 [ 5290G 700| 18
5310 87 511 5296z 870 18 5320 71 020-1 |52906¢ 700, 26
5310 88 110 5290z 890 5320 71 020-2 |5290G6 700 26
5310 88 110 52966 890 5320 72 010 52906 700 8
5310 88 113-1 |5290z 890, 28 5320 72 010-2 52906 700 64
5310 88 113-1 52966 890 35 5320 72 011 52906 700) 64
5310 88 151 5290z 860| 35 5320 72 020 52906 700 7
5310 88 151 52962 860, 35 5320 72 020-1 52906 700 7
5310 88 160 5290z 890 5320 72 022 52906 700, 33
5310 88 160 52966 890 5320 72 023-1 |5290G6 700 7
5310 88 161 5290z 890| 81 5320 72 027-2 | 52906 700, 60
5310 88 161 52966 890 81 5320 72 028-2 |52906 700 7
5310 89 111 5296G 890, 39 5320 72 031 5290G 700| 22
5310 89 133-1 5290z 890, 53 5320 72 040-1 |5290c6 700 23
5310 89 133-1 |5296G 890 63 5320 72 040-2 |5290G 700, 23
5310 89 134-1 |5290z 890| 52 5320 72 050-1 152906 700 11
5310 89 134-1 |52966 890| 62 5320 72 060 1 52906 700 28
5310 89 149 5290z 890| 61 5320 73 060 52906 700} 20
5310 89 149 5296G 890| 78 5320 74 020 52906 700 21
5310 89 225-2 |5290G 892 3 5320 74 065 52906 700| 49
5310 89 225-2 | 52961 892 3 5320 76 051 5290z 750| 17
5310 89 2252-2|5290G6 892 5320 86 310 5296G 880 29
5310 89 22571-2|52961 892 5320 86 320-1 |5296G 880 9
5310 89 226-2 |52906 892| 30 5320 86 411 52906 880| 13
5310 89 226-2 |5296Z 892 30 5320 86 411 5296G 880] 13
5310 89 2261-2|52906 892 5320 86 412 5296G 880, 38
5310 89 2267-2)52967 892 5320 86 414 52966 880, 39
5310 89 320 52906 892 20 5320 89 520 52967 896 3
5310 89 320 5296z 892 20 5320 89 530 52967 896 3
5310 89 412-2 |52906G6 892, 31 5320 89 540-2 |52967 896| 18
5310 89 412-2 |52967 892 31 5321 29 220-1 | 52906 892 16
5316 89 133-1 |5296G 890| 63 5321 29 220~1 | 5296z 892 16
5316 89 134 5296G 890! 62 5322 22 411 52907 542 13
5320 24 123 52902 242 4 5322 22 4111 52902 542
5320 24 240 52901 242| 34 5322 52 250 52907 542 9
5320 24 322 5290z 242 31 5322 52 250z 52902 542
5320 26 215 5290z 242 62 5322 52 260 5290z 542| 25
5320 52 410-1 | 5290z 540, 82 5322 52 26012 52902 542
5320 52 410-1 | 52907 542| 82 5326 72 025 52906 700| 60
5320 52 414 5290z 540, 84 5326 86 310 5296G 880, 29
5320 52 414 52902 542 88 5326 86 320-1 | 5296G 880 9
5320 52 420 5290z 540 78 5330 23 113 52702 240) 54
5320 52 420 52902 542| 78 5330 23 113 52707 241] 54
5320 53 211 5270z 530 46 5330 23 113 52702 242) 54
5320 53 211 5270z 5311 51 5330 23 113 5270z 540) 41
5320 53 211 5290z 530 51 5330 23 113 52707 541 41
5320 53 240-1 | 5270z 530| 63 5330 23 113 52702 542| 41
5320 53 240-1 | 5270z 531| 39 5330 23 113 5290z 230 15
5320 53 240-1 | 5290z 530| 39 5330 23 113 5290z 240| 54
5320 54 740 5290z 542| 56 5330 23 113 5290z 242 39
5320 54 742 5290z 542, 69 5330 23 113 5290z 540 44
5320 54 743 5290z 542, 58 5330 23 113 52907 542 44
5320 54 744 5290z 542 51 5330 51 033 52906 510( 77
5320 54 745 52907 542| 55 5330 51 132 52906 510 39
5320 54 750 5290z 542 53 5330 53 110-2 | 5270z 530, 35
5320 54 753 5290z 542 41 5330 53 110-2 | 5270z 531 32
5320 61 411 5290z 618 57 5330 53 110-2 | 5290z 530| 32
5320 65 200-1 | 52906 652 5330 53 110z-2| 5270z 530
5320 65 211-2 | 52906 652 10 5330 53 110z-2| 52702 531
5320 65 212 52906 652 9 5330 53 1102-2152907 530
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5330
5330
5330
5330
5330
5330
5330
5330
5340
5340
5340
5340
5340
5340
5340
5340
5340
5340
5340
5340
5340
5340
5340
5340
5340
5340
5340
5340
5341
5341
5341
5341
5341
5341
5341
5341
5346
5430
5430
5430
5430
5430
5430
5430
5430
5430
5430
5522
90100
90101
90102
90103
90104
90200

53
53
53
53
53
53
61
74
24
24
24
24
24
51

51

51
51
51
51
51
51
51
51
51
51
51
51
61
31
31
31
31
31
31
31
32
51
83
83
83
83
83
83
83
83
83
83
45

90200

90200
90200
20200
90201
90201
90201
90202

120-2
120-2
120-2
120z-2
120z-2
120z2~-2
434
063
122
122
122
122
122
012-2
013-2
014
040-1
041
0412
043-2
044-2
053
060
0602
080
093-1
094
411
510
511
512
513
514
515
516
140
080
100-1
111-1
115-1
210-3
213-2
2141
215-1
216-2
217
218
126

5270z
527012
529017
52702
52702
529012
52906
52906
5270z
5270z
527012
529012
52902
52906
52906
52906
52906
52906
52906
52906
52906
52906
52906
52906
52906
52906
52906
529012
529012
5290z
529012
52902
5290z
52901
529012
529012
52906
52906
52906
52906
52906
52906
52906

52906

52906
52906
52906
52962
529012
5290z
529012
529012
5290z
52906
52906
529012
52902
5290z
52702
52702
52902
529017

530

531
530
530
531
530
892
700
240
241
242
240
242
510
510
510
510
510
510
510
510
510
510
510
510
510
510
618
312
312
312
312
312
312
312
312
510
650
650
650
650
650
650
650
650
650
650
870
250
170
170
250
250
510
520
360
410
522
530
531
530
360

No.

41
40
40

43

59
59

65
63
75
76

78
33

79
80
21
17

VT O NN
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30
31

32
33
34
35
36
37
51
22

3

3
29
29
YA
16

6
10

4
20
20

20 ¢

21

H & B B | toiacES

PART NUMBER SECTION No.
90203 52006 520
90203 52907 522
90203 52007 872
90203 52067 872
90204 52006 516
90205 52906 516
90206 52906 516
90206 52907 250
90207 52007 250
90207 52907 260
90207 52067 870
90208 52707 240
90208 152707 241
90208 52707 242
90208 52007 240
90208 52907 242
90209 52707 540
90209 52707 541
90209 52707 542
90209 52907 230
90209 52907 540
90209 52907 542
90210 52707 540
90210 52707 541
90210 52707 542
90210 52907 230
90210 52907 540
90210 52907 542
90211 52907 890
90211 52966 890
90220 52907 250
90230 52906 512
90242 52907 890
90242 52066 890
00247 52907 250
90308 52907 250
90315 52067 870
90331 52006 510
90371 52906 510
90400 52906 370
90401 52906 516
90408 52906 650
90437 52906 510
90500 52907 330
90502 52907 170
90550 52007 410
90584 52906 510
90600 52907 330
90601 52906 512
90601 52906 892
90603 52907 320
90603 52007 890
90603 52066 890
90607 52906 892
90607 52967 892
90610 52906 514
00627 52906 510
90628 52907 210
90628 52007 250
90628 52907 380
90630 52907 290
90630 52907 894
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90630 52967 894| 25 90810 52906 700 35
90640 5290z 210 20 90810 52902 755| 15
90640 5290z 220 28 20810 52907 896, 24
90640 52902 820/ 16 90810 52902 898 34
90642 5290z 210 60 20810 52967 896 34
90642 52902z 220 9 90811 52906 700 5
906472 52907 820 44 90813 52907 360, 67
906473 52907 617 12 90852 5290z 320, 32
90643 52907 618, 12 90853 52907 872! 24
90644 5290G 892 42 90853 52961 872| 24
90651 5290G 700 16 90856 5290G 370, 62
90651 52907 755| 13 90900 52902 250/ 11
90651 52907 896, 25 91000 52907 350 7
90651 5290z 898 35 91100-1 52907 170
90651 52967 896| 35 91150 5290z 170] 32
90652 52702 540! 67 91200 5290z 170 12
920652 52707 541| 67 91211 5290z 170, 16
90652 5270z 542| 67 91212 5290z 170| 11
90680 52906 680 8 91213 52907 330| 43
90700 52907 210] 11 91220 5290z 170 15
90700 52907 220| 18 91220 52907 330, 72
90701 5290G 514| 36 91221 52902 170| 24
90710 5290z 260 34 91222 5290z 170/ 10
90711 5290z 210] 16 91225 52907 330| 44
90711 5290z 220 12 91226 5290z 170! 17
90720 52907 220 5 91228 52907 170, 66
90721 5290z 220 4 91231 5290z 170| 44
90730 52702 240 29 91232 52907 170] 13
90730 52702 241| 29 91233 5290z 170 7
90730 52702 242 29 91234 5290z 170! 35
90730 5290z 240! 29 91236 5290z 170 46
90730 52907 242| 19 91237 5290z 170Q| 45
90740 52906 514 4 91240 5290z 170 8
90740 5290z 750 2 91241-1 5290z 170 62
90740 52902 896 12 91250 52906 370| 81
90740 52907 898 12 91250 52906 516, 52
90740 52967 896| 12 91250 52902 260 1
90751 5290z 890 27 91250 529072 360| 47
90752 5270z 530| 17 91250 52907 410 27
90752 527072 531 28 91250 52907 522| 23
90752 5290G 510/ 29 91250 52902 550 8
90752 52906 514 41 91250 5290z 870| 26
90752 5290G 516| 44 91250 52962 870! 42
90752 52906 520 7 91251 5290z 170, 29
90752 52907 380| 32 91254 5290G 512| 11
90752 5290z 522| 39 91254 52902 535| 13
90752 52902 530 28 91300 52907 896 8
90752 52907 540/ 83 91300 52907 898 8
90752 52907 542| 83 91301 52967 896 8
90752 52907 820| 38 91319007 5290z 312 2
90752 5296G 890! 34 91350 52906 880| 25
90758 52906 520| 19 91350 5296G 880| 25
90758 5290z 380 59 91400 5290G 650] 10
90760 52906 700| 12 91401 5290G6 650| 11
90770 5290G 880 24 91402 52906 650, 12
90770 5296G 880 24 91410 52906 650/ 13
90800 52906 370| 60 91420 5290G 650| 14
90801 52906 880! 15 91421 52906 650! 15
90801 5296G 880| 15 91422 52906 650 16
90802 52907 894 1 91423 52906 650 17
90802 52967 894 1 91430 52906 650/ 19
90804 5290z 320 31 91431 | 52906 6501 20
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914472 52906 650| 28 97190 5290z 618, 27
91452 52906 650, 19 97206 5290z 618 22
91531 52906 650! 40 97303 5290z 750, 27
91532 5290G 650 29 97332 52906 892 44
91551 52906 680 25 97400 529071 617 9
95100 5290z 120; 30 97400 52902 618 9
95100 5290z 170, 28 97403 5290z 617| 31
95101 5290z 120| 30 97403 5290z 618| 31
95101 5290z 170] 28 97608 5290z 380, 57
95102 5290z 120, 30 97617 5290z 380 57
95102 5290z 170, 28 97618 5290z 380| 57
95110 5290z 250! 5¢ 97633 5290z 250! 37
95110 5290z 550 14 97685 5290z 617, 41
95111 5290z 860| 22 97685 52907 618 41
95111 529671 860, 22 97713 52907 618| 54
95115 5290z 250| 59 97717 5290z 617, 54
95115 5290z 550 18 97729-1 5290z 617 50
95115 5290z 860 19 97729-1 5290z 618| 50
95115 52967 860| 19 97825 5290z 550 28
95140 5290z 617| 17 97826 5290z 360| 57
95140 5290z 618 17 97827 5290z 360 63
95141 5290z 617, 39 97942 52901 617| 24
95143 5290z 617| 14 97942 52907 618 24
95143 5290z 618) 14 98048~-2 5290z 380 81
95145 5290z 618, 61 98049-2 5290z 380 81
95145 52967 896, 46 98050-2 5290z 380, 81
95146 52906 700| 40 98172-1 5290z 380] 81
95150 52907 617, 46 98189 52906 630 3
95150 52907 618, 46 98190 52906 630 3
95150 5290z 860 24 98191 52906 630 3
95150 52967 860, 24 98192 52906 630 3
95151 52902 617, 43 98302 5290z 617 40
95151 5290z 618| 43 98303 5290z 617 38
95152 52907 617 44 98303 5290z 618| 38
95152 52902 618, 44 98303001 5290z 750] 27
95171 5290z 617 8 98304 5290z 617 32
95171 5290z 618 8 98378 5290z 617 19
95172 5290z 617 1 98378 52907 618 19
95172 5290z 618 1 98516 52907 617 47
95173 5290z 617 2 98517 5290z 617 11
95173 5290z 618 2 98517 5290z 618 11
95211 52906 650 9 98804 52906 700 58
95223 5290z 617 18 98804 5290z 618 60
95223 5290z 618 18 98804 52961 896 45
95241 5290z 617 15 98806 5290z 617 45
95241 5290z 618] 15 98806 52907 618| 45
95242 5290z 617, 33 98872 52902 617| 34
95242 5290z 618 33 98872 5290z 618| 34
95250 5290z 617 16 98895 5290z 618| 58
95250 5290z 618 16 99766 5290z 617 36
95338 5290z 750 46 99766 5290z 618] 36
95338 5290z 860| 33 99774 5290z 617| 37
95338 52961 860) 33 99774 5290z 618] 37
95361 5290z 618 62 99939 52906 700| 59
96010 52906 650 21 99957 52906 630| 13
96519 5290z 618 56
97033 5290z 120 30
97033 5290z 170} 28
97093 5290z 120, 34
97093 5290z 170( 65
97160 5290z 617| 22
97190 5290z 617 27
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